JDT7201/7202/7241/8002/8041 Bl ZHF H R

MODEL JDT7201/7202/7241/8002/8041 TRACTOR PARTS CATALOGUE

21 - IR KA R ]
JOHN DEERE TIANTUO COMPANY LTD.



4% % AR

1 AT H A POT R, TR P RS T AR Z B 2 R R 2
2. A H R AR E LRI
GB.GB/T 2y [H 5k 5
JB IB/T S AILo Toll b ofe 5
Q/TB R Al ML HE AR .
3. 74 H FAGE S BLER Y , A RS AL B Z 0 LB 5 Z BOE M AL E 1 H 5%
4. AT H RGBS BT 07 SR SO Sl 89 o bl 7™ i B AR W St A 5E 3% , TS #4395 0 15 B 3
PHLIR B S S S ) H W W B0, e SRS MR A R

B #
2008 410 A



PREFACE

1. The catalogue is intended for users to order the parts and to know how to assemble the tractor.
2. The meaning of the code of standard parts is:
GB.GB/T - Chinese national standard;
JB JB/T — The Machine Industry Ministry standard ;
Q/TB - JDT standard.
3. This catalogue disincludes engine, engine parts refer to engine catalogue.
4. This catalogue is based on the present design of our tractor. Thus it is necessery to state the model, serial number, the

date of manufacture, the date of sale, the full part NO. and part name when ordering parts.

Editor



1. 75 4% B AR

2. s SR 4

3. HLIMEAAES (T 7201 7202 7241)

4. Pl BT (FH T 8041 .,8002)

5. S 5 O T 7202,8002)

6. SEamAf S5 i (H T 7201 7241 8041)
7. S HLER LAY (T 7201 ,7241 (8041)
8. SETMHLER MK ( HIF 7202,8002)

9. KHH 5 KB

10. B AAHRHMLI (T 7201 7241 [8041)
11, B4 SR HLIG (1T 7202 8002)

12. B

13. A (—)

14. AR EH (=)

15. 43 sh A6 S (T 7241 .8041)

16. f& 3l S ( FH T 7241 8041)

17. RBFE AL (T 7241 .8041)

18. AT f &% 3h (T 7241 8041)

19. AR 5 RA &S

20. 2= UK A% ( FH T 7201 7241 8041)

B

s Contents
Muffler Assembly  e+sessesssusnneuiunumnuiumiuiuiiuinisiiiisetrreiiiatieaieresieesenens 1
Gil- Bath Al Clelies s s e e e 3
0il Radiator (for 7201,7202,7241) +ecsersreeerercummnerninumiansiransriseierasses 6
0il Radiator(for 8041 ,B002) sseesresssrasssssssesnraratusasssnntosssarannsansssarnsasnsases 8
Fuel Tank & Fuel Line (for 7202 ,8002 ) «erererrrrrerriiniiin. 10
Fuel Tank & Fuel Line (for 7201,7241 ,8041) «rrerreerererensrirrsrinenrinneninen 12
Engine Control Mechanism( for 7201 ,7241 ,8041) ereverreiemeriniiiinn. 15
Engine Control Mechanism( for 7202 ,8002)  +-rrerrerrrsrrerrersniriiiae, 18
Badintor: S Fan SHRgHa svesemomssamsssseorensassssnsasus omnsssonnstnmssrssmsmmrassssme it 21
Clutch Pedal & Links(for 7201,7241 ,8041) «+eeeeerreerieserisessrasnnrnssssnnannnns 23
Clutch Pedal & Links(for 7202,8002)  eseveersecrussontansissnssrsnrnssnnensrsnnses 25
Cliftich  sssmnmmansu samesssen s ans e s an s ees o s s vos X s s en s s e e ss v ssa s iy 27
Piomamibgingm ] vesveemossonsmmmesns oo s s s G S e R 33
Penamision: I vsoses s o b s mmn s aas i ons £ 0 AR Lo S A RS AR M A 39
Transfer Case Assembly(for 7241 ,8041) ++evereereerearimrniiiiiiiiinniinn, 44
Jointed Shaft Assembly (for 7241 ,8041) «++veeerereerrimmmminmiiiiii, 48
Front Axle Assembly(for 7241 ,8041) «+eeeeerrsrmmririiiiiiimmmiiiiiniiiiinias 50
Final Drive(for T241 ,8041) +ovssestsuniseiiiussssissnsisebniiossusisaivaias subssonsvonvs 56
Dillaiential e TR nal Diive s wsmmms s o v e s i e TR 59
Differential Lock (for 7201 ,7241 ,8041) «xteseseeinsanerunisninnanenmnissneinnesannsss 63



21. BB (T 7202 ,8002)
22. H148 SR ( AT 7202 .8002)

23. HLZA S AR ( HF 7201 (7241 8041)

24. Firsh 5% =B (FF 7201)

25. il 5 ¥ mHcFr (AT 7202 .8002)
26. B4 ( FiF 7201 .7202 .8002)

27. AiiSEshEE (T 7241 .8041)

28. lF# (HF 7201)

29. J5 %5 ( BT 7241 8041)

30. J5% (T 7202 .8002)

31, SWEY W &R (HF 7202 8002)

32. £WER @ R (HF 7201 7241 8041)
33. il sh 4% (T 7201 7241 8041)

34. il zh 2% (T 7202 .8002)

35. S BhE s ( AT 7202 .8002)

36. S| S B (T 7201 7241 8041)
37. il sh iR SR

38. ARG ( T 7202 .8002)

39. B15 &% ( FiF 7201 7241 8041)
40. Zh 4 ( )

41. 7y Jy % B (OBGE)

42, J5 BFE RS (AT 7202 ,8002)

43. G B HEES|PLH (AT 7201 7241 8041)

44. P IEZ S (FHF 7201 7241 8041)
45. W F S0 ( T 7202 ,8002)

46. W FE#EH % E 250 (T 7201 7241 8041)
47. HERIFH R G R , T 7201 7241 .8041)

Differential Lock ( for 7202 8002 ) «+rvererrevamenniiiiiiiiiin 66

Semi-frame Assembly(for 7202 8002) ++++++sessassenessassessanssrnasrassanssansaanes 69
Semi-frame Assembly (for 7201,7241 ,8041) «vvvverersrurnressruunsnossasiuensasaasas 72
Front Axle & Steering Linkage(for 7201)  »--seesseessersuesseeriussissasuansnssnass 75
Front Axle & Steering Linkage (for 7202 8002) «++«e+essssssssnreneererserasiasunnnnns 79
Frone Wheel (for 7201 F202 8002 sssewssssssssssmsisvnmiomisssmsssssississnssiss 83
Front Diive Wheel (fox 7241 SDHL) «-ovsossnsosssscossssssnmssmsmimssssssimsssins 85
Rear Wheel (lor TI01 ) rvesssusssmmsmsssnississnasvissssassivissvivisavavasinssssssinsnnensis 87
Reie Wheel (i 7241 8DA1)  rssswsusesmssimsivmemisssiissavismeiissisrsiaeivsioms 89
R Wheal L TR SD00), isonsvsevmunsvsiimsoss s G 91
All Hydrostatic Steering( for 7202 8002 ) «++sveseseeeseesssssunnussnssassissisrsnsensans 04
All Hydrostatic Steering( for 7201 ,7241 ,8041) creoceverrreraisimiiii. 98
Brake( for 7201 , 7241 8041 ) =+ccesesasuseauniosassiossasasssvnasatiessiavosondansunoss 103
Brake (for 7202 B002)  vevvrraseremtnmiiiiiii e 108
Air Brake Lines(for 7202 ,8002) «ereecveerrerrintiritiiiiiiiiiiiiesiiiiiiciiiiiiiaie. 112
Air Brake Lines(for 7201 ,7241 ,8041) «-ceveererersuceieiiiiiiii. 116
Brake Valve Asainbly sioossssssssssissasoniornsonsasnussassssscsssossaronssssssasroson 120
Electrical System(for 7202 8002) +++ss+esueessessvessressesssssaeassnessnssnnasneses 123
Electrical System( for 7201 ,7241 ,8041)  «+rreeesuurreessarinnesasinneesssnnseneess 128
PTO(0ne speed) «-+«+sssssesserssessesseensessessuassanssnnsesssssssssenssssassssensnans 133
PTO{ TG Speed) swsrnwasssasnsoasssspsssssmenrssnseanersmssnssonsessstiossanssrnrsanssrss 137
Hydraulic Lifting Linkage & Drawbar(for 7202 8002 ) rreeverererseraceicureannins 142
Hydraulic Lifting Linkage & Drawbar(for 7201 ,7241 ,8041) cereevrereeerinnnaes 147
Hydraulic System(for 7201 ,7241 ,8041) «reeverereseiaimmiine, 152
Hydraulic System( for 7202 ,8002) «+++e+esesrrrerersssrueesssrsinseesssnmnesssssneneeses 157
Hydraulic Control & Seal System(for 7201,7241 ,8041) «eeverervarinvrmanninannns 160
Hydraulic Control & Seal System( Option two SCV for 7201,7241 ,8041) «rcereeeees 163

2



48. W IE#RYE H R (R =1, F T 7201 7241 8041)

49. W HE AR (T 7202 .8002)

50. ¥ FEhIE 7 2% (AT 7201 7241 ,8041)
51. WS ECER (T 7202 ,8002)

52. W4T ACES (T 7201 ,7241 .8041)
53. #2725 ( FIF 7201 7241 8041)

54. W HES IR (AT 7201 7241 .8041)
55. ¥ H L (FHF 7202 (8002)

56. 2 3 g

57. B SHETEHRE AR

58. PRt B st bk ( AT 7202 ,8002)

59. B ( FiF 7201)

60. 2 3h (T 7241 8041)

61. AiHT SR (2%, T 7241 .8041)

62. Rij 245 3h (%, T 7241 8041)
63. Fi/K % (%%, T 7241 8041)

64. J5 7K S (2%, T 7201 7241 ,8041)
65. fg 7k % (2E%e, A1 T 7202 ,8002)

66. 5 A0 E ( HIF 7201 7241 8041)

Hydraulic Control & Seal System( Option three SCV for 7201 ,7241 ,8041) «----- 166

Hydraulic Oil Tank (for 7202 ,8002) «+r=scrresrenesrrnssmmsmmimnneianeennens 169
Hydraulic Oil Filter( for 7201 ,7241 ,8041)  «eererererrerrmmminie. 171
Hydraulic Distributor( for 7202 ,8002)  +++rerssrrmiemimmimii, 173
Hydraulic Distributor( for 7201,7241 ,8041) ««eseererererareaiiniiiiiin. 178
Rockshaft (for 7201 ,7241 8041 ) «rveerverrmrmsmmemmiiiiiimi, 181
Hydraulic Selective Control Valve( for 7201,7241 ,8041 ) «xeveveeeneniininii 188
Hydraulic Ram Cylinder (for 7202 ,8002) «+«svseerererrnaranniniiiiiiii.. 191
T e e R 194
Bigie ool Mbdguand v ass i s s s s s v o 198
Mudyuard & Mat Frame ( for 7202 ,8002 ) «++rveessrerseennarnnanmiiiiiiiiiiine. 203
Cab (B TI0L) sorss o S AR T S A R e 206
Cal (B TUAL JBOELD v usia sy (o Ao sk A R SR A 214
Front Axle Assembly ( Option, for 7241 8041 ) ssexeeeeeeniacniiiiiiiiiii. 222
Front Final Drive (Option , for 7241 ,8041 } .......................................... 397
Front Padcly Field Wheel ( Option, for 7201 ,8041 ) «+rceveeereeriiiianiiiiiiiia, 230
Rear Padcly Field Wheel (Option, for 7201 ,7241 ,8041)  ceoeeererrrararencnnn. 232
Rear Padcly Field Wheel ( Option, for 7202 ,8002) «rexereeerrrrrrrinnriciinan. 234
Rear Wheel ballast( for 7202 7241 8041) r+esssesssaserssnsesessssanassanssosnansns 236






1. AR Muffler Assembly

~




1. AR Muffler Assembly

s R &iF
P
Item | Part No. & & et uk oy Remarks
1 65.22.001 =1 | {475 g5 2k Skt Muffler assembly 1




2. AR ERIEER 0il Bath Air Cleaner




2. iH = SIHERR

Qil Bath Air Cleaner

s A &x
Item Part No. = % Part Name ui oy Remarks
1 |GB62 M8 YETE R B Wing nut 1
2 GB97.1 8 Er Washer 3
3 YL Paper gasket 1
4 HLIE RS Cover, preliminary filter 1
5 paldAg iy Dust collector 1
6 TuE 4% S A Seat, preliminary filter 1
7 G g =N Air inlet pipe assembly 1
8 GB5781 M8 x30 08 {4 Bolt 1
9 e B Clamp 1
10 GB39 M8 5 e R} Square nut 1
1 ShFE T B Body assembly 1
12 |JB/T8870 d90 W 45 Clamp 2
13 65,11,101 HEERE Connecting hose 1
14 RS Fine filter |
15 ETEAY T M Lower, strainer fine filter |
16 WPk B Seal ring :
17 R4 Bk Mounting bracket assembly 1
18 GB5781 M6 x30 2 Bolt 1
19 GB93 6 EL AR ] Spring washer 1
20 GB39 M6 Wil 3o Square nut 1
21  (80.11.013 s Bracket assembly 1
22 GB93 8 gHL Spring washer 5
23 g B Prefilter element assembly 1

4



2. @A ERIRER

Oil Bath Air Cleaner

s £ =
Item Part No. R Fark howe
24 Ll Seal ring
25 T &L K Oil pan assembly
26 |GB5781 M8 x16 2 e Bolt
27 65.11.011 s s Air cleaner assembly
28 72,171,011 ks Preliminary filter
29 |GB97.1 8 £l Washer

&
Bk Qy Remarks
|
1
4
1
1
4




(TPTL' 20TL  TOZL 103) dojeipey [IO (TPTL T0TL  10TL £ B ) SR RE I €



3. Hlim s AEs ( T 7201.7202.7241)

Oil Radiator ( for 7201,7202,7241)

:’:;i I’tart Nf %2 ™| Part Name & Qty
1 |45-1013010A HLIT O S R 0l tadiator assembly 1
2 651 -1013200B L2 S SR Inlet pipe assembly, oil radiator 1

65L - 1013200 HLIB AR RIS SR Inlet pipe assembly, oil radiator 1
3 45 - 1013108A LI AP 2S = 15 bR Three-way bolt , oil radiator 2
4 JB982 18 DB sealing ring 4
5 GB5781 M8 x25 [ Bolt 1
6 |65 -3405004 [i5] 5 = Az Fastening clamp 2
7 |55CD -1013107 B Rubber gasket 1
8 GB93 8 R Spiing washer 1
? R B SR gﬁhet pipe assembly, oil radia- !
pl |SE-ARINIOR DL A it B S foutlet pipe assvemhly’ oil radia- :

651 - 1013100 LIRS th i ’ 1

tor

ik
Remarks

Firl i 45 H ( for Wei chai)
e 354 FH (for Luo tuo)

fic ik 55 FH ( for Wei chai)
Bc &4 (for Luo tuo)




(008" 1108 10§ ) J0jeIpEy 110 (T008" TH08 £ Hf ) 82308 Y *p



4. PLim B FAES ( BT 8041.8002) Oil Radiator ( for 8041,8002)
s £ =
fiemn it % ® Part Name HE Qty #&iE
I 80.13A.020 PLih EEh g%t ak Oil radiator assembly 1
2 [80.13A.104 =sil-4:q Three — way bolt, oil radiator 4
3 |80.13A.103 FHHAF Seal ring 8
4 80. 13B.030 SR SR Inlet pipe assembly, oil radiator 1 fic % (for Luo tuo)
5 80. 13B. 040 =] 48 B Outlet pipe assembly, oil radiator 1 it &4 FH ( for Luo tuo)
6 |GB5781 M8 x25 | Bolt 1
7 GB93 8 HERE Spring washer 1
8 65 - 3405004 EZE B Fastening clamp 2
9 |55CD-1013107 |#REcH#H Rubber gasket 2
10 |GB6170 M8 L2 25 Nut 1
11 |80.13A.105 [ Tube 4
12 |80.13C.030 il k=958 Inler pipe assembly, oilradiator 1 Bo e (for Wei chai)
13 |80.13C.040 (EF: k=958 Outler pipe assembly, oilradiator 1 T6C 4t %6 ) ( for Wei chai)




5.6 MESER (AT 7202,8002) Fuel Tank & Fuel Line ( for 7202,8002)

10



|

5. 5mESE( AT 7202,8002)

Fuel Tank & Fuel Line (for 7202,8002)

s £ = #it
Item Part No. & " RN R O Remarks

1 72.50.040 -2 AT B Fuel supply pipe assembly |

2 |JB982 18 4 1P Washer 2

3 72.50.020 BE AR R B Fuel tank weld assembly 1

4 55 - 3506207 1 9 Plug |

5 45B - 1101280 L 55 Cap assembly, fuel tank |

6 36 - 1101070 GRS B Chain and ring assembly 1

7 45B -1101255A sl ok 6 1 O b Filter screen assembly 1

8 |GB93 10 R PE Spring washer 10 4

9 GB6170 MI10 e ) Nut M10 4

10 65.50.113 ehAR S R Rear pad, fuel tank 8

11 72.50.010 =1 AR 48 Bk Bracket assembly, fuel tank |

12 |55-1101323 B R Gasket, fastening strip 4

13 |75.50.030 ARy B Fastening strip assembly 2

14 45B -3711034 R EE R Clamp, wiring harness protecting tube 1

15 651 — 8400024 ] B Label 4

16 GB12618 o ElE 3.2 x11 Rivet 3.2 x 11 4

11



6. SR SEH (T 7201.7241,8041)  Fuel Tank & Fuel Line( for 7201,7241 ,8041)

12



6. MM S ER (AT 7201.7241.8041)

Fuel Tank & Fuel Line( for 7201,7241,8041)

1

s g = - &iE
Item Part No. I & % Part Name ik Oty Remarks
|

1 45B -1101280 %;ﬂ}% =B Cap assembly , fuel tank 1
2 36 - 1101070 e A=k N =l Chain and ring assembly, fuel tank cap 1
3 GB5781 M8 x30 B Bolt 4
4  |45B -1101255A i iy e Sr orhy 6 24 Filter screen assembly, fuel tank 1
5 65.50.253 T Fastening strip 1
6 165.50.252 B Rubber pad 4
7 |55-1101324 EEA TR Gasket , fastening strip 4
8 65,50,107 -1 B Fastening strip 2
9 GB97.1 8 #HE Washer 4
10 |GB93 8 HERE Spring waher 8/4°
11 GB6170 M8 -6 2 E} Nut 4
12 |JB982 18 g AHEERE Seal ring 2
13 GB5783 MI0 x70 Ed o Bolt 4
14 GB6170 MI10 [85 Nut 8
15 [65.50.030 -2 T SR Fuel supply pipe 1
16 ']65.50.251 P Fastening strip 1
17 55 -3506207 BE Plug 1
18 [65.50.113 SEMmAEE Bk Rear cushion block, fuel tank 3
19 GB5781 M8 x40 28 5 Bolt 4
20 GB5781 MI10 x30 e Bolt 4 %

EAARC” * " BB A T &L,

Note : The quantities with mark “ %7

are used for the engine of Luo — Yang.

13



6. M5 EEE ( AT 7201.7241.8041)

Fuel Tank & Fuel Line( for 7201 ,7241,8041 )

S R = #&iE
Item Part No. & " Rt Nowne HE Qy Remarks
21  |65.50.020 & A Sk Add fuel tank assembly 1
22 165.50.010 seah AR SRk Fuel tank body assembly 1
23 65.50.257 RE Spacer sleeve 2
24 165.50.255 Einkid Fastening strip 2
25 |65.50.256 B Rubber pad 4
26 65.50.108 A& EH Front fastening strip 1
27 65.50.114 i Block 1
28 65.50.115 s Block 1
29 65.50.040 AT E R Bracket assembly, left 1
30 |GB97.1 10 . Washer 8
31 65.50.050 -1 H B Bracket assembly, right 1
32  |65L-1101016 EEHHE Grasket, fastening strip 3
33 |65.50.203 HimE Fuel pipe 1
34 65.50.205 HsE Kic-pibe 1
35 |ZB/T8870 d44 MEdE Clamp 2
36 ZB/T8870 d32 M Clamp 2
37 GB93 10 o Spring wasker 8/12 =
38 GB5781 MI0 x45 B2 Bolt 4

AL * T HIEE A TR L.

are used for the engine of Luo — Yang.

Note : The quantities with mark “ =

14



7. S HIRA YA ( BT 7201,7241 8041 ) Engine Control Mechanism ( for 7201,7241,8041)

11

%
2526
33
32
< 30
11
314 21

15



7. SR PURAIAE (T 7201,7241,.8041)

Engine Control Mechanism ( for 7201 ,7241 ,8041)

1 GB5781 M8 x50 |#2# Bolt I
2 [80.20.115 2 Block 1
3 80.20.072 Fh T A B Hand throttle outer shaft assembly 1
4 145 -4607040A ERSk B Ball joint asssembly 1
5 GB97.1 16 #E Washer 2
6 65L - 1108310 Fm T A S EE SRR Hand throttle inner shaft assembly 1
7 80.20.101 -1 il sh &% Friction disc 2
8 65L - 1108305 70 1R 2 AR SRR left thrust flange assembly 1
9 80.20D. 107 B E Diaphragm spring 1
10 |65L-1108318 SHFE e Spring seat 1
11 GB91 3.2x20 |FHOIH Cotter pin 6
12 GB6170 MI2 -6 |#2 £} Nut 3
13 GB6172 MI2 2 h) Nut 1
14 65.20.411 -2 b Pedal 1
15  [65.40.021 Falhi ) A SR Hand throttle barcket assembly 1
16 65.20. 101 JEHifF Rear pull rod 1
17 GB 832 B8 x30 |#ikh Pin with head 3
18 |45 -1108172B [T 53 Retracting spring 1
19 65.20.102 I Hr FF Vertical pull rod 1
20 (36 -1108198A | 4emiplLiRgl X Fork , pull rod 3
Z1 GB97.1 8 HE Washer 4
22 GB5781 M8 x20 |2 Nut 2

16



7. SEMALRANAE ( T 7201.7241,8041 )

Engine Control Mechanism ( for 7201,7241,8041)

s £ 5 &t
Item Part No. & % Part Name BR Qty Remarks
23 65L - 1108250 AR AT B Control rod assembly 1
24 |GB93 12 HERE Spring washer 2
25 GB97.1 12 5 Washer 2
26 45B — 1108044 A | % 5hhFIHF Turning shaft lever 1
27 GB91 3.2x30 |JFO%H Cotter pin 2
28  |65L -1108330 g Sk Turning shaft assembly 1
29  |65L-1108300B | K ki B Engine stopping control cable assembly 1
30 65L -1108165 IR R Front pull rod 1
31 GB67 M4 x16 |i&4fe Bolt 1
32 GB93 4 H Washer 1
33 GB6170 M4 -6 |#2+£} Nut 1
34 GB93 8 L FEE Spring washer 8
35 GB6170 M8 -6 |H2£} Nut 3
36 |65 -1108032 5 shRh AT Throttle turning shaft lever 1
37 |65L-1108208 | f&EHELHT Lever 1
38 |65L -3503002 HEE Rubber cover 1
39  [80.20.116 b} Bracket 1
40 |GB5781 M8 x25 |12 Bolt 4
41 NF 100672 BRE Rubber bushing |
42 GB91 5 x24 HE & Cotter pin 1

17



8. LIRS Y49 ( AT 7202.8002) Engine Control Mechanism ( for 7202 8002 )

3 21
AN 12 \
2
20 \ 28 BN 35 -
A . 22~ N 12
\\5,/’ Y1 / 3
e - A
20 s 26
3256 22 2516
1 %10
A L 11
30 NG
31 29 13
12
2

18



8. e AR ( BT 7202.8002)

Engine Control Mechanism ( for 7202 .8002)

s £ = &iF
Item Part No. & ¥ Ewe. e Mk Qo Remarks
1 GB6172 MI6 L Thin nut 1
2 |GB93 16 R B Spring washer 1
3 GB97.1 16 H Washer 4
4 45 — 1108001 SR ImE: A Seat , hand throtile shaft 1
5 45 - 1108010 = T sy Hand throttle shaft assembly 1
6 36 —1108196A | 7=h f5 Friction dise 1
T 72.20.030 FHy Handle 1
8 |36 -1108195 SR T Spring cover 2
9 45 -1108199 PEE TS Pressure spring, friction disc 1
10 GB6172 MI2 THE b £ Thin nuts 4
11 GB882 B8 x30 |[fT Pin with head 3
12 GB91 3.2 x20 |JFII4 Cotter pin 11
13 (36 -1108198A | 483l #l4R40 X Fork, pull rod 3
14 GB67 M4 x16 | i Bolt 1
15 72.20.201 -1 EHifF Upper pull rod 1
16 45B - 1108175 b 44 Pivot pin 1
17 45 - 1108174 il Foot pedal , throttle 1
18 |45 -1108172B  |[m{usk Retracting spring 1
19 65 - 1108176 D s R o AT Rear pull rod, foot pedal 1
20 GBIl 3.2 x30 |FFII4y Cotter pin 3
21 72.20.010 o (6] B s Center turning shaft assembly 1
22 GB97.1 8 ol Washer 6
23 65 — 1108177 Hral L AF Middle pull rod 1

19



8. SEmHLIRAUMA ( AT 7202)

Engine Control Mechanism ( for 7202 )

we g = it
Item Part No. & ® Part Nowne s Qty Remarks

24 45B - 1108044A |5 chBhFLFF Turning shaft lever |

25 GB93 12 T S Spring washer 3

26 GB97.1 12 HE Washer 3

27  |80.20A.090 -2 | K kHudE R Engine stopping control cable assembly 1

28 |65 -1108030 L2301 Re Turning shaft assembly 1

29  |65L -1108165 BIHLFT Front pull rod 1

30 GB6170 M4 -6 | Nut |

31 GB93 4 A Spring washer 1

32 65 — 1108032 1 sh R FF Throttle turning shaft lever 2

20



0. kEENEE Radiator & Fan Shroud

21



9. kFBENBE Radiator & Fan Shroud

s £ = &i
Item Part No. & % RS Hik Oty Remarks
1 [72.13.000 |MAEAR Radiator assembly 1
80.13B.010 HUEES SR Radiator assembly | 8041 H(for 8041)

2 65.47.214 -1 FEEHE Upper hood Liner 1

4 65L —1303012B FIKE S Connecting hose, upper chamber |

5 JB/T8870 d60 W Clamp 4

6 65L — 1309082 A N Fan shroud 1

7 GB5781 M8 x16 |iZf Bolt 4

8 |GB93 8 R Spring washer 4 ;

9 65L -1303013A IKEEEESR Fastening bracket, radiator 1 it e 4 A (for Wei cai)

651 —1303013B KA ESR Fastening bracket, radiator 1 e Y& Hi FH (for Luo tuo)

10 | GB6170 MI0 2 Nut 2

11 GB93 10 A Spring Washer 2

12 GB97.1 10 [ Washer 2

13 GB5781 MI10 x30 | Bolt 2

14 65L -1303016 TAKEHHEE Bent connecting tube, lower chamber 1

15 165.47.213 iy 85 f 2% Side liner 2

16 36 1301161 KA Rubber washer, radiator 2

17 36 —1301163A KEEEEE " Fastening pressure spring, radiator 2

18 GB97.1 12 HE Washer 2

19 GB6170 MI12 24 Nut 2

20 GB91 3.2x20 H O Cotter pin 2

22



nks ( for 7201 ,7241 ,8041)

Clutch Pedal & Li

10. %é‘%ﬁﬁé?}}\mtﬂ (RF 7201.7241 8041)

s

13

23



10. BE RV ( BT 7201,7241 .8041)

Clutch Pedal & Links ( for 7201,7241,8041)

ek - i Qty
e R = & ® Part Name 7241 e
Item Part No. 7201 Remarks
8041

1 |65.21.101 B4 BB AR AT Pedal lever, clutch 1 1
2 JB/TI0.2 45°M10x1 | jHI#F Grease nipple 1 1
3 45B - 1602113B R Adjusting fork 3 3
4 |GB6171 MI2x1.25-6 |H&H} Nut 2 2
5 36 - 16021128 B At Pull rod, clutch 1

6 655 -1602112A B BRI Pull rod, clutch 1
7 |GB91 3.2x20 BiEs: Pin 4 4
8 |GB882 12 x35 5% Pin with head 3 3
9  |65L-1602116 -2 5 S Spring bracket 1 1
10 |45B - 1602068 i Spring 1 1
11 |36 -1602119 S H Spring hook 1 1
12 36 - 1702370B AR SRR I A Al B A Pull rod, transmission interlock shaft to 1 1

clutch pedal

13 65.21.010 T TR T AR e =810 pedal & lever assembly 1 1
14 |65 -1602316 K Bracket 1 1
15 |GB5781 MI10 x35 i Bolt g 2
16 GB93 10 #HE Washer 3 3
17 |GB5781 M10 x30 2 4 Bolt 1 1

24



11. BE B IRYMHA ( BT 7202.8002) Clutch Pedal & Links( for 7202,8002)

25



11. BEFRRMILE ( AT 7202,8002)

Clutch Pedal & Links( for 7202 .8002)

ws R = #ix
Item Part No. & * T DN HE Qty Remarks

1 458 - 1602010B B4 PR AR S Clutch pedal assembly 1

2 JB/T7940.2 MI0 x1-45° | jli#k Grease nipple 1

3 45B -1602113B R Adjusting fork 3

4 GB6171 MI2 x1.25-6 2R Nut 2

5 |36-1602112B B R APt Pull rod, clutch 1

7 GB91 3.2 x20 F O &Y Cotter pin 4

8 GB882 12 %35 FEh Pin with head 3

9 36 -1602116A 5 3 S A Spring bracket 1

10 |45B - 1602068 58 3 Spring 1

11 36 -1602119 53 1 4 Spring hook 1

12 36 —1702370B AR AR B A Rh R AT Pull rod, transmission interlock shaft to |

clutch pedal

26



Clutch

2. BA&%

27



12. BE&#%& Clutch
#HE Quy
i R s E4 R Part Name 7201 ok
Item Part No. 8002 | 7202 | 8041 Remarks
7241

1 65L — 1604040 A AT AN Bh 8% F & 8 5K Front driven plate with hub assembly 1 1 1
2 36 - 1604119 2R Half-ring 18 18 18
3 651 — 1604103 B J1 8 Front pressure plate 1 1 1
4 45B - 1604050A J& M 5h 3% F1 56 2% K, Rear driven plate with hub assembly 1 1 1
5 65L - 1604077 BART Link , pressure plate 3 3 3
6 65L - 1604095 J& 1A Rear pressure plate with hub assembly | 1 1 1
7 45B - 1604117 i HE 7 B o o Spring , front pressure plate 9 9 9
8 36 - 1604118 AR Spring pin 9 9 9
9  |65L - 16040718 FE 71 338 SRR Spring support plate 1 1 1
10 |45B - 1604086 PABFLFFSh Release lever shaft 3 3 3
11 GB91 4 x20 ¥ 144 Cotter pin 6 6 6
12 45B - 1604210 BARFRR A Release lever limiting plate 3 3 3
13 GB93 10 L ] Spring washer 24 | 24 | 24
14 GBS5782 MI0 x45 e Bolt 10 | 10 | 10
15 45B - 1604150B TEHE O B Lubricating hose assembly 1 1 1
16 CB91 3.2x26 FF O 8 Cotter pin 3 3 3
17 |45 - 1604078A VT bR Adjusting nut seat 3 3 3
18 |55 -1604079 FLAT % Lever spring 3 13| 3
19 GB848 12 sl Washer 6 6 6
20 45B - 1604102B PABFLAT Release lever 3 3 3
21 Q/TB120 MI12x1.25 [ Nut 3 3 3

28



12. B35 Clutch
& Qty
ws K = £ R Part Name o &t
Item Part No. 8002 | 7202 | 8041 Remarks
7241
22 |GB5781 MI2 %30 HE 4 Bolt 4 | 4 4
23 |GB93 12 L Spring washer 5 5 5
24 |GB93 18 5 S Spring washer 1|11 | 11
25  |45B -1604028 e S 7 Rear bearing seat 1 1 1
26 |65L - 1604066 WEHEEAK Release bearing housing 1 1 1
27 45B - 1604067 HE Syt & A E Cover ,release bearing 1 1 1
28 |GB/T301 51120 A 7 B A Release bearing 1 1 1
29 36 — 1604123 R R Bolt seat 3 3 3
30 |36 -1604121 XKIR e E Bolt gasket 3 3 3
31  |45B -1604110 P Spring 3 3 3
32 |65L - 1604081 KRR Support bolt 3 3 3
33 65L -1604223 AR Connecting bolt ) 3 3
34 |IB/T7940.1 MI10 x1 TH AR Grease nipple 1 1 1
35 |45B -1604115 TH M [ 5 L Grease nipple adapter 1 1 1
37  |65L - 1604221 MR Connecting bolt 3 3 3
38 |GB5781 M8 x20 [ Bolt 7 7 7
39 |GB93 8 P Spring Washer 11 | 11 | 11
40 36 - 1604109 AL Upper window cover 1 1 1
41 |36 -1601021 H [ Fastening bolt 11 | 11 | 11
42 |65L —1604088C o [a] fh M s 56 Driven gear, intermediate shaft 1 1
72L - 1604088 (i)l B 56 Driven gear, intermediate shaft 1 *

29



12. B&#% Clutch
#HE Qty
i R s b4 7 Part Name 1 e
Item Part No. 8002 | 7202 | 8041 Remarks
7241

82.21.113 1

55 - 1604088B o [ M S 5E Driven gear, intermediate shaft 1
43 GB/T276 6210 B ] Lo BR A AR Ball bearing 2 2 2
44 45B - 1604133 1 sh v Lock washer 1 1 1
45 45B - 1604132A 7] -} Round nut 1 1 1
46 |36 —1604122 k] Limit pin 3 3 3
47 36 - 1604106 sl Side window cover 1 1 |
48 GB5781 MI10 x20 [0 Bolt 14 | 14 | 14
49 GB97.1 8 [ Washer 11 11 11
50 |GB5781 MI2 x40 e Bolt 1 1 1
51 |36 -1604112B R SUFLFF Shift fork lever 1 1|1
52 |45B-1604111B P& L Shift fork axle 1 1 1
53 |55 -1604017 e [ Woodruff key 1 1 1
54 GB65 M8 x 16 GRSk 24T Screw 4 4 4
35 45B - 1604126 A HEaEESfLE Adjusting window cover 1 1 1
56  |65L-1604222 R e Connecting bolt 1 1 1
65 (Q/TB105 3/8" 753k B 2 52 Conic plug 1 1 1
66 |65L -1604016B BEARAE Clutch housing 1 1 1
67 65.21.201 B A Clutch intermediate shaft 1 1 1
68 |45 —1604022 1EHERR ' Thrust ring 1 1 1

W BCEA + M T AG#E s S % Hi%h . Note: The parts with mark “ % are used for option two speed P. T. O.

30



12. Bk Clutch
| & Qty
L R s =4 Part Name 2ot L
Item Part No. 8002 | 7202 | 8041 \Remarks
7241
69 36 -4202035 I Snap ring 1 1 1
70 36 - 1604209 B A aa v | R 3 Snap ring, intermediate shaft 1 1 1
71 36 - 16040898 o ] Sy 2R o5 Bearing cover | 1 1
T2 C3463 94908 ioh s b BBl VR S il Needle bearing 1 1 1
73 FB40 x 55 x8D 8 B2 ] 0il seal with skeleton 1 I 1
74 36 - 1604038 = Bl %l (5] 3 Ring, drive shaft 1 1 1
75 |36 - 1604031 Fahi IS Felt ring, drive shaft 1 1 1
76 36 - 1604032 EHF I E Felt ring retainer 1 1 1
77 FBB0 x 105 x 10D AR E 0Oil seal with skeleton | 1 1
78 |36 - 1604027 OEL 34 25 0il stop ring | 1 I
79 36 - 1604036 e R L S 7 Snap ring, drive shaft 1 1 1
80 GB/T276 6216 B [ex] U Bk Bl A Ball bearing 1 1 1
81 36 - 1604029 JEH Pressure plate 2 2 2
82 651 - 1604026 E B AEE g Ehih Drive shaft, clutch 1 1
72L - 1604026 BAas Eshi Drive shaft, clutch 1 1 *
82.21.401 B sl Drive shaft, chutch 1
80J.21.401 -1 BEasEahEh Drive shaft, clutch 1
83  |65L-1604113B ESCEE ok Shaft, main clutch 1|1 ] 1
84  |45B -1604208A Bk X Shift fork , clutch 1 1 1
85 GB93 14 i A B Spring washer 10 10 10

VE B« E A T e DU 5 J1 i il . Note: The parts with mark “ 7

31

are used for option two speed P.T. O.



12. BE 5% Clutch
#HE Qty
s £ S 7201 &iE
Item Part No. ' " Fart Name 8002 | 7202 8041 |Remarks
7241

86 GB5781 M14 x40 B Bolt 1 1 1

87 80.21.303 T o Diaphragm spring 1 1 1

88  [36 - 1604037 PR Spring 1 1 1

80  |65L —1604224 T ke Bolt 3 3 3

90 |45B -1604018 k) Washer 1 1 1

9] GB93 12 oL A ] Spring washer 1 1 1

92 |36 - 1702371 A B 5 VL Y R Spring, lock release pin 1 1 1

93 651 - 1604080B B s B Clutch pressure plate assembly 1 1 1

32



13. TiEFAE(—) Transmission [

88

33



13. TiEME(—)

Transmission 1

e kg = #E Qty e
2 b3 Part Name
Item Part No. 8002 | 7201 | 7202 | 7241 | 8041 Remarks
1 45B -1701125 Tl T A A Bolt, reducer shaft 1 1 1 1 1
2 GB/T276 6308 B (] R B 2R Ball bearing 2 2 2 2 2
3 45 - 1701066 Ul A | Thrust washer, reducer 2 2 2 2 2
4 45 - 1701063 A E 2 BN E Driven gear bushing, reducer 1 1 1 1 1
5 45 -1701052A Uil A M B 5 A Driven gear,reducer | 1 1 | 1
.6 45 - 1701069 A R AE Release sleeve,reducer 1 1 1 1 1
7 45 -1701065 THE 2SR Snap ring, reducer shaft | 1 1 1 1
8 45 -1701115B Iy BN Driven gear,reducer 1 | 1 1 1
9 45 -1701049 VLR Al Shaft , reducer 1 1 1 1
10 |36 —4202035 AR AR R Snap ring, bearing seat 2 2 2 2 2
11 45 - 1701421 VL AR E A R FR Snap ring, reducer shaft bearing 1 1 | 1 1
12 Q/TB/122 M24 x2 |i&H Nut 1 1 1 1 1
13 |36 -1701086 1 3 2 ) A7 1 0 R Lock plate , reverse speed idle gear 1 1 1 1
60LA - 1701086 R Lock plate 1
14 36 —1701084A {83k e a5 e HE FEshE Thrust sleeve ,reverse speed idle gear 1 1 1 1
60LA - 1701084A HEEBhE Thrust sleeve 1
15 36 -1701085 HhEEE AT Fastening bolt, reverse speed idle gear | 1 1 1 1
60LA — 1701085 [ %€ BRET Fastening bolt 1
16 GB6170 Mi2 2R Nut 1 1 1 | 1
17 |GB/T276 6206 B ] o BR AR Ball bearing 2 9 2 | 2 2
18 36 -1701087 HE 1 ahE Thrust sleeve 1 1 1 1 1
19 36 —1701083 hK Thrust ring, transmission bearing 1 1 1 1 1

34



13. TiEME(—)

Transmission 1

— o "% #& Oty &3t
4 F o Part Name
Item Part No. 8002 | 7201 | 7202 | 7241 | 8041 [Remarks
20 45 - 1701082 {5 3k A (] 15 % Reverse speed idle gear 1 1 1 1 1
21 45 -1701434 {30 33 A J) 5 RS S Shaft , reverse speed idle gear 1 ] 1 1
60LA — 1701434 {81 3 A (] 15 %6 5 Shalft ,reverse speed idle gear 1
26 GB5781 MI12 x35 |4 Bolt 4 4 4 4 4
27 |GB93 12 IR Spring washer 4 | 4 | 4 | 4 | 4
28 55A -1701331 AR AR 5 —hd R A Stop plate ,input shaft bearing 2 2 2 2 2
29 GB/T283 NJ213 BB i) R VR T4l Roller bearing I | 1 1 |
30 55 - 17013248 Wy sh e Constant mesh driving gear 1
721 -1701324B Wy A sh 6 Constant mesh driving gear 1 1 1
651 - 1701324B Wy Esh e Constant mesh driving gear 1
32 45B - 1701118 =B Hhig e Bolt, output shaft 1 1 | 1 1
33 GB93 18 L A Spring washer 2 2 2 2 2
34 |45B-1701119 1 HERE Thrust washer 2 2 2 2 2
35 55A -1701035BZ AT E Front bushing , transmission 1 1 1 | 1
36 |55A - 1701037 AR A TR 1L 3 Thrust belt, front bushing 2 |2 | 2|22
37  |55A - 1701376 F—hhmEsy 1 Adjusting shim | 10 | 10 | 10 | 10 | 10
38 |55A -1701378 F—REEds 1 Adjusting shim I 8 | 8 | 8 | 8 |8
39 GB/T283 NJj212 BaF w8 AR 87K Roller bearing 1 1 1 1 1
40 45 - 1701036 AR E RS Snap ring, transmission front bushing 1 1 1 1 1
41 GB/T276 6408N BT [ BRER R Ball bearing 1 1 1 1 1
42 55A -1701117B AR = S PUEENT 5% 3rd and 4th speed sliding gear | 1 1 1
60LA — 1701117 R AN 2nd and 3rd speed sliding gear 1

35



13. TR (—)

Transmission 1

2| R = - o i it
Item Part No. 8002 | 7201 | 7202 | 7241 | 8041 |Remarks

43 |65 -1701116B — HER SR 1st and 5th speed sliding gear 1 1 1 1

60LA - 1701116 Y | o N B i 4 4th and Sth speed sliding gear 1
44 45 -1701112 AR AR o N Bk shi5 % 2nd and reverse speed sliding gear 1 1 1 1 1
45 |36 -1701399 AHF S BRI IFHEPR  Thrust ring, output shaft rear bearing 1 1 1 1 1
46 |GB89%4.1 60 R Snap ring 1 1 1 1 1
47 GB/T283 NU2312 |#¥5|mL0EEHZE F#7&  Roller bearing 1 1 1 1 1
48 |45 -1701398 B oHIEHE Rear bearing sleeve ,output shaft 1 1 1 1 1
49 GB6170 Mi4 [~ 353 Nut 1 1 1 1 1
50 36 -1701106 SHEE EEET Fastening bolt, outer sleeve 1 1 1 1 1
51 |55-1701105 AR A Output shaft, transmission 1 1 1 1 1
52 GB5781 MI0 x35 | Bolt 4 4 4 4 4
53 GB93 10 AR Spring washer 4 4 4 4 4
54 |45B -1701079 1k h ¥ Thrust ring 1 1 1 1 1
55 45 -1701062 AR EE N R R A Inner shaft bearing sleeve , transmission | 1 1 | 1 |
56 GB/T276 6307 H [a R R Ball bearing 1 1 1 1 1
57 36 - 1701071 Hihi R E R Snap ring, inner shaft bearing sleeve 1 1 1 1 1
58 45 -1701423 o a] 4 2R Snap ring, countershaft 1 1 1 1 1
59 |GB/T276 6211 5 ] O BRI R Ball bearing 1 1 1 1 1
60 45 - 1701058 o [a] Sl B R Front bearing seat, transmission coun-| 1 1 1 1 1

tershaft

62 55 - 1701056C wEYMEEie Constant mesh driven gear 1

72L -1701056D WM Constant mesh driven gear | 1 1

36



13. TR (—)

Transmission 1

2| R = PR by it
# R Part Name
Item Part No. 8002 | 7201 | 7202 | 7241 | 8041 |Remarks
65L - 17010568 HW M %S Countant mesh driven gear 1
64 45 - 1701048 AR 4 o (A b Countershaft , transmission 1 1 1 1 1
65 45 - 1701088 o (&) (R Thrust ring, countershaft I 1 1 1 1
66 |45 -1701057A =HESRER 3rd speed driving gear 1 1 1 1 |
67 |55A -1701055B LB N R 4 2% o 4th and 5th speed driving gear 1 1 1 1
60LA - 1701055 = i et 3th and 5th speed driving gear |
68 65 - 1701059 AR —H LB Ist speed driving gear 1 1 1 1
60LA - 1701059 AR A PO = Sh i e 4th speed driving gear 1
69 |45 -1701054 AR o E i iR 2nd speed driving gear 1 1 1 1 1
70 |45 -1701051 {553 = sh 54 Reverse speed driving gear 1 1 1 1 1
71 GB/T276 6212 B ] BREH AR Ball bearing 1 1 1 1 1
72 36 - 1701061 1F B JE Thrust washer 1 1 1 1 1
73 36 — 1701060 e (i) oy (1] 2 Round nut, countershaft 1 1 1 1 1
fis] 65.37.030 AR SR N Inner shaft, transmission } 1 1 |
80J.37.030 75 A P S Inner shaft, transmission 7}( 1
76 658 - 1800042 Ay sh AL SR B0 5 Fe 4 Driving gear shaft, transfer case 1 |
77 GB93 14 48 5 44 Spring washer 2 2
78 36 -1701151 1 Bh A Bolt 1 1
79 GB/T276 6208 RRSE RS Ball bearing 2 2
80 |65S -1800041 Srahft i it Driving gear , transfer case 1 1
81 36 - 1701147 7R HEFS Thrust ring, transfer case bearing 1 1
82 36 —1701148 HE S RhE Thrust sleeve 1 1

37



13. TiEME(—) Transmission [
e k= R it
£ R Part Name
Item Part No. 8002 | 7201 | 7202 | 7241 | 8041 [Remarks
83 658 - 1800043 E Sleeve 1 1
84 655 - 1800044 Erdic Washer 1 1
85 GB5781 Ml14 x40 |92 Bolt 1 1
86 |55 -1701026 R P Spring washer 1 1 1 1 1
87 GB893.1 42 FL A sk e Snap ring | 1 1 1 1
88 45 -1701020B Uk o 2% 1A R Reducer assembly 1 1 1 1 1

38



6¢

() BEELZE b1

XL

UOISSIusue.l

I



14. TEAE (=)

Transmission I

e R = R oe &t
4 ¥R Part Name
Item Part No. 8002 | 7201 | 7202 | 7241 | 8041 |Remarks
1 65 -1701015B AR 5 S A& Transmission and rear housing 1 1 1 1 1
65 - 1701015C A S EFA A Transmission and rear housing 1 *
2 |45 -1701454C A fla Inspection window cover 1 1 1 1
3 GB93 14 gifl SR Spring washer 7 7 7
4 |GBST81 M4 x40 | Bolt 511 | s
GB3781 M14 x50 | Mg Bolt 5
45B - 1701215 FE AL Dowel pin 4 6 | 6
GB5780 Ml14 x70 |#24% Bolt 2 2
GB5780 MIl4 x60 |iZfe Bolt 1
9 45B - 1702384 o Washer 1 1 1 1 1
10 |45 - 1701460A, R 2K 55 R Magnetic plug assembly 22|22 |2
11 55 - 1701001 HAHRE Combination washer 2 2 2 2 2
12 36 -1701019 ENLEY Dowel pin 2 2 2 2 2
13 55 - 1702060 {5 AR A Shift shaft,2nd and reverse speed 1 1 1 1 1
14 |45 -1702061 = U Shift shaft,3rd and 4th speed 1 1 1 1 1
15 |45 - 1702062 — LA R Shift shaft, 1st and 5th speed 1 1 1 1 1
16 45 - 1702063 o A e Shift shaft, reducer 1 1 1 1 1
17 |45 -1701458B Uik R g AN AR Gasket , reducer housing 1 1 1 1 1
18 45 - 1701456 Tk AR AN (A Reducer housing | 1 1 1 1
19 |GB93 12 NG Spring washer 67 |6 |6 | 6
20 GB5781 MI2 x35 | Bolt 5 5 5 5 5

HAARC” * " HF (65 - 1701015C) Al TR AE 5T,

Note: The parts with mark “ #” (65 —1701015C) are used for option implement drawbar.

40



14. TEME(Z)

Transmission 1[I

RS ® 8 & Qty it
-4 FR Part Name
Item Part No. 8002 | 7201 | 7202 | 7241 | 8041 Remarks

21 Q/TB105 3/8" 77 3k [] 0 2E Conic plug 2 2 2 2 2
22 |45 -1702026 W) M 3 U e 7 e Shift fork, constant mesh driven gear 1 | 1 1 1
23 |45 -1702028 A T S Shift fork , reducer 1 1 1 1 1
24 45 - 1702064 VR L 25 o (] A2 ek gy Intermediate shift shaft, reducer 1 1 1 1 1
25 |36 —1702108 AV 5 Dowel pin 4 4 4 4 4
26 36 -1702106 R ey o AT B Dowel pin spring, shift shaft 5 5 5 5 5
27 |80.37.124 ENLRY TR Guide plate, lock pin 1 1 1 1 1
28 |72.37.122 A Dowel pin 1 1 1 1 1
29  |GBS781 MI0x20 |#@p Bolt 8 8 8 8 8
30 |45 -1702025A o e AR AR T Actuating rod, intermediate shift shaft | 1 1 1 1 1
31 45 - 1702054 VR T B A T A S Shift lever seat, reducer 1 1 1 1 1
32 |45 -1702027 — TR Shift fork ,1st and 5th speed 1 1 1 1 1
33 |45B -1702029 = P AR Shift fork ,3rd and 4th speed 1 1 1 1 1
34 36 —1702053A AR AT S e Seat, shift lever 2 2 2 2 2
35 36 —1702024 B AR Shift fork ,2nd and reverse speed 1 1 1 1 1
36 |55 -1702110 AR S [ R ET Lock screw, shift fork 9 9 9 9 9
37  |Q/TB110 1.6 x200 |4 84k Lock wire 8 8 8 8 8
38 |GB5780 MI2x75 |igi# Bolt 1 1 1 1 1
39 |GB5780 MI0 x55 |ig# Bolt 2 2

40 |65 -1702202C AR AT Raising pad ,shift lever 1 1 1 1 1
41 45 -1702366 4 Check ring 2 2 2 2 2
42  |GB894.1 20 Ay e 4 Snap ring 1 1 1 1 1
43 GB97.1 20 H Washer 1 | 1 1 1

41



14. T (=)

Transmission 1[I

e g = iy &t
Z W Part Name
Item Part No. 8002 | 7201 | 7202 | 7241 | 8041 |[Remarks
44 GB867 6 x30 2[R L ENET Rivet 1 1 1 1 1
45 65.37.011 AR AT Shift lever assembly 1 1 1
72.37A.011 AR TR B Shift lever assembly | 1
46 |36 -1702217 A A Pin, shift lever 1 1 1 1 1
47 |36 -1702201B 5 T A Seat , shift lever 1 1 1 1 1
48 GB93 10 S Spring washer 19 | 22 19 | 22 | 22
49  |GB5780 MI0 x75 M Bolt 3 3 3 3 3
50 |36 -1702234B 75 TR Cover, shift lever seat | 1 1 1 1
51 |36 -1702137 S Spring 1 1 1 1 1
52 36 - 1702136 T || HEEE Thrust sleeve, spring 1 1 1 1 |
53 |IJB/T8870 D90 e Fii Clamp 1 1 1 1 ]
54 |45 -1702236A AR T A Boot , shift lever seat 1 1 1 1 1
55 GB97.1 12 o Washer 1 1 1 1 1
56 |45B -1702180B FHHER Ball end,shift lever 1 1 1 1 1
57 GB5781 MI0 x25 | Bolt 10 13 10 | 13 13
58 |45B -1702383B 57 Plug 1 1 1 1 1
59 |45 -1702200 M Slot frame 1 1 1 1 1
60 (36 -1702015C AR A Transmission cover 1 1 1 1 1
61 65L - 1702650 HK i el G Transmission interlock assembly 1 1 1
45 - 1702354B IC i e 6 R Transmission interlock assembly 1 1
62 |45 -1702367 0 T %t O-ring 2 2 2 2 2
63 36 — 1702372 A3 SE AN N Seat, lock-release pin spring 2 1

42



14. TR (Z)

Transmission 1l

we | f = Lot &
4 R Part Name
Item Part No. 8002 | 7201 | 7202 | 7241 | 8041 [Remarks
64 GB93 24 RN E Spring washer 2 1
65 45 - 17023538 RE L FH B Cover , transmission interlock shaft 1 1 1
72.37A.101 EPLE Cover, transmission interlock shaft 1 1
66 |36 —1702373B 43 B SE V8 Lock — release pin 1 1
67 36 - 1702371 B EN BT Spring, Lock release pin 1 1
68 GB91 1.6x12 O Cotter pin 3 3
69 36 - 1702378 PIFF Pull link, lock —release pin 1 1
70 GB91 3.2 x20 FF T8y Cotter pin 1 1
71 36 —1702375 75 S AR A S Pedal assembly, transmission 1 1
72 36 - 1702379 TR Shaft pin 1 1
73 72.37.013 -1 AR h A S 0il collecting slot assembly 1 1 1 1 1

43



15. o hFE 25 ( AT 7241 .8041) Transfer Case Assembly ( for 7241, 8041)

44



15. 5h#E B ( BT 7241 .8041) Transfer Case Assembly ( for 7241,8041)

s g = &ix
Item Part No. ® d R ui Qv Remarks
1 655 - 1800011B SrEhf Ak Housing , transfer case |
2 JB982 20 H G % FHER Combination sealing washer 1
3 65S -2300022A 2 3E Plug 1
4 65S - 1800012B Ay ShR S Output shaft, transfer case 1
5 |GB893.1 72 fLAIE Snap ring 1
6 GB/T276 6306 B m) O BRE AR Ball bearing 3
7 GB/T9877.1 B45 x65 x8D | H4#t 0il seal with skeleton 1
8  |GB/T9877.1 FB45 x65 x8D |42 0il seal with skeleton I
9 GB882 BI2 x35 5% Pin with head 2
10 |65S 18000178 4 Bl 7 i 7 Bearing sleeve , transfer case 1
11 |GB93 10 S Spring waher 8
12 GB5781 MI10 x25 =i Bolt 8
13 |65S - 1800020 MBI 2 B R Flange assembly ,driven shaft 1
14 |65S -1800022 il Rubber washer 1
15 |655-1800021 #HE Washer 1
16 Q/TB120 M20 x1.5 B Nut 1
17 GB91 4 x36 FFO4 Cotter pin |
18 |65S -1800023B 4y 4 b a) Countershaft , transfer case 1
19 |GB/T276 6308 7 [a] Lo ER AR Ball bearing 1
21 655 —1800025B o SRR Bearing seat , transfer case 2
22 GB93 8 g EE A Spring washer 21
23 GB5781 M8 x25 223 Bolt 8
24  |65S -1800014C A ah R Bl R AR Bearing seat , transfer case

45



15. S ZhE 2 AL ( AT 7241.,8041)

Transfer Case Assembly ( for 7241 ,8041)

s g £ #&iE
Item Part No. & " s M Quy Remarks
25  |65S - 1800029 F Cover 1
26 |GBS781 M8 x20 B Bolt 8
27  |65S -1800013 SrEh B i 5 Driven gear, transfer case 1
28 |GB894.1 48 b HI 58 Snap ring 1
29  |GB308 12 24 Ball 1
30 |36 -1702106 M Spring 1
31 |GB93 16 R Spring washer 5
32 |65S - 1800039 BiEeeT Lock screw 1
33 65S - 1300024 srahfE el ikt Idle gear,transfer case 1
34 |65S - 1800028 A BhARAE Shift fork , transfer case 1
35 |GB/T343 SZ-F1.6x200 ka3 22 Wire 1
36 36 -1702110 Ao ¥ EE T Lock screw,shift fork 1
37 |GB5783 MI14 x40 (2403 Bolt 7
38 GB93 14 R S Spring washer R
39 |65SL - 1800060 PR EE B Pull rod assembly 1
40 |45B -1701215 ¥ Dowel pin 2
41 80.20.116 Fim Bracket 1
42 |GB93 16 HMERE Spring washer 5
43 |GB5783 MI6 x35 2 Bolt 4
44  80.20.115 % Block 1
45 GB97.1 8 i Washer 1
46 |GB6170 M8 05 Nut 1
47 65.45.161 ZERI 28 Bracket , left 1

46



15. o zh#E B ( BT 7241.8041) Transfer Case Assembly ( for 7241 ,8041)

s g 5 &
Item Part No. & - K S ik Qo Remarks

48 65S - 1800027 7 Shift shaft 1

49 65.42.102 1L ShFTFF Lever 1

50 65S - 1800032C SRR Bracket 1

51 |Q/TB115 24x2.4 0 JE 4% %t el 0 —ring 1

52 65S - 1800033 o g Seal boot, rubber 1

53 GB91 4 x20 I F148 Cotter pin 4

54 GB97.1 12 4 [ Washer 4

55 GB882 12 x55 Aith Pin with head 1

56 GB882 12 x45 £ish Pin with head 1

57 |65.42.010 PO B Shift lever 1

58 45 —-4607040A FHaEk Ball, shift lever 1

59 65SL — 1800135 FOAF B Lever 1

60 |45B -1602113B IR Adjusting fork assembly 1

61 65S - 1800010GY Arshaa B Transfer case assembly 1

62 36 - 17014558 KA flasd e Casket, inspection windowcover 1

47




16. fzhth s ik ( FEF 7241 .8041)  Jointed Shaft Assembly ( for 7241,8041)

17

"

48



16. f£zh3h 2% ( T 7241 8041 )

Jointed Shaft Assembly (for 7241,8041)

RS _ £ = 5 ® Part Name & &iE
Item Part No. Qty Remarks
1 GB6171 MI0 x 1 82 Nut 8
2 GB93 10 8 Spring washer 8
3 655 —2201023 1% sl 7 15 g L Universal-joint flange 2
4 655 -2201051B 1 shil-F Bl Snap ring 8
5 655 -2201011 [y Bolt 8
6 658 —-2201025 VIR R ER Gt 58 Cross assembly , universal joint 2
7 655 -2201061 & shih &8 3 B Yoke with tube assembly, FWD - jointed 1
shaft
8 JB/T 7940.1 MI10 x1 |jli#h Grease nipple 1
9  |655-2201091 feahfhe sy £ F M (#9%)  Lock ring 2
10 |655-2201090 1L EhihiEEirE Boot, FWD - jointed shaft 1
11 65.36.012 1% 5k B FWD-jointed shaft assembly 1
12 |65.36.013 A& Stk Bl 47 25 5 Rear guard assemly, FWD - jointed shaft 1
13 GB5781 M8 x 16 HE R Bolt 1
14 80.36.104B ! Bracket 1
15 |[GB97.1 8 I8 Washer 1
16 GB93 8 i Spring washer 1
17 GB6170 M8 2 £ Nut 1
18  |80.36C.014 Aif B 4P # Front guard I
19 |65.36.010 & Sl SR FWD - jointed shaft assembly 1

49



17. BiSF 2R ( AT 7241 8041 ) Front Axle Assembly ( for 7241,8041)

Js

o5
EE

~




17. G A B ( T 72418041 )

S

Front Axle Assembly ( for 7241,8041)

we £ = &iF
Item Part No. a * i ROy Remarks
1 36 —3003018B FER AT 23k 8 A e 2E Adjusting serew plug, tie-rod end 4
2 45 -3003020 R o 4 Sk 1Ky A JE Ball face washer,tie-rod end 8
3 36 -3003025B e ) fEFTFER T8 Ball stud, steering tie-rod 4
4  |65S -3003016 BB ARk Right end, tie-rod 1
5 65S —3003017 FERF Ao de 3k Left end , tie-rod 1
6 55 -3003033B R AT & Sealing cap , tie-rod 4
7 Q/TB118 M20 x1.5 PaRi LS5 Slotted nut 4
8 GB91 4 x36 H A4 Cotter pin 5
9 GB/T7940.1 MI10 x1 AR Grease nipple 4
10 GB91 5 x80 O Cotter pin 4
11 45B -3003147 2R Nut 2
12 655 —2304005B e [0 FRLAT 328 i Tube assembly, steering tie-rod 1
13 |36 -3003029 e e ek Lock nut,left hand thread |
14 |GB5783 MIl14 x35-9.8 A Bolt 16
15 |GB93 14 A Spring washer 20
16 |GB/T7940.2 MI10 x1 -45° THAR Grease nipple 4
17 658 —2300003B EHA Connecting flange 4
18  |65S —2300017A PHEH R 0.1 Adjusting shim 0. 1 16
19 655 —2300018A A 0.2 Adjusting shim 0.2 32
20  |65S —2300019A WS 0.5 Adjusting shim 0.5 16
21 GB893.1 32 L4 Snap ring for holes 16
22 65S -2201025 VIER RS X2 sy Universal-joint center cross with bear- 4

ing assembly

51



17. B2 AL ( AT 7241.8041)

Front Axle Assembly ( for 7241 ,8041 )

=S g = &ix
Item Part No. & " i uR Qy Remarks
23 65S —2300001 B Combination fork 2
24 |65S -2300011 BT 2224 Bl Left half-axle, front axle 1
25 |Q/TB121 PG40 x65 x 10 HE 0il seal 4
26 136 -3003016C, - EDR SRS S Right end, tie — rod 1
27  |65S -2300007 s Expansion plug -
28  |GB/T297 31307 o4 F 2 IR 4 R TR Bearing 4
29 655 -2300028 O E&EHHE 0 - ring 4
30 |65S-2300005D, BUHT e TR B Left half-housing, front axle 1
31 GB5783 MI12x40-9.8 [0 Bolt 4
32 |GB93 12 S E] Spring washer 24
33 655 -2300008D i L 28 Bracket , steering cylinder 1
34 |655-2302026 FELH Dowel pin 2
35 |GB5782 Mi12x4.5-9.8 e Bolt 12
36 GB119 D12 x30 R A5 Cylindrical pin 4
37 JB982 20 HEFEEHHE Combination sealing washer 3
38 65S —2300022A 2 gE Plug 2
39 655 -2300015B, L ZeE sy Right half-housing, front axle 1
40 1655 -2300012A B A Right half axle,front axle 1
4] 65S —2302029 @ih Lock plate 2
42 655 -2303001 BEfA R Lock gasket 2
43 GB93 6 T Spring washer 12
44 |GB5781 M6 x16 i Bolt 4
45 |65S8-2303017 TR Adjusting plug .

52



17. BIHF 2R ( AT 7241 .8041)

Front Axle Assembly ( for 7241,8041)

e £ = &iE
Item Part No. & w Part Name MR Qty Remarks
46 65S —2303003 BiRS Bearing cover 2
47 36 -3001020 PR RTEE Bushing, front pivot shaft 2
48 65S —2303002 ol 7 o e A Bolt, bearing cover 4
49 GB/T297 32210 [ % -l i Bearing 2
50 655 —-2303021 AT () e WA Bh 15 %5 Driven gear, front axle central drive |
51 65S -2303030 25 2 Bk Differential assembly ,front axle 1
52 GB93 10 i S Spring washer 16
53 GB5783 MI0 %25 e Bolt 10
54 658 -2303015 2R A A Differential housing I
55 36 —3000104B R e Thrust washer, front axle 2
56 GB5783 MI12 x30-9.8 e Bolt 8
57 GB119 DI2 x30 [R5 Cylindrical pin 2
58 |Q/TB120 M20 x1.5 TR iR B Slotted nut 1
59  |65S - 1800021 I Washer 1
60 |65S - 1800022 R e Rubber washer 1
61 65S — 1300020i‘ M Bh 2= Bl Flange assembly,driven axle 1
62 |45 -3000105 U R 4 i it A Lock pin, front axle pivot shaft 1
63 Q/TB121 SG45 x75 x 12 THE 0il seal 1
64 Q/TB121 SG45 x75 x 12 i 0il seal 1
65 GB/T297 32306 (5] 4 5 - Tl R Tapered roller bearing 1
66 |65S -2303013 F= Btk 40 Al AR R AR R Adjusting gasket, driving gear front 2

bearing

53



17. BiBF 25 ( B F 7241 .8041) Front Axle Assembly ( for 7241 ,8041 )
e R = popes
Item Part No. e Rt Name L e
67 655 -2303012 a5 R AR Adjusting gasket, driving gear front 4
bearing
68 65S —2303011 FaEiG 4R AR A Adjusting gasket, driving gear front 4
bearing
69 6552303008 B[RS Spacer 1
70 GB5783 MI10 x30 2 Bolt 6
71  |GB93 18 HESRE Spring washer 1
72 65S -2303014 LR Bearing sleeve 1
73 GB/T297 32209 B TR Tapered roller bearing 1
74 655 -2303016 BIFF R g =35 Driving pinion, front axle central drive 1
75 |655-2303005 FEhiGRAERL Adjusting shim , driving gear 8
76  |65S -2303004 FEhiNERESRR Adjusting shim,driving gear 16
77 Q/TB115 100 x3.1 0 JEHE O-ring 1
78 |36 -3001022 EEHEEhE Rear axle bushing, pivot shaft 1
79 |55 -3000100 R S B R Pivot shaft assembly, front axle 1
80 |656 —2300002 R ZE B Plug assembly 1
81 GB6171 Mi18 x1.5-6 2 Nut 1
83 |65S -2300027 b Dust cover 4
84 GB97.1 6 #E Washer 8
85 |GBSI8 M6 x12 T RERET Screw 8
86 65S —2300036A Bz Dust cover 4
87 |65S -2300010 GGY A B Front axle assembly 1
88  |65S 2302020 C A EZAETER Right final drive assembly 1

54



17. BIHF S A% ( AT 7241.8041)

Front Axle Assembly ( for 7241,8041)

e £ = #&it
Part N
Item Part No. & # - HE Qu Remarks
89 655 -2302010 C RS B Left final drive assembly 1
90 |65 -3405050 C LAk A Steering cylinder 1

35



18. Hij &R £

-

&30 ( BT 7241.8041)

Front Final Drive( for 7241 ,8041)

56




18. X 2&1E3h ( T 7241.8041) Front Final Drive( for 7241 ,8041)
=S K | &t
Item Part No. & ﬁ S Hi Qty Remarks
| 655 -2302004B 2L EshiG e Driving gear, final drive 2
2 65S —2302023F G AR Right gear box cover, final drive 1
3 655 —2302001F YL AR Left gear box cover, final drive 1
4 GB/T9877.1 FB80 x 100 x 10D | & L8 hdf 0il seal with skeleton 2
5 |GB/T276 6014 [ o 3Rt K Ball bearing 2
6 GB894.1 70 Sh A s Snap ring for axle 2
7 GB/T283 NJ307 [ AL VR T 5l Bearing 2
8 Q/TB105 3/8" 3k [ R FE Plug 2
9 |GB93 12 ] Spring washer 26
10 GCB5783 MI12 x40 o Bolt 26
11 |65S -2302026 e VATE Dowel pin 4
13 655 -2302024 F2HE M45x1.5 Round nut M45 x1.5 2
14 GB858 45 1 HEEE Thrust washer 2
15 655 -2302018B g Washer 2
16 |GB/T297 32210 A 5] bR Bearing 2
17 65S —2302021 (] o T4 Spacing washer 2
18 655 -2302005 2L M Bt Driven gear,final drive 2
19 655 -2302003BI BB A Gear box housing,final drive 2
21 JB 982 20 2H A Combination washer 2
22 655 -2300022A 2 5 Plug 2
23 GB/T297 32212 A [ 4k 5 Tl 2k Bearing 2
24 |GB/T9877.1 FB70x95x10D | &4t Oil seal with skeleton 2
25  |65S -2302007B PR Adjusting shim 24

57



18. R fEE ( AT 7241.8041)

Front Final Drive ( for 7241 ,8041)

e R, .. B ' &t
Item Part No. & " Part Name B Qy Remarks

26 655 -2302006B PR Adjusting shim 8

27  |Q/TBII5 130 x3.1 0 & O-ring 2 [f]( as) GB1235 -76

28 65S -2302022B AR E Bearing sleeve ,final drive 2

29  |GB93 10 G Spring washer 12

30 GB5781 MI10 %30 B2 Bolt 12

31 |65S -2302009 B AL S Bl Driven axle, final drive 2

32 |45 -3103017 O 5L [ A Fastening nut ,disk with rim 12

33 658 -2302012B il e b Bolt , front disk with rim 12

34 65S -2302028 R Bearing cover 2

35 GB5781 M8 x25 2 e Bolt 8

36 |GB93 8 il A Spring washer 8

37 |GB6172 MI16 85 Nut 2

38 GB5783 MI16 x35 e Bolt 2

39 655 -2302010C e P Bk Left final drive assembly 1

65S —2302020C AL B E R Right final drive assembly 1




19. EFEEESREED Differential & Final Drive

59



19. EERFERELMLT

Differential & Final Drive

#HE Qty
i f s = b Part Name 8002 L)
Item Part No. 7241 |Remarks
7202
8041

1 GB5781 MIl14 x55 R Bolt 12 12
2 GB93 14 3 HH Spring washer 12 12
3 GB97.1 14 #]H Washer 12 12
4 45 —2403059 BhERES Cover, bearing sleeve 2 2
5 |45B -1701215 & L E Dowel pin 4 | 4
6 GB5783 M14 x35 = Bolt 4 4
7 36 —2403052 L ER Lock plate, differential 2 2

8 36 — 2403051 TR A i Pressure washer, differential 2 2

9 GB/T276 6411 B AL LERE R Ball bearing 2 2
10 36 —2403050B ey IHIERE Thrust washer, differential 2 2
11 36 —2403049 e RS Supporting washer, final drive driving| 2 2

pinion

12 |36 —2403045B EHERE SR Thrust ring, differential 1 1
13 GB/T283 NU216 | R E AR Roller bearing 2 2
14 |45 -2403043 R E Left bearing sleeve , differential 1 1
15 |36 —2403055 EEBETEL ] Adjusting shim [ ,differential 8 8
16 36 —2403056 @ TRAs Adjusting shim 1T , differential 10 | 10
17 45 —-2403061 E@aETERAs I Adjusting shim [l , differential 4 4
18 36 —2403054B EH R EIF Seal ring, differential 2 2
19 |GB/T283 RNU218 160 LA R T Roller bearing( without inner race) 2 | 2
20 |36 -2403046 HERELARRF Large snap ring, bearing sleeve 2 2

60



19. EERZERLED

Differential & Final Drive

e

£ =

| HE Qty
go0p | 7201 | EiE

EA R Part Name
Item Part No. 7241 Remarks
7202
8041
21 |36 —2403048 Ea3u S S B g Driving pinion, final drive 2 2
22 45 -2403042 R AEERE Right bearing sleeve , differential 1 1
23 |36 -2403044 LRAREPEREH Middle snap ring,right bearing sleeve | 1 1
24 |55 2403022 B4 1 5 0 Bolt 6 | 6
25 |55 -2403021 AL AL Driven bevel gear 1 1
26 36 —2403030 R4 B Differential cage assembly 1 1
27 GB91 3.2 x26 O Cotter pin 6 6
28 |36 -2403023 5435 Nut 6 | 6
29 |36 —2403024A TEER Planetary pinion S
30 45 -2403025B [FHEERE Thrust washer 2 2
31 |36 -2403026B 12 e Shaft , planetary pinion 2 2
32 36 -2403028 i B R Lock washer 2 2
33 |36 -2403027B 1EzhiRRE Locating bolt 2 2
34 |GB868 14 x46 S5 River 24 | 24
36 |36 —2407025B M3l 5 %6 15 Ring, driven gear 2 2
37 36 —2407114E MENER % Hub ,driven gear 2 2
38 |36 -2407390 IEFEF Thrust ring 2 2
39 |36 2407389 /NGB AR Lock plate 2 | 2
40 36 —2407388 R E Pressure washer 2 2
42 |GB5781 MI2 x30 = Bolt 16 | 16
43 GB93 12 A Spring washer 16 16

61



19. EEFERLED

Differential & Final Drive

#E Qty
s f s =4 FR Part Name 8002 01| it
Item Part No. 7241 |Remarks
7202
8041

44 |36 -2407021 HEEF Pressure ring 2 2
45 |GB/T276 6317 AT [ Lo BR Al K Ball bearing 4 | 4
46  |45B -2407019B IEE Half-axle 2 )
47 |45 -2401071B 2 92 Plug 5 | 4
48 | GB5781 MI10 x25 e Bolt 15| 6
49 |65 -2407018 R E Half-axle housing 2 | 2
50 GB93 16 e S P Spring washer 14 14
51 |GB5781 M16 x50 [V Bolt 12 | 12
52 |GB5780 MIi6 x70 [P Bolt 2 | 2
53 |36 -2407020 B 7 P Grease baffle 2 | 2
54 36 - 2407028C e ER Cover, half-axle housing 2 2
55 JB/T7940.2 MI0 x1 -45° AR Grease nipple 2 2
56 |GB93 10 P Spring washer 16 | 6

57 |GB/T9877.1 FB85 x110 x 12D B £ 0il seal with skeleton 2 | 2

59 65.37.020 TEWrE Nk Differential and final drive cover 1

72.37A.040 - | e o A Differential and final drive cover 1
60 |GB5781 Ml4 x35 2 Bolt 5 5

62



20. £EEL4ISE (AT 7201.7241.8041)  Differential Lock ( for 7201,7241,8041)

63



20. EHECHIEE ( BT 7201.,7241.8041)

Differential Lock ( for 7201 ,7241,8041)

s L3¥ = e = — BE gix
Item Part No. Qty Remarks
I |65L-2409154B ZE IR B AT Lever, differential lock 1
2 |65L —2409056 P SR Pedal support 1
3 GB5781 MI0 x20 2 Bolt 2
4 |GB93 10 T Spring washer 7
5 45 -2409051 i el Pedal pivot pin 1
6 GB91 3.2 x20 SAmEE::! Cotter pin 3
7 GB882 BI12 x35 B Pin with head 1
8 65.38.101 HIFF Actuating rod 1
9 45B -2409048 o8 [ 5 Al Anchoring plate , spring 1
10 |65 —2409057 25 I A [] o7 B Retracting spring 1
11 GB97.1 12 | Washer 1
12 |65 —2409049 PR Arm , actuating rod 1
13 55 -1702110 AR W SE MR ET Set screw , shift fork 1
14 |Q/TB 110 1.6 x200 22 ik Lock wire 1
15 |45 —2409039 FIFFE Actuating rod pin 1
16 Q/TBI15 26x2.4 O R O - ring 1
18 55 —2409150A 5 ATE T I 28 5 R Vent assembly , rear bridge 1
19 GB5781 MI10 %25 [y Bolt 5
20 |45 -2409025D FLATE2R Lever frame 1
22 GB91 4 x30 FF 144 Cotter pin 1
23 GB97.1 18 o Washer 1

64



20. EiEEC$i2E ( AT 7201,7241,8041)

Differential Lock ( for 7201,7241,8041 )

s r = 2 = it N HE &t
Item Part No. Qty Remarks

24 45 —2409035B s AT ATF SRR Actuating lever assembly 1

25 |36 -2409032 X Coupling fork |

26 |36 —2409015 EHRKMBEACE Coupling, differential lock 1

27 36 —2409016 TFah Floating shaft 1

28 65L —2409158 FEFF Push lever 1

29 65L —2409159 He#F e Push lever seat 1

30 651 —2409155 ey g Pedal assembly 1

31 GB5781 M8 x20 [y Bolt 2

32 GB93 8§ i A Spring washer 2

34 65.38.010 FLAFEE2R SR Bl Lever frame and actuating rod assembly 1

65



21. ZiEECHIEE ( T 7202.8002) Differential Lock( for 7202 ,8002)

27

66



21. EFBEHiIZE( AT 7202.8002) Differential Lock ( for 7202.8002)
s £ = &
Item Part No. & ® i MR Oty Remarks
1 |45 -2409054A 7= B B AR Pedal , differential lock 1
2 45 - 2409056 iy TR Pedal support 1
3 |GB5781 MIO x20 g Bolt 2
4 GB93 10 i Spring washer 7
5 45 —2409051 2= e H AR P A Bl B Pedal pivot pin, differential lock 1
6 GB91 3.2 x20 FFHH Cotter pin 3
7 GB882 BI12x35 4 Pin with head 1
8 45 -2409042A FIFF Actuating rod 1
9 45B -2409048 7 5 5 E A Anchoring plate ,spring 1
10 65L -3503037 HIEh BN E Spring brake pedal 1
11 GB97.1 12 #HE Washer 1
12 45 -2409049 FIFFE Arm, actuating rod |
13 |55 -1702110 A o S [E] 5E SR T Set screw , shift fork 1
14 Q/TB 110 1.6 %200 22 Hlisk Lock wire 1
15 |45 -2409039 Eam:zl Actuating rod pin 1
16 |Q/TB1IS 26x2.4 0 KM 0 - ring 1
18 55 -2409150A J5 BEIR IR, 2§ £ i Vent assembly, rear bridge 1
19 GB3781 MI10 x25 2R Bolt 5
20 |45 -2409025D FLFFRERE Lever frame 1
22  |GB91 4x30 FF O Cotter pin 1
23 GB97.1 18 HpE Washer 1
24 |45 -2409035B eI AR A=Y Actuating lever assembly 1
25 |36 —2409032 BEAX Coupling fork 1

67



21. ZREX SR8 (AT 7202.8002)

Differential Lock ( for 7202 8002 )

RS £ S &ix
Item Part No. & * Pt ISme Wi Oty Remarks
26 |36 —2409015 EHRKgREaE Coupling, differential lock 1
27 |36 -2409016 ik Floating shaft 1
28 45 -2409020B JESR SR SO Lever frame and actuating rod assembly 1

68



Semi-frame Assembly ( for 7202 .8002)

22. ¥\ZRER ( AT 7202.8002)

69



22. L2255 ( A F 7202.8002)

Semi-frame Assembly ( for 7202.8002)

e £ 5 P Part Name HWE &iF
Item Part No. Qty Remarks
1 651 -2806115B fic 2 Weight bolt 1°
2 |GB93 16 AT Spring washer 32
3 AL31229 R B R Lock pin assembly 1°
4 GB97.1 16 - B Washer 2°
6 R51910 I Front ballast 4-°
7 65.30.103 Rij4e Front frame 1°
8 112491 AL Spring pin 1
9 T32146 izl Pin
10 65.30.010 EL| S5 8 Towing pin and ring assembly 1
11 72.30.102 -1 FHER Plate 2
12 [72.30.101 B S Front support 1
13 |72.30.104 ik Right beam 1
14  |GB93 20 [ Washer 4°
15 |NF100244 Ak A Stud 2
16 NF100243 A Adjust gasket 4
17 NF100242 PR Adjust gasket 2
19 |651.-2800113 ENHE Dowel pin sleeve 2
20 Q/TB 122 M14 x20 [ Bolt 6
21 GB93 14 60 S5k ] Spring washer 6
22 |72.30.103 ZeilitR Left beam 1

HEARARC " B TR

Note: The quantities with mark “ =

”

are used for option.

70



22. W22 B ( BT 7202 .8002)

Semi-frame Assembly ( for 7202 .8002)

s g £ P b S HE &iF
Item Part No. Qty Remarks

24 GB93 18 TR Spring washer 6

25  |65L-2800119 RE R Bolt 2

26 JB/T 7940.1 MI10 x1 TR Grease nipple 1

27 |GB6170 Ml16 [-S53 Nut 3°/2

29 65.30.105 HE(M16) Plug(M16) 8

30 GB5782 M20 x70 [ Bolt 4

31  |65L-2800116 B R [ R Bolt 4

EAFAPNC « " RO A TR

Note: The quantities with mark “ * "are used for option.

71



23. HLZE SR ( AT 7201.7241 .8041) Semi — frame Assembly ( for 7201,7241,8041)

72



23. LR 2R ( AT 7201.,7241 8041)

Semi - frame Assembly ( for 7201,7241,8041)

e £ 5 pe * Bt N HE Qy &ix
Item Part No. 7201 | 7241 | 8041 | Remarks

1 65L —2806115B fic T A Weight bolt 1 1
2 GB93 16 o] Spring washer 3*72 3 3
3 AL31229 RIS SRR Lock pin assembly 1 1 1
6 R51910 GILVE #: Front ballast 4" 4 4
7 65.30.103 HiRcHE 242 Front weight bracket 1* 1 1
8 |L12491 o 0 Spring pin 1 |1 |1
9  |T32146 | Pin 1 1 1
10 65.30. 102 = Cover plate 1 1 1
11 65.30.010 |5 H BN Towing pin and ring assembly 1

12 165.30.101 i S Front support 1 1 1
15 |NF100244 RUK SR Stud 2 |2 | 2
16 NF100243 PE s Adjust gasket 4 4 4
17 NF100242 TEAE I A Adjust gasket 2 2 2
19 651 -2800113 ENLR S Dowel pin sleeve 2 2 2
20 GB5782  M20 x70 LR Bolt 4°* 4 4
21 |(GB93 20 oL B 3 Spring washer 4 | 4 | 4
22 GB97.1 16 -4 Washer 27 2 2
23 |65L-2800119 g Binding bolt g | 3 |3
24 |GB93 18 oL S P Spring washer 6 6 6

AR " RO TR

Note: The quantities with mark “ * " are used for option.



23. HLZREH ( AT 7201.7241 .8041) Semi — frame Assembly ( for 7201,7241,8041 )

=S g S & ® T #HE Qy #ix
Item Part No. 7201 | 7241 | 8041 | Remarks
25  |65L-2800116B il 4 Bolt 4 | 4 | 4

26 |JB/T 7940.2 45°MI10 x 1 TH#E Grease nipple 1 1 1

27 GB6170 M6 [Lh Nut 3*/2( 3 3

28+ 165.30.104 ¥(M14) Plug( M14) 8 8 8

29 65.30. 105 % (M16) Plug( M16) 8 8 8

30 |65.30.106 K (M20) Plug( M20) 4% || 4 |45

A RRIC" » " RO T . Note: The quantities with mark “ # " are used for option.

74



Front Axle & Steering Linkage (for 7201 )

24. AT S ¥ mAAT (T 7201)

75



24. BIHh S @ HLAF (AT 7201)

Front Axle & Steering Linkage ( for 7201)

s £ 5 &siE
Item Part No. & ® rers Name M Oty Remarks
1 Q/TB118 M20x1.5 T4 Jg b Thin nut 2
2 GB91 4 x36 4 Cotter pin 2
3 |GB6171 M30 x2 av ik L Sh Nut 2
4 GB93 30 o E Washer 2
5  |TJ72A.31.128 SLAHE Vertical shaft washer 2
6 GB/T9459 MI16x1.5 e Nut 2
7 GB/T91 4 x30 il Cotter pin 2
8  [TJ65.31.104 A 1 N Right steering arm 1
9  |TJ72A.31.102 il 2k L Dust cap 2
10 GB/T9877.1 FB50 x68 x8 MUEES 0il seal 2
11 TJ72A.31.011 e iR e Steering knuckle assembly 2
12 |GB1099 10 x13 x32 e [ Woodruff key 2
13 GB/T9877.1 FB65 x90 x 10 T 0il seal 2
14 |GB/T301 51110 HE S BR il 2R Ball bearing 2
15  |JB/T7940.1 MI10x1 L X 1 AR Grease nipple 2
16 TJ65.31.014 HEEHME(H) Inner sleeve assembly ( right) 1
17 TJ65.31.013 ANEF A Outer sleeve assembly 1
18 TJ72.31.107 THREYS Support sleeve 6
20 |FT650.31.107 5 [E WA Bolt 6
21 36 —3000104B A kR E Thrust washer, front axle 2
22 |TJ60.31.103 Pk (o) Left steering arm 1
23 |TJ65.31.012 HNEEHME () Inner sleeve assembly (left) 1
24 GB93 16 £ Washer 6

76



24. sk 5 # @A ( BT 7201) Front Axle & Steering Linkage ( for 7201)
RS £ S &iE
Item Part No. & & Part Name Iﬂi Qty Remarks
25 GB6171 Ml16 x1.5 2 Nut 6
26 |45 -3000106A b3 Expension plug 2
27 55 -3000103 S Pivot shaft 1
28 45 -3000105 R E s Bt Lock pin, front axle pivot shaft 1
29 |GB93 18 g Spring washer 1
30 GB6171 MI8 x1.5-6 L85 Nut I
31 45 -3020107 HE Middle sleeve |
32 GB6173 M22x1.5 12853 Nut 1
33 55 -3003033B R AR e Seal cap, tie —rod end 2
34 |36 -3003016C1 P AL Right end, left tie —rod 1
35 45 -3003020 il P A4 Sk Bk i A Ball washer, tie —rod end 4
36 36 —3003025B LZAINETR 285 & o) Ball stud, steering tie — rod end 2
37 |36 -3003018B TR 2 Adjusting screw plug 2
38 FT650.31. 122 ER A & Y Bolt 2
39 FT650.31.020 Rk ek Bl Right ball stud assembly I
40 GB/T6173 M20x1.5 2 £} Nut 1
4] TJ72.31. 124 LRI N Inner — sleeve, right tie — rod 1
42 FT650.31.153 R+ Tie - rod clamp 2
43 GB91 5 x80 O Cotter pin 2
44 65 —3405050 W5 ] M L Steering cylinder 1
45  |TJ72.31.125 A Tie - rod 1
46 GB/T97.1 12 H Washer 2
47 GB/T93 12 H]E Washer 2

77



24. B S ¥ AT ( BT 7201)

Front Axle & Steering Linkage ( for 7201)

s £ = &ix
Item Part No. & # Part Name B QtyRemarks

48 GB/T6173 MI12x1.5 -85 Nut 2

49 [TI72.31.126 AR AR Inner - sleeve, left tie - rod 1

50 GB/T6173 M20x1.5 -/ (851 Nut 1

51 FT650.31.022 FEEREEHL B Left ball joint assembly 1

53  |TJ65.31.001 [k ks Front axle assembly 1

54 GB/T 7940.1 MI10 x1 iR N Grease nipple 2

78



25. gish SE @A ( BT 7202.8002) Front Axle & Steering Linkage ( for 7202,8002 )

=
|

79



25. AT SR @A ( AT 7202.8002)

Front Axle & Steering Linkage ( for 7202,8002)

WS £ S it
Item Part No. & " vt ame Wik Qty Remarks
1 Q/TBI18 M20 x1.5 T4 e 42 B Thin nut 2
2 GB91 4 x36 HFOH Cotter pin 2
3 |GB6171 M30x2 AvE {38 Nut 2
4 GB93 30 i Washer 2
5 TJ72A.31.128 A7 whEE Vertical shaft washer 2
6 GB/T9459 M16 x1.5 e Nut 2
7 GB/T91 4 x30 i Cotter pin 2
8 |TJ72A.31.104 A Right steering arm 1
9  |TJ72A.31.102 VA ] Ea Dust cap 2
10 GB/T9877.1 FB50 x68 x8 ihE il seal 2
11 TJ72A.31.011 LA R S Steering knuckle assembly 2
12 GB1099 10 x13 x32 e 3] g Woodruff key 2
13 GB/T9877.1 FB65 x90 x 10 mE 01l seal 2
14 GB/T301 51110 HE S EREh & Ball bearing 2
15 JB/T7940.1 MIO0 x1 B 2 E T AR Grease nipple 2
16 |TJ72.31.014 HNEEHH(FH) Inner sleeve assembly ( right) 1
17. TJ72.31.013 WNEEREG Outer sleeve assembly 1
18 |TJ72.31.107 XHEE Support sleeve 6
19 | GB/T7940.1 MI0 x1 HiES Grease nipple 2
20 FT650.31.107 B[ e Bolt 6
21 36 -3000104B i (- HE E Thrust washer, front axle 2
22 [TJ72A.31.103 Pk [al B Left steering arm 1
23 |TJ72.31.012 WNESEHAMH(E) Inner sleeve assembly (left) 1

80



25. BT SR @A ( AT 7202.8002)

Front Axle & Steering Linkage ( for 7202,8002)

RS £ = &ix
Item Part No. & * EoeE e sk Qty Remarks
24 GB93 16 g Washer 8
25 GB6171 MIl6x1.5 LS5 Nut 6
26 |45 -3000106A H¥E Plug 2
27 [72.31.201 w2 Pivot shaft 1
28 |72.31.201 PR A #i Limiting plate 1
29 |GB93 10 Erlic] Spring washer 2
30 GB5781 MI10 x25 o Bolt 2
31 72.31.202 e dEE Middle sleeve 1
32 |GB6173 M22x1.5 351 Nut 1
33 |55 -3003033B EhiFrE L EEE Seal cap, tie —rod end 2
34 |36 -3003016C1 Vo SR Right end, left tie — rod 1
35 45 -3003020 Bh L sk # R Ball washer, tie —rod end 4
36 136 -3003025B e FLFFER Y Ball stud, steering tie — rod end 2
37 |36 -3003018B )1 B 2 Adjusting screw plug 2
38 |FT650.31.122 BEHLFT S B R e Bolt 2
39 |FT650.31.020 AEREHE K Bl Right ball stud assembly |
40 GB/T6173 M20 x1.5 B Nut 1
41 TJ72.31.124 AR EE Inner — sleeve, right tie — rod 1
42 |FT650.31.153 R Tie - rod clamp 2
43 GB91 5 x80 i Pin 2
44 |72.40.050 WAL FE 5% [e) ¥k i Steering cylinder 1
45 TJ72.31.125 BhLFF Tie - rod 1
46 |GB/T97.1 12 HHE Washer 2

81



25. i S ¥ EAAT ( AT 7202.8002)

Front Axle & Steering Linkage ( for 7202 ,8002)

e R B &ix
Item Part No. & ® Enct Neme B Qy Remarks
47 |GB/T93 12 HH Washer 2

48 |GB/T6173 MI2x1.5 2 Nut 2

49 TJ72.31.126 e R N Inner — sleeve, left tie — rod 1

50 |GB/T6173 M20x1.5-%: e Nut |

51  |FT650.31.022 FERR Bk B Left ball joint assembly |

52 TJ72A.31.001 (g REY Front axle assembly 1

82



26. 85 #(FHTF 7201.7202 .8002) Front wheel ( for 7201 ,7202 .8002)

83



26. 5] % (AT 7201.7202.8002) Front wheel ( for 7201,7202,8002)
RS « S #&iE
Item Part No. & # Poxt Nome sk Qty Remarks
1 45 -3106017 6.5-20 6PR ﬁfj‘ﬁﬁ?l‘ﬁ‘p‘ Front wheel tyre 6.5-20 6PR 2
2 45 -3106018 6.5-20 {i*¥ MR Front wheel inner tube 6.5-20 2
3 45 -3106052 G Inner tube valve cap 2
4 45 -3101010B1 6.520 AiEAE A S5 Disk with rim assembly , front wheel 6. 5-20 2
5 GB5781 M8 x 16 [y Bolt 6
6 GB/T97.1 8 8] Washer 6
7 TJ72.31. 105 Lo Cap, front wheel hub 2
8  |TJ72.31.106 215, Gasket 2
9 GB91 6.3 x50 F 54 Cotter pin 2
10 F206475 M30x1.5 JI- il 62 £ Nut 2
11 GB/T97.1 30 g Washer 2
12 GB/T297 32308 B B 4k iR R Roller bearing 2
13 45 -3103017 Ay g e Clamp nut, disk 10
14 TJ72.31. 101 B 5 & Hub , front wheel 2
15 JB/T7940.2 MI10 x1 -45° 3L 3 e 3 i AT Grease nipple 2
16 TI72.31.7127 g fae Bolt 10
17 GB/T297 32309 B [ TR TR AR Roller bearing 2
18 GB/T9877.1 80 x105 x 10 & 0il seal 2

84



27. BiIRZH4E (I F 7241.8041)  Front Drive Wheel ( for 7241,8041)

85



27. BiIREh 4 ( BT 7241 .8041)

Front Drive Wheel ( for 7241,8041)

L) L3 = #ix
Item Part No. & o Eacs Do ik Oy Remarks

1 GB6171 MI16x1.5-8 2 £ Nut 10

2 GB93 16 i EE A E Spring washer 10

3 655 -3101025B 5 PO MU AR Wheel disk and center-plate assembly 2

4 655 -3101020B AIT%e #6 1 5L SRk Rim weldment assembly, front drive wheel 2

5 655 -3101017B [ 5 W Fastening bolt 10

6 655 -3101012 MEs 9.5-24 Inner tube, front drive wheel 9.5 —24 2 "

7 45 -3106052 RS M e Inner tube valve cap 2

8 655 -3101011 ARl 9.5 -24 6PR Tyre, front drive wheel 9.5 -24 6PR 2

9 65S -3101015B1 HISR ShHE 46 R Rim assembly, front drive wheel 2

10 72.34.002 R Washer 10

86



L8

=T

(tozL £H V3%

( 10ZL 103 ) 199UM 18U



28. )7 # (AT 7201) Rear Wheel ( for 7201)

we £ = =i
Item Part No. ! & . Fart Name s Remarks

1 45 -3106027 12-38 8PR J5%C4ME Rear wheel tyre 12-38 8PR 2

2 145 -3106028 12-38 [RE MR Rear wheel inner tube 12-38 2

3 {45 - 3106052 BHRS T THENE Inner tube valve cap 2

4 36 -3104019 | J 5 [ e Rear wheel nut 16

5 |45 -3107010A2 W1 x38 4R ARIAEHMAUR.  Disk with rim assembly  rear wheel W11 x39 2

6 1458 -3104028 | FRCHE i g fe Bolt, rear wheel hub 8

7  |GB93 24 R Spring washer 8

8 |45B -3104029 BR 1 £ Spherical washer 8

9  |45B -3104016 Jo 6Tt Flat key, rear wheel 2

10 |45B -3104020 Jafe e ds s Cap , rear wheel hub 2

11 458 - 3104015 Gt Rear wheel hub 2

12 |45B -3104022 g4 1 Rear wheel bolt 4

13 45 -3104021 JG e w4 Rear wheel bolt 12

88



29, 5§ ( BT 7241 .8041) Rear Wheel ( for 7241,8041)

89



29. [ ( AT 7241.8041) Rear Wheel ( for 7241 ,8041 )

RS g = #ix
Item Part No. # w® S MR Qty Remarks

1 |65 -3106027 16.9-34 8PR J5 4 4Mi Rear wheel tyre 16.9-34 8PR 2

2 65 —3106028 16.9-34 |55 N5 Rear wheel inner tube 16.9-34 2

3 45 -3106052 RS IHETE Inner tube valve cap 2

4 36 —3104019 5 % % [ i A Rear wheel nut 16

5 65 -3107010A WI15L x 34 4% H45 56 SR Disk with rim assembly W15L x 34 2

6  |45B -3104028 EERiNsd: i Bolt, rear wheel hub 8

7 GB93 24 g EE Spring washer 8

8  |45B -3104029 BR i Spherical washer 8

9 45B -3104016 JE e At Flat key , rear wheel 2

10 45B - 3104020 ISRt Cap, rear wheel hub Z

11 |45B -3104015 ISR Rear wheel hub 2

12 45B -3104022 J5 % R A Rear wheel bolt 4

13 |45 -3104021 G Rear wheel bolt 12

90



30. 5% ( BT 7202.8002) Rear wheel ( for 7202,8002)
343 19

91



58 ( FF 7202.8002)  Rear wheel (for 7202,8002)
e £ 5 #ZiE
Item Part No. & " Pt Name Hik Qu Remarks

1 GB35 MI16 x160 —-8.8 i 44 Bolt e
2 GB97.1 16 Eradics) Washer ~ *
3 GB93 16 i Washer 6

GB93 16 Eragicsl Washer 2~6 *
4 GB6170 M16 -8 12 £} Nut 6

GB6170 M16 -8 e £ Nut 2~ *
5 128228 IR s Rear wheel ballast 4~8
6 36 -3104019 J5 55 2 [ W L) Rear wheel nut 16
7 72.34.221 W13 x30 #:48 W13 %30 Disk, rear drive wheel 2
8 72.34.030 W13 x 30 e HgE-& Bk W12 x30 Rim assembly, rear drive wheel 2
9 GB5782 MIl6 XJS_O -10.9 ° |#E# Bolt 6
10 GB/T1192 14.9 x30 10PR R Eh 5 G v Tyre, Rear drive wheel assembly 2
11 |45B -3104028 : FE kit Nia Bolt rear wheel hub 8
12 GB93 24 | Spring washer 8
13 GB6171 M16 x1.5-10 e Nut 16
14 |45B -3104016 JG ik Flat key, rear wheer 2
15 |45B —3104022 IEE it 1o Rear wheel bolt 4
16 |45 -3104021 JE i e Rear wheel bolt 12
17 |45B -3104015 Jake ke Rear wheel hub 2
18 458 -3104029 TR T 4 Spherical washer 8
19 |45B -3104020 JE fe e al Cap rear wheel hub 2

"

Note: The parts with mark * * " are used for option.

EAAAMC = " E TR

92



30. 5% ( T 7202.8002) Rear wheel (for 7202,8002)
e £ & &iE
Item Part No. & #* ik Do HE Oy Remarks
20 GB5785 MI16x1.5x90-10.9 | #&4g Bolt 16
21 R279814 I ES Spacer 6
22 |72.34.002 Wi Washer 16
23 72.34.020 e B A 80 Rim assembly, rear drive wheel 2

93



3. 2% EE@E( BT 7202.8002) All Hydrostatic Steering( for 7202 .8002)

94



3. £REFKE R ( AT 7202,8002)

All Hydrostatic Steering ( for 7202 .8002 )

s £ 5 P Part Name HE &iE
Item Part No. Qty Remarks

| JB/T7940.1 MI10 x1 Bl 2 AR Grease nipple 2 |7 (as)GB1152 -89
2 72.40.051 -1 FARL Y CEFEnY Cylinder body assembly 1

3 GB5780 M8 x55 12 Bolt 2

4 |Q/TBI1S ASOx1.5 P4 Check ring 2

5 Q/TB115 50 x3.5 O JE % s O-ring 2 Juj(as)GBI235 -76
6 72.40.521 -1 5% Piston 1

7 GB3452.1 25x3.55 0 % £ O-ring 1

8 65 - 3405054 £ Snap ring |

9 72.40.502 Y 1 % & Y-seal ring 1

10 |72.40.501 FmE Guide sleeve 1

11 72.40.503 B2k Pl Dusl ring 1

12 72.40.522 -1 15 FEFF Piston rod 1

13 |GB6173 M22x1.5 IR B Thin nut 1

14 36 - 3003016C, FEhrFF Ak Right end, tie-rod 1

15 GB91 4 x32 vammg:cl Cotter pin 1

16 65 -3405006 FeL i i) = e Support seat, steady flow valve 1

17 GB6170 M8 857 Nut 1

18 |GB93 8 R E Spring washer 10

19 72.40.061 [ 58 B Bk, Fastening plate assembly 1

20 |65L -3405202 MEHEEF Fastening clamp 1

21 GB5781 M8 x25 [2-53) Bolt 2

95



31. £ ER R F (AT 7202,8002)

All Hydrostatic Steering( for 7202 ,8002 )

s

Item

40

42
46

CB93 14

r =1
Part No.

M14 x 35
MI6x1.5-6

GB5781
(GB6171

- |65L —3405204B1

GB5781 M8 x30
651, — 3405400

45 - 1013108 A
JB982 18
72.40.028A
70.40.023 - 1A
70.40.024 - 1A

65 - 3405039

JB982 20

72.40. 606
72.40.050 -1
72.40.020 - 1A
72.40.027 - 1A
65.40.202 -1
GB3452.1 22.4 x2.65
GB70 8 x25 - ZnD
JB982 24

65 -3405110

# Lo Part Name HE Lz
Qty Remarks
R P Spring washer 4
2k Bolt 4
2B} Nut 1
HEh s Rk Union, inlet pipe 1
2 Bolt 4
B ) A I (47 E)  Steering oil gear pump( right hand) 1
— i R Three-way bolt 1
A% B Combination sealing washer 2
Kl o) A5 L R A K Outlet pipe assembly, steering pump 1
i e e 4% 2 Left long pipe assembly | steering cylinder 1
A KA S Right long pipe assembly , steering cylinder 1
—iH R Three-way bolt 5
A% Combination sealing washer 10
2 Bracket 1
B (] P AT S Hydraulic steering cylinder assembly 1
e ) 4% [ A R Return pipe assembly, hydrostatic steering 1
e 1) A AR Inlet hose assembly , steering pump 1
EUL 3 Three-way bolt 2
0 JE% H 4 0 —ring 1
PSR T Bolt 9
6% B Combination sealing washer 4
BZZ1 4=k FE 4 o) 4 BZZ1-All hydraulic steering control unit 1

96



31. £ EFE R ( AT 7202,8002)

All Hydrostatic Steering ( for 7202 .,8002)

e R B I &t
Item Part No. ® ﬁ Part Name R Qty Remarks
47 72.40. 101 B[] 28 7 I Steering bracket 1
48 GB5781 MI0 x20 BE Bolt 4
49 GB93 10 i S Spring washer 12
50 GB5781 MI10 x25 R Bolt 4
51 GB5781 MI10 x30 [y Bolt 4
52 72.40.011 e FE A RS Sl Shaft tube assembly, steering column 1
56 65 -3402115 5w % SR Steering wheel assembly 1
57 GB6173 MI18 x1.5 e Nut 1
58 | NF100869 Bl AA 7S T R Arandelade 1
59 |GB3452.1 15x1.8 O J& % £ [ O - ring 1
60 JB/T8870 D8O M S Clamp 2
61  |65.40.106 HMERR 0il pipe washer 2
62 (72.40.060 - 1A B Bl Hose assembly, steering cylinder 2
63 |65 —3405004 [ € R Fastening clamp 2
64 |65 -3405128 —IHRR Three — way bolt 2
65 JB982 12 A EHnE Combination sealing washer 4
66 [72.40.026 -1A ML 2 i B B Left short pipe assembly,steering cylinder 1
67 72.40.025A SHET A B R Right short pipe assembly,steering cylinder 1

97



7241,8041)

eering ( for 7201,
6

oot

All Hydrostatic St

F 7201.7241.8041)

. 2 RERAR

6 6 _éf,/"'




R.£HEFERE( AT 7201,7241.8041)

All Hydrostatic Steering ( for 7201,7241,8041)

o a & Qty
e il % W Part Name - [72m i
Item Part No. 7201 Remarks

8241
1 65.40.041 -1A BRI MR Inlet pipe assembly ] | -
2 JB982 24 H G % A Combination sealing washer 4 4
3 JB/T7940.2 MI0 x 1 —45° | 8 =& 3 AR Crease nipple 1 1
4 651 — 3405400 ) E R B FMZE (4 HE)  Steering oil gear pump (right hand) 1 1
3 65L —3405204B1 SRk Inlet connection 1 1
6 JB982 20 G E A Combination sealing washer 10 10
7 165.40.042A MR E S (—) Return hose assembly [ 1 1
8  [65.40.202 -1 = iE R Three — way bolt 2 2
9 80.40G.016 -1A ] 25 5T S Inlet oil pipe assembly, steering unit 1 1

10 (80.40G.103 -1 B Bracket, oil pipe 1

11 GB5780 M8 x55 e Bolt 2 2

12 [GB93 8 I Spring washer 26 | 26

13 GB5781 M8 x30 2 Bolt 2 2

14 |GB70 M8 x25-ZnD |i2%T Screw 2 2

15 65.40.014A EE [m] g5 ) i Bl Return hose assembly, steering unit 1 1

16 |65 —3405039 — g Three — way bolt 515

17 |65 —3405004 & E R Fastening clamp 2 4

18 GB5781 M8 x25 T e Bolt 15 | 15

19 |65 -3405006 o g 1 S A Support seat, steady flow valve 1 1

20 65 —3405110 BZ7Z1 4 =4 n 2% BZZ1 - All hydrostatic steering unit 1 1

24 |65L -3405358 E it String 5 5

25 |65.40.104 J5 Cover 1 1

99



3. &REREBEER (AT 7201.7241 8041 )

All Hydrotatic Steering ( for 7201,7241 ,8041 )

== a #HE Qty
i K - -4 Fr Part Name 7241 't
Item Part No. 7201 Remarks
8241

26 GB93 10 i FEH Spring washer 12 12

27 GB5783 MI10 x35 2 e Bolt 4 4

28  [65.40.016 e S AR RS Bk, Shaft tube assembly, steering column 1 1

30 JB/T7940.1 MI10 x1 BE R E TR Grease nipple 1 1 [6(as)GB1152 -89
31 65 - 3402115 i ) 8 SRR Steering wheel assembly 1 1

32 GB93 14 i EE Spring washer 4 4

34 GB6173 MI8 x1.5 [=Sh Nut 1 1

36 |GB5781 MI0 x30 B2 A Bolt 4 4

38 165.40.020 B EE Steering bracket 1 1

39 |GB5781 Mi4 x35 02 Bolt 4 4

40 |GB6170 M8 2 f} Nut 6 6

41 80.40G.018 -1A MG A E#E Bk Left house assembly, cylinder 1 1

42 80.40G.019 - 1A AL EHAE B Right house assembly, cylinder 1 1

43 GB5781 M6 x 12 e Bolt 4 4

44 |45 -1013108A SRl $a Three — way bolt 1 1

45 GB91 4 x36 FFEI4H Cotter pin 1 1

46 JB982 18 20 4 o R Combination sealing washer 2 2

47 |GB93 6 g S Spring washer 4 4

48 80.40E.032A THEL ZEFE ST E Bk Left short pipe assembly, steering cylinder 1 1

49 |65 -3405128 =i Three — way bolt 2 2

50 JB982 12 H G B E Combination sealing washer 4 4

51 80.40G. 029A THEL A B R Bl Right short pipe assembly, steering cylinder 1 1

100



R. 2R EHEEF(HT 7201.7241.8041)

All Hydrostatic Steering ( for 7201,7241,8041 )

_— 2 #E Qty
L B %2 Part Name 17241 it
Item Part No. 7201 Remarks
8241

52 65 —3405060C S AL Cylinder body assembly 1 1 o
54 |Q/TBIIS AS0x1.5 |34 Chck wing 2 | 2 [Fl(as)GB1235-76
55 |Q/TB115 50x3.5 |OR&HE 0 - ring 2 | 2 [fl(as)GB1235 =76
56 65 — 3405055 HE Piston | 1

57 |GB3452.1 22.4x2.65 |0 E&FHE 0 — ring | 1

58 |65 —3405054 K Snap ring 1 1

59 65 — 3405056 Y EEHE Y - seal ring 1 1

60 65 -3405053 SmE Guide sleeve 1 1

61 65 — 3405052 B Dust — proof ring 1 |

62 36 —3003016C1 BRI Ek Right end, tie —rod 1 1

63 GB6173 M22x1.5 [ 853 Nut 1 1

64 65 —3405051C 1% ZEM Piston rod 1 1

65 GB5781 M8 x40 2 e Bolt I 1

66 |55CD -1013107 BIRE R Rubber washer 4

67 |65.40.102 Fefa 3CR Left bracket back 2 | 2

68 GB6171 MIl6x1.5 [-853 Nut 1 1

69 80.40G.051 FERESE MR Connecting bracket assembly 1 1

70 |80.40G.054 B2 Bk Front bracket assembly 2 2

71 65.40.021 Fil 1B Hand throttle bracket assembly 1 1

72 65.40.030 B Bracket assembly ]

73 JB/T8870 D80 M Clamp 2

74 65.40.106 HERA 0il pipe gasket 2

101



R.£REHEEFE (T 7201,7241 .8041)

All Hydrostatic Steering ( for 7201,7241,8041)

= Qty
- = iE
i H% % = Part Name 7241 i
Item Part No. 7201 Remarks
| 8241
75 GB5781 M8 x30 e Bolt 4 4
76 65 -3405050C (o hELE R Hydrostatic steering cylinder assembly 1

102



33. #IzhEE ( AT 7201,7241.,8041) Brake ( for 7201,7241 ,8041 )

103



33. #Izh=% ( AF 7201,7241.8041)

Brake ( for 7201,7241,8041)

s £ £ #&ix
Item Part No. & = Fart Name Bl Qty Remarks
—l_ .55;-\ —-3502021B _ 7 il h as AR E Bearing sleeve,left brake 1
2 |55A -3502181 Ze il Bk Left brake drum 1
3 |45B -3502023 il 2l 4% 3= Bl Driving shaft , brake 3
4 GB/T283 NF210 PAZ [65] 00 e B A VTl Roller bearing 2
5 45B —35020228B il shasde f e Thrust sleeve, brake 2
7 |36 1701019 s o Dowel pin 2
8 55A -3502020B Hshes HEhEE Bearing sleeve, right brake 1
9 45B - 3502037 EE Dowel pin 4
10 |GB93 14 T Spring washer 8
11 GB5781 MI4 x55 W Bolt 8
12 GB/T276 6210 B s ER & Ball bearing 2
13 36 - 1604209 FEH Snap ring 2
15 GB/T9877.1 FB50 x70 x8D HES ] Oil seal 2
17 458 -3502036 il 3h 4 Brake disk 2
20 55A —=3502060A BEEFL SR Friction disk assembly 4
21 GB6170 M8 T L Nut 4
22 55A -3502041A it Pressure plate 4
23 |45B -3502043 WHEFF Inner pull rod 4
24 55A -3502045 AR :c| Pin with head 4
25 GB882 B12 x32 4 Pin with head 2
26 45B -3502051 SN Outer pull rod 4
27  |55A -3502047 PR 5 L Adjusting yoke, inner pull rod 2

104



33. #IznEE ( AT 7201.,7241 . .8041)

Brake ( for 7201,7241,8041)

S £ 5 nd &
Ttem Part No. " ® VL TN RS | pians

28 GB6173 MI2 x1.25 2 Nut 2
29 55A -3502048 [:-¥=8 Serew rod 2
30 |55A -3502024 T Spring 2
31 GB91 4 x20 FAE] Cotter pin 6
32 45B - 3502042 fi'E o E Retracting spring, brake plate 6
33 GB308 7/8G200 PER Ball 10
35 |55A -3502081 £ il shEk Right brake drum 1
36 |GB93 12 HERE Spring washer 10
37 GB5780 MI12 x120 = Bolt 10
38 55A -3502025 R Lever seat 2
39 |55A -3502086 HEHE Seal boot , rubber 2
40  |55A -3502026 FLFF Lever 2
41  |45B -3503031B PR Ball face washer 4
42 GB6171 MI2x1.25 25 Nut 11
43 55A -3503035 i Sh#EhFF Pull rod, brake 2
44 |45B -1602113B 5B Adjusting yoke 2
45 GB882 BI2 x35 Hish Pin with head 4
46 |GB5781 MI10 x30 2 e Bolt 8
47 |GB93 10 HERE Spring washer 8
48 GB3882 BI2 x70 H5%h Pin with head 2
51 45 —-3503040 58 [E] iE Anchor hook , spring 2
50 |GB93 8 R Spring washer 4

105



33. #zha% ( BT 7201.7241.8041)

Brake ( for 7201,7241,8041)

ws K 5 &iE
Item Part No. & B Enrt Neme HEQY | ponarks
57  65.43.102 FeE SR AT Pedal, left brake 1
58 651 - 3503037 Hsh s B Spring, brake pedal 2
59 65.43.101 -1 il sh s AR AT Pedal assembly,right brake 1
60 45B -3503018B il shas Washer, brake 2
61 |GB5780 MI2 x50 2 Bolt 2
62 |GB91 5x50 FFO& Cotter pin 1
63 45B -3503017B HBh 25 HERE Thrust washer, brake 2
64 |Q/TB121 PD35 x56 x 12 st 0il seal with skeleton 2
66 |45 3503038 F Woodruff key 2
67 |55A -3503015 il 3l 25 B A Pedal shaft, brake 1
68 65L —3503070A Il Sh 2T FF R Lever assembly , left brake 1
69 |GB91 3.2x26 O Cotter pin 3
70 |GB97.1 12 H#E Washer 2
71  |GB97.1 10 H B Washer 2
72 |GB5781 M8 x25 2 Bolt 4
73 [80.21C.085 -1 AR 2R, Tooth Plate 1
74 |GCB882 BIO x35 5l Pin with head 2
75 |80.21C.089 PR Pull rod assembly I
76  |65L -3503301 W Adjusting yoke 1
77 [80.21C.816A R Claw 1
78  |80.21C.822A 8 5 Pin 1

106



33. #IBh =S ( AT 7201.7241 .8041)

Brake ( for 7201 ,7241,8041)

s r = &i
Item Part No. & # Bt o BE Qu Remarks

79 |80.21C.817 ES I Handle I

80 80.21C. 809 FuE Handle sleeve |

81 80.21C. 088 FHL BN Button assembly 1

82 |80.21C.823 [ {37 9 % Retracting spring 1

83 80.21C.082A HEFF Bk Pushing rod assembly 1

84  165.43.030 e b AR SRR Left brake pedal ,upper 1

85 |65.43.020 R TN Right brake pedal , upper 1

86 65L - 3503002 % E Seal boot, rubber 1

87  |65L—-3503057 HEFTES Push rod pin 1

107



34. FzhaEs ( AF 7202.8002) Brake ( for 7202 .8002)

108



34. #IZh38 ( AT 7202.8002)  Brake( for 7202 .8002)
f:e-:l :-:l!‘t N: & w Eoxk Name HE Qu Reiiks
1 55A -3502021B il sh2sahRE Bearing sleeve , left brake _1 |
2 |55A-3502181 Aol Bk Left brake drum 1
3 45B -3502023 Hlzh 2% Ezhsh Driving shaft, brake 2
4 GB/T283 NF210 B F )0 R TE PR Roller bearing 2
5 45B -3502022B H sh2EHE HEhE Thrust sleeve ,brake 2
7 36 —1701019 LY Dowel pin 2
8 55A —-3502020B Hshes A& E Bearing sleeve ,right brake 1
9 45B - 3502037 pack A< Dowel pin 4
10 |GB93 14 B Spring washer 8
11 GB5780 M14 x55 A Bolt 8
12 GB/T276 6210 BAT 6L BR Bl AR Ball bearing 2
13 |36 - 1604209 +I Snap ring 2
14  |45B -3502083 A Large gasket,brake disk 2
15 GB/T9877.1 FB30 x70 x8D FHES) Oil seal 2
17 45B -3502036 w s Brake disk 2
20 55A —3502060A EEEEIT Ak Friction disk assembly 4
21 GB6170 M8 w2 Nut 4
22 55A -3502041A FE 1 Pressure plate 4
23 |45B -3502043 HWHLFTF Inner pull rod 4
24 |55A -3502045 PLAT 4 Pin with head 4
25 GB882 BIl2 x32 % Pin with head 2
26 45B — 3502051 SRRIFT Outer pull rod 4
27  |55A -3502047 AHIFFIRE T X Adjusting yoke, inner pull rod 2

109



34. Izh3E ( BT 7202.8002) Brake ( for 7202 .8002)
RS £ S &ix
Item Part No. & * Part Name ER Qv Remarks
28 GB6171 Mi12 x1.25 L2853 Nut 2
29 55A -3502048 B Screw rod 2
30 55A -3502024 TR Spring 2
31 |GB91 4x20 O Cotter pin 6
32 45B - 3502042 PR Retracting spring , brake plate 6
33 GB308 7/8G200 MER Ball 10
35 55A -3502081 il shE Right brake drum |
36 GB93 12 i SR Spring washer 10
37 GB5780 MI2 x120 R Bolt 10
38  155A -3502025 7 Lever seat 2
39 55A -3502086 L E Seal boot,rubber 2
40 55A -3502026 FLFF Lever 2
41 45B -3503031B BR Ball face washer 4
42 GB6171 MI12 x1.25 L84 Nut 10
43 |55A -3503035 il 2h AR Pull rod , brake 2
44 |45B -1602113B T 3 Adjusting yoke 2
45 GB882 BI12 x35 H%h Pin with head 2
46 GB5781 MI10 x30 2 Bolt 6
47 |GB93 10 PERE Spring washer 8
48 GB882 BI2 x70 HiEh Pin with head 2
49 45B - 3503022 PEMOE R Connecting brake lock 1
50 |GB879 8x24 bR Spring pin 1
51 |45 -3503040 SR F Anchor hook , spring 2

110



34. #zhas ( AT 7202.8002)

Brake ( for 7202.8002)

e gf = &iE
Item Part No. & " vt eme MR Qty Remarks
52 36 —3503042 BEHCE LI Parking brake latch 1
53 GB5781 M8 x25 e Bolt 4
54 |GB93 8 e 5 P Spring washer 4
55 |36 -3503043 s {7 TVl Pin, parking brake latch 1
56 |36 -3503044 FE LI 4E Support, parking brake latch 1
57 55A —3503061 A 28 o g B AR AT Pedal , left brake 1
58 651 — 3503037 i B AR B R Spring, brake pedal 2
59 |55A -3503051A £ Bhas BT Pedal , right brake 1
60 45B -3503018B il 7 i R Washer , brake 1
61 GB5780 MI12 x50 B2 A Bolt 2
62 GB91 5 x50 FF 18 Cotter pin 1
63 45B -3503017B Hil Bhas 1 R E Thrust washer, brake 2
64 |GB/TB121 PD35 x56 x12 S USIES s 0il seal with skeleton 2
66 |45 -3503038 el Woodruff key 2
67 55A -3503015 1 225 i A Pedal shaft,brake 1
68 55A -3503070A e bl B 2 AT Lever assembly , left brake 1
69 |55A -3503062A FE 7 4 MR 2 B AR Tooth plate assembly 1
70 651 -3503057 HEAT 55 Push rod pin 1
74| JB/T7940.2 MI10 x1 -45° THAR Grease nipple 1
72 GB5781 MI10 x25 Y Bolt 2

111



5. 5HEER( AT 7202.8002) Air Brake Lines( for 7202 ,8002)

112



35. SHE (AT 7202.8002)

Air Brake Lines( for 7202.8002)

RS £ 5 &
Item Part No. & % Fart Nume HE Qy Remarks
1 65.43C. 108 HEETAHE T Bracket, Regulator , air pressure 1 o
2 65.43.050 T EILERE BN Exhaust pipe assembly, air compressor 1
3 65.43C. 060 MERSE SR Pipe assembly , air relief valve 1
4 NF100587 £F Clamp connecting 1
5 JB/T8870 D25 I S Clamp 2
6 55 -3506208 S e e s Clamp, air tank 2
7 GB5783 MI0 x50 2 Bolt 2
8 |GB93 10 HEHE Spring washer 2
9 GB6170 MI10 A Nut 2
10 45 - 1013109A o Gasket 1
11 65.43.418 B gE Plug 1
12 |72.43A.010 S Bk Air tank assembly |
13 55 -3506170 AR SR Safety valve assembly 1
14 72.43A.011 S EET R Air tank frant support ]
15 55C -3712156 4By Clamp 2
16 GB93 12 -ZnD i i B Spring washer 6
17 45 -1104102 ka0 Seal washer 2
18 45 -1104103 —iHER Three-way bolt 1
19 45B -3711026 E Terminal boot 1
20 |72.43A.012 &G mhEE Air tank behind support 1
21 651 - 3506240 SEFETELm Regulator, air pressure 1
22 65.43.403 2 1 i e Sk Four-fitting 1
23 |65.43C.070 RS E B Connecting pipe assembly, air relief valve 1

113



35. SHEBhER( AT 7202,8002)

Air Brake Lines( for 7202,8002)

S £ = &iE
Item Part No. & # Py Name HE Qy Remarks
24 |65.43.416 SHEREF Switch, air pressure alarm 1
25 55 -3506205 FEEFZE Bracket, brake valve 1
26 |55 -3506206 #HE Washer 2
27 GB97.1 12 HHE Washer 2
28 [GB5780 MI12 x50 e Bolt 2
29 |55 -3506211 KETEL Elbow , air pipe 1
30 |55 -3514010 FZE R B Brake valve assembly 1
31 GB97.1 8 HE Washer 4
32 GB93 8 5 R Spring washer 4
33 |GB5783 M8 x20 =i Bolt 4
34 |72.43A.103 BREHRE Airtank Pipe 1
35 |GB882 BI12x35 s Pin with head 1
36 |45B-1602113B B Adjusting fork 1
37 |GB91 3.2x20 HOH Cotter pin 2
38 55 —-3506140 FERBRE SR Outlet pipe assdmbly, brake valve 1
39 |55 -3506151 M Push rod 1
40 |GB6173 M20x1.5 Jiig £ Thin nut 2
41 |55 -3506214B AR Support plate 1
42 65 —4607107B1 R EEk Fitting of output a valve 1
43 |55 -3506215 =225 Fitting 1
44 |55 -3506216 BB Fitting nut 1
45 |65.43.415 S EfERREHELR Air pressure transmiter terminal 1

114



35. SHEE R ( AT 7202,8002)

Air Brake Lines ( for 7202,8002)

e R = &t
Item Part No. & SN Hi oy Remarks

46 |55 -3506111 Elbow 3

47 Q/TB122 MI2 x20 Bolt 4

48 GB93 6 Washer 2

49 GB93 5 Washer 1

50 |GB818 M5x16 Secrew 1

5l 72.43A.104 HEHRHZE Grod cable, air pressure switch 1

52 |GB6170 -8 M6 2 Nut 2

53 72.43A.002 SNERZ LR Air brake assembly 1

115



36. S HEIZVE R ( BT 7201.7241 .8041) Air Brake Lines( for 7201,7241,8041 )
\




36. SEIZE R ( BT 7201.7241.8041)

Air Brake Lines ( for 7201 ,7241,8041)

_ | |
e A 2 wi
Item Part No. & " Part Rame B oy Remarks
1 55 -3506111B Bk Straight union 1
3 65.43.050 75 AL S R Exhaust pipe assembly, air compressor 1
4 NF100587 R Clamp 1
5 JB/T8870 D25 I 4 Clamp 2
6 65.43. 406 I ot i Clamp, air tank P/
7 GB5783 MI10 x50 [y Bolt 2
8 |GB93 10 L Spring washer 2
9 GB6170 MI10 g5 Nut 2
10 |45 -1013109A o Gasket 1
11 [65.43.418 e 5 Plug |
12 65.43.040 e W= Air tank assembly 1
13 55 -3506170 B4R B Safety valve assembly 1
14 65.43.041 S @A Air tank left support ]
15 55C -3712156 HiAr Clamp 1
16 GB93 12 i SR Spring washer 6
17 45 -1104102 B Seal washer 2
18 45 —1104103 =g Three-way bolt I
19 45B -3711026 PE Terminal boot |
20 65.43.042 IS AR Air tank right support I
21 651 - 3506240 Wi RIE T e8 Regulator, air pressure 1
22 65.43.403 B 2 e P A 4 3k Four-way fitting I
23 |65.43C.070 A FE RS A Bl Connecting pipe assembly, air relief valve 1

EEF



36. SHZHE R ( AT 7201.7241 .8041)

Air Brake Lines( for 7201,7241,8041 )

we £ = &it
Item Part No. & * Part Name sl Qty Remarks
24 165.43.416 HEHRENX Switch, air pressure alarm 1
25 55 —3506205 W 4s Bracket, brake valve 1
26 |55 -3506206 # Washer 2
27 GB97.1 12 #HE Washer 6
28 |GB5780 Mi2 x50 e Bolt 2
29 |55 3506211 SETEL Elbow , air pipe 1
30 55 -3514010 FZE 1 Bl Brake valve assembly 1
31 GB97.1 8 #HE Washer 4
32 GB93 8 HEHE Spring washer 4
33 |GB5781 M8 x20 e Bolt 4
34 [65.43.502 BE Rubber pipe 1
35 (GB882 BI12 x35 % Pin with head 1
36 |45B -1602113B =R Adjusting fork 1
37 GB91 3.2 x20 O Cotter pin 2
38 55 -3506140 FEWESE B Outlet pipe assembly,brake valve 1
39 |55 -3506151 M Push rod 1
40 GB6173 M20x1.5 2 A Thin nut 2
41 |55 -3506214B A Support plate 1
42 65 —-4607107B1 By R ek Fitting of output a valve 1
43 |55 -3506215 BTk Fitting 1
44 55 -3506216 B Fitting nut 1
45 |65.43.415 S EfE AR Air pressure transmiter terminal 1

118



36. SHEIZHERE ( AT 7201.7241 .8041)

Air Brake Lines( for 7201,7241,8041)

ws g = &iE
Item Part No. & * Part Name ik Qty Remarks

46 |55 -3506111 Tk Elbow 1

47 GB5781 M12 x25 2k Bolt 4

48 65.43.002 SANERZZEH Air brake asembly 1

49 GB93 5 HhE Washer 1

50 |GB8I8 M5x16 e Screw 1

51 65.43.417 SEF LR Groud cable, air pressure switch 3

119



0Tl

Alquuassy aa[eA avexg R P (g LE



37. S # 2R

Brake Valve Assembly

s ft = &
Item Part No. & * DI N Hi Oty Remarks

1 55 -3514024 gL 3 Plug 1
2 55 -3514023 o E g Seal gasket 1
3 55 -3514022 CIE: S Valve spring 1
4 55 -3514030 R B Valve seat 1
6 55 -3514021 7 Lower housing 1
7 |55 -3514025 L Seal ring 1
8 55 —3514017 FEHH Seal ring 4
9 GB93 8§ PR Spring washer 4
10 GB5781 M8 x30 2 Bolt 1
11 55 -3514027 PIR e -] Lever pin 1
12 |55 -3514060 Mat58:9 Upper housing assembly 1
13 [55-3514011 BEFF Tappet 1
14 GB97.1 10 H Washer 1
15 GB91 3 x20 O Cotter pin 1
16 |55 -3514013 B Dust seal cap 1
17 |55 -3514026 HEh R Twist spring 2
18 |GB6171 M8 x1 A Nut 2
19 GBS786A —86 M8 x1 x35 | 8247 Screw 1
20 55 -3514014 BB Control arm 1
21 55 -3514047 FH R} Slotted nut 1
22 55 —3514046 EE Pressure sleeve 1

121



37. ®Eh B2

Brake Valve Assembly

ws g = &ix
Item Part No. " " K. BEOY | pamaiis

23 55 —-3514045 S i o S Balanced spring 1

24 55 -3314050 R Bl Stud assembly 1

25 55 —-3514041 wEH Seal gasket 1

26 55 -3514042 I DES Guide sleeve 1

27 |55 -3514043 B Diaphragm 1

28 (55 -3514044 e e Clamp ring 1

29 GB6173 MIl6x1.5 R4 Nut 1

30 |55 -3514012 [ 2 590 % Return spring 1

31 55 -3514010 AR Brake valve assembly 1

122



]

B.ESRG (BT 7202.8002)

Electrical System (for 72028002 )

123




38. B A% ( AT 7202.8002)

Electrical System ( for 7202,8002)

e £ = #if
Item Part No. & * Part Name Hui Qv Remarks
1 65.48.070 TERT AT B Left front lamp assembly 1
2 |GB65 M5 x20 BRET Screw 8
3 55C -3712156 “far Band 3
4 GB6170 M6 [she Nut 1
5 GB862.1 6 HJE] Washer 1
6 GB93 6 H g Washer 1
7 GB5781 M6 x20 e Bolt 1
8 65.48.014 ATAT£R Wiring harness, front lamp 1
9 65.48.080 HET AT B Right front lamp assembly 1
10 |65L -3712180B g L Horn 1
11 GB93 8 #H Washer 11
12 GB5781 M8 x20 B2 Bolt 9
13 NF100587 +F Buckle 6
14 72.48.011 -2 KLk R Wiring hamess, engine 1
15 |80.48F.289 KR EGS K Clamp, wiring harness protecting tube 3
16 GB6170 M5 [ e Nut 7
17 GB93 5 HE Washer 9
18 GB97.1 5 ] Washer 7
19 |GB8I8 M5x16 BRET Screw 10
20 |65L-3712109B e AL RS Magnetic sensor 1
21 45B -3711026 LG E Terminal boot 5
22 NF100172 KR AL IRES Sensing unit for water temperature 1
23 |55D-3712073 BE Rubber boot 1

124



38. BS RS (BT 7202.8002)

Electrical System ( for 7202,8002)

we £ = #&iE
Item Part No. & w Py N B Qy Remarks
24  |650.48.036 -1 Wz I Bracket, brake lamp switch 1
25  |65L.48.035A ARSI Chain link and ring asembly 1
26 |45B -3711134 ifill S KT K Switch, brake lamp 1
27 65.48.041 7 F B I S Battery cable assembly, negative |
28 65.48.040 1F # B k2% SRk Battery cable assembly, possitive 1
29  |65.48.205 E i fr SR AT Fastening screw, storage battery 2
30 |GB5781 Ml4 x40 B2 Bolt 2
31 GB93 14 [ Washer 6
32 GB5781 M14 %55 2 A Bolt 4
33 GB97.1 8 Eragic Washer 2
34 GB93 8 H [ Washer 2
35 GB6170 M8 285 Nut 2
36 |65.48.204 K% Pressure plate 1
37 GB6170 M14 [ S5 Nut 2
38 65.48.021 -1 S S Support assembly, storage battery 1
39 72.48.025 88 Sk Right bracket assembly 1
40 |65 -3712050  HL T AR Battery 1
4] 45B -3711034 KRB R Clamp, wiring harness protecting tube 11
42 [72.48.014 -2 AATER R BN Wiring harness, right lamp 1
43 GB6170 M8 2 f): Nut 8
44 72.48.135 -1 HHEGT Right lamp combination 1
45 NF100588 L Rubber Washer 3
46 65.48.134 TokT Rk Lamp assembly, cab top 2

125



38. B &% ( FAF 7202.8002)

Electrical System ( for 7202 ,8002)

s A, #&iE
Item Part No. & " Eat Dame HE Qu Remarks

47 651..48.015 FE A4 e ek Wiring harness, trailer socket 1

48 55CD -3712043 H 4 R 2k Ground cable, trailer socket 1

49 |GB8I8 M5 x35 5T Screw 3

50 |55A -3711133 A A AR Trailer receptacle 1

51 651..48.241 -1 J&/NMT B Rear lamp assembly 2

52 GB5783 M4 x12 1 Bolt 5

53 GB93 4 [ Washer 5

54 | GBY% 8 e Washer 2

55 65.48. 115 T L R As Sensor for oil quantity 1

56 65L.48.101 -4 5 26 Battery switch 1

57 |72.48.601 -1 AR B Switch, right lamp 1

58 72.48.501 ZEFF £ R Switch, left lamp 1

59 | GB818 M6 x20 BRET Screw 4

60 |GB97.1 6 H[E Washer 4

61 72.48.110 -2 {UFE Instrument cap assembly 1

62 65.48.111 HE L FewmEtE Seal ring for combination instrument 1

63 GBY9 5 HJE Washer 4

64 |72.48.030 -1 HEN TR B Combination instrument assembly 1 FHF 7202 %Y
65.48.030 -1 HAUFE AR Combination instrument assembly 1 T 8002 %Y
72.48.030CH HEWFE Combination instrument assembly 1 7202 4 E A
65.48.030CH -1 AN FE Combination instrument assembly 1 8002 H[E H

65 NF100193 VAB s Flasher 2

66 |65L.48.102 -2 J& Bh 4k H A% Relay 1

126



38. BS &% ( HF 7202.8002)

Electrical System ( for 7202 ,8002)

e K = &
Item Part No. & * DN R Remarks

67 NF100174 MEREFF £ Warning switch, oil pressure 1

68 [72.48.010 -3 U F&kHR Wire harness, instrument 1

69 65.48.015 1R &k Wire enter fuse box 1

70 |72.48.016 -1 REEHZE Wire out of fuse box 1

71 65.48.103 JRE & 8 — position fuse box 1

72 72.48.072 TS Bracket, fuse box 1

73 72.48.013 -1 T4 R B Wiring harness, left lamp 1

74 72.48.502 FRELR Left wiring harness, switch 1

75 [72.48.602 -1 HRAELK Right wiring harness, switch 1

76 72.48.006 -1 TSR Instrument panel assembly 1

77 72.48.138 EHET Left lamp combination 1

127



Electrical System ( for 7201,7241,8041 )

39. B RS ( AT 7201.7241.8041)

Connecting warning switch

ar pressure

128



39. B RS ( BT 7201.7241 . .8041)

Electrical System ( for 7201,7241 ,8041)

s g = #Zif
Item Part No. & " SN SN R Qv Remarks
1 65.48.070 FERT AT MRk Left front lamp assembly 1
2 |GB65 M5 x20 BRET Screw 8
3 55C -3712156 i Swadding clothes 3
4 65.48.014 A AT £ Wiring harness front lamp 1
5 GB6170 M6 285 Nut 1
6 GB862.1 6 H Washer 1
7 GB93 6 H[E Washer 2
8 GB5781 M6 x20 i Bolt 1
9 65.48. 080 A AT B Right front lamp assembly 1
10 |65L-3712180B UL Horn 1
11 GB93 8 hE Washer 9
12 |GBS781 M8 x20 [ry Bolt 7
13 NF100587 S Buckle 8
14 65.48.011 -1 RENHIL R Wiring harness, engine 1
15 80.48F. 289 s e Clamp wiring harness protecting tube !
16  [45B -3711026 AR E Terminal boot 5
17 NF100174 T FE R 2o Warning switch, oil pressure 1
18 GB6170 M8 2} Nut 6
19 GB93 5 HE Washer 12
20 GB818 M5 x16 25T Screw 13
21 [NF100193 NG Flasher 2
22 65.48.102 -2 I Sh4k e 2% Relay 1
23 NF100172 IR R Es Sensing unit for water temperature 1

129



39. BSR4 ( AT 7201,7241 .8041)

Electrical System ( for 7201,7241,8041)

ws £ 5 &iE
Item Part No. & w e R Qv Remarks
24 |65L-3712109B S IR Magnetic sensor ]
25 |GB5783 M4 x12 e Bolt 5
26 |GB93 4 i Washer 7
27 65.48.115 TS RS Sensor for oil quantity 1
28 45B -3711134 il s AT HoE Switch, brake lamp 2
29 |651.48.035A HER ST IR Chain link and ring asembly 1
30 65L.48.036 -1 Hl s T I L e Bracket, brake lamp switch 1
31 55D -3712073 BE Rubber boot 1
32 65.48. 040 1E A% R BT Battery cable assembly, positive 1
33 [65.48.041 71 A v IR 2k SRR Battery cable assembly, negative 1
34 65.48. 205 E b 2T Fastening screw, storage battery 2
35 GB5781 MIl14 x40 ke Bolt 2
36 GB93 14 HhE Washer 2
37 |GBY7.1 8 el Washer 2
38 GB6170 M8 BB Nut 4
39 [65.48.204 2% Pressure plate 1
40 65.48.021 -1 it ST 4R R Support assembly storage battery 1
41 65 —-3704050 E it B Battery assembly 1
42 65.48. 134 TOLT i AR Lamp assembly, cab top 4
43 65.48.135 -1 HHELT Right lamp combination 1
44 GB862.1 5 | Washer 2
45 65.48. 136 NERKT S 2E Bracket, indicator lamp )
46  (65.48.012 ELE T Wiring harness, cab 1

130



39. BRES ( AT 7201.7241.8041)

Electrical System ( for 7201,7241 ,8041 )

RS K 5 &3
Item Part No. & o Pk Nt nik Remarks
47 GB5781 M6 x 16 e e Bolt 4
48 GB9% 6 g Wahser 4
49  |65L.48.101 -4 GRS S Battery switch 1
50 65.48. 060 A ot SRR, Right switch assembly 1
51 65.48.050 FE TR e Bk, Left switch assembly 1
52 65.48.090 -1 Tk 25 Bk Wind shield wiper assenbly 1
53 GB97.1 6 i Washer 1
54 |GB5781 M6 x12 | 4244 Bolt 1
33 NF100585 2R Rubber washer 7
56 65.48.110 (X B Instrument cap assembly 1
57 165.48.111 e FEHEE Seal ring for combination instrument 1
58 65.48.030 -1 HENFER Combination instrument assembly 1
65.48.030CH - 1 HAMREIN Combination instrument assembly 1 H I A
59 GB9%6 5 4] Washer 4
60 |GB818 M5 x12 WRET Screw 4
61 GB97.1 5 8] Washer 4
62 65.48.112 ek Rubber washer 1
63 65.48. 109 T2k Rubber washer 1
64 65.48.010 -1 1 Wire harness, instrument 1
65 65.48.108 g Plug 1
66 65.48.015 {316 &tk 2k Wire enter fuse box 1
67 65.48.103 IR B & 8 — position fuse box |
68 65.48.016 {38 & ek Wire out of fuse box 1

131



39. BSR4 ( AT 7201.7241 .8041)

Electrical System ( for 7201,7241,8041)

e K = P
Item Part No. A A R W s
69 65.48.017 W4 sh ik Cable, hand break 1
70 |65.48.018 BE 2 sh B 2 Ground cable, hand break 1
71 65.48.113 RG] Chain link and ring asembly 1
72 65.48.138 -1 AT Left lamp combination 1
73  |GB818 M4 x12 BRET Screw 2
74 |GB97.1 4 B Washer 2
75 NF100080 = KT R Lamp assembly , cab interior 1
76 165.48.013 -1 2 dh g T2k R Wiring harness, cab top 1
77 NF100588 ek Rubber washer 3
78 651..48.241 -1 e ZvET Bk Rear lamp assembly 2
79  |65L.48.015 He A4 e sk Wiring harness, trailer socket 1
80 |GB818 M5 x35 B2ET Screw 3
81 55CD -3712043 H A e fE b 2% Ground cable, trailer socket 1
82 55A -3711133 A Bk Trailer receptacle 1
83 65.48.150 A, AL FFan 1 *
84 |GB5781 M6 x20 124 Bolt 4 *
85 GB93 6 Eraie Washer 4 *
8 |GB97.1 6 [ Washer 4 *
87 65.48. 151 A AR 2k Fan cable 1 *
88 65.48.152 e AL T e f4k Cable, fan switch 1 *
89 65.73.109 B TR 6 JK - 107 Switch, double throw 1 *
90 |65.48.114 BT 726 Switch, front top lamp 1

AR * " A TR R KU LA

Note: The parts with mark “

”

are used for option the model with fan.

132



40. zh %0 4 ( BB 3E) PTO( one speed)

Q— 46

133



40. Zh A4k ( 2E)

PTO ( one speed )

ws R s 4 R Part Name Lo 7202 | 8002 L
Item Part No. 7241 [ Remarks
1 65.41.031 BAELR . Coupler sief-we assembly | | 1
2 45B -4202032B (5] 42 5 Round nut I 1 1
3 45B -4202033B 1 shE Thrust washer 1 1 |
4 36 -4202035 K Snap ring 1 1 1
5 |GB/T276 6308 B[] R Al AR Ball bearing 1 1 1
6 80J.41.101 iRk Pull rod 1
7 55 -4202034B o 7 s Bearing seat 1 1 1
8 GB93 10 gEf 5 Hh ] Spring washer 4 4 4
9 GB848 6 g Washer 2 2 2
10  [Q/TB121 SD40 x65 x10 e E Oil seal, double lips | | 1
11 65.41.301 2h 1% i PTO shaft 1|1
82.41.301 L Tt PTO shaft 1
65.41.301(CH) DAL That i PTO shaft 1% | 1%
12 65 —4202867C B Hood 1 1
13 GB5781 M6 x 16 [ Bolt 2 2 2
14 GB93 6 H [ Washer 2 2 2
15 80.41.201 sl f 4 R T h Control handle, PTO |
16 80J.41.021 S50 B Vertical shaft assembly |
17 |36 —4202067 ThE A E Felt ring retainer 1 | 1
18 |36 —4202068 EH IR Felt ring 1 1 1
19 GB5781 M10 %20 24 Bolt 4 4 4
20 |80J.41.201 San Bracket 1 1 |
21 GB91 3.2x20 T Cotter pin 4

AT = " AR T OPLEL,

Note ; The part with mark™ # " is used for export

134



40. B 1% H 4 ( iR

PTO ( one speed)

e i % iR Part Name 7201 202 8002 e
Item Part No. 7241 Remarks
22 45B —4202062 TE 5 Spring, dowel pin | | 1
23 |45B -4202061 A A Dowel pin 1 1 1
24 |80J.41.040 e BHALHFT B Shift lever assembly 1 1 1
25 |GB/T343SZ-F 1.6x125 |{kikiN% Low - carbon steel wire 1 1 1
26 55 -1702110 [ s WA T Fastening screw 1 1 1
27  |65L -4202230B BRSOl Steering arm assembly 1
28 GB91 4 x20 48 Cotter pin 1
29 GB882 BI2 x35 i Pin with head 1
30 |65L-4202235 S Lever seat 1
31 65L -4202203 (] [ A Spacing washer 2
32 GB9] 3.2 x28 FF 4 Coltler pin 1
33 |45B-1602113B A Adjusting fork 1
34  |GB6171 MI2x1.25 -S54 Nut 1
35 |65L-4202201 HRALFF Lever 1
36 GB879 5 x24 [] 4 i S Spring pin 1
37 165.41.101 e AES Guide sleeve 1
38 |GB5781 M8 x25 2 Bolt 4
39 GB93 8 HE Washer T
40 |GB5781 M8 x16 ke Bolt 3
41 GB97.1 8 o Washer 3
42 65 —4202101(CH) FN WAL THANE A Boot, power take — off shaft 1
43 GB93 16 i Washer 4 4 4
pr-dl 3ol — r202 [220/ /20 02 Aiamd
Sz tpls 39| —gows JProes

JF 4202081 A —2d—



40. 30 14 HHh ( B3R )

PTO ( one speed)

el R s -4 R Part Name 7= 7202 | 8002 Wit
Item Part No. 7241 Remarks
44 GB5781 MI16 x45 8 Bolt 4 4 4

45 55 -4202101 S WAL TR i A Boot, PTO 1 1

46 |45 -4607040A AT EC A% R EK Ball end assembly 1 1

47  |72.41.201 BT leven 1 1

48 GB6171 Ml4 x1.5 £ Nut 1 1

49 136 —4202070C a7 S SR Vertical shaft assembly 1 1

136



41. B S5 H 5 ( Wik ) PTO( Two Speed)

65
|
. ‘ 68
| . gF
' ! 67
‘ 13
& _
66
63
62
60 [7a)e @ 61

137



41. Bh % H AR ( EE) PTO( Two Speed)
e K . % R Part Name 8041 | 8002 i
Item Part No. Remarks

1 80J.41.101 HIFF Lever 1

2 80J.41.021 7 il S Vertical shaft assembly 1

3 36 -4202067 T s A AE Felt ring retainer 1 |
4 36 -4202068 SEE IR Felt ring 1 1
5 GB5781  MI10 x 20 L8 i Bolt 4 4
6 GB93 10 T Washer 6 6
7 80J.41.201 bR Bracket 1 1
8 458 -4202062 SE (VR Spring, dowel pin 1 1
9  |45B -4202061 5E oL Dowel pin 1 1
10 [80J.41.040 2 SFTAT Bl Shift lever assembly 1 1
11 55 -1702110 [#] 7 AT Fastening screw 1 1
12 |GB/T 343 SZ-F1.6 x125 RE:E Low — carbon steel wire 1 1
13 GB93 8 [ Washer 17 | 10
14 | GB5781 M8 x20 2 Bolt 8 | 8
15 55 —4202040B sh S EAE R Coupler sleeve assembly 1 1
16 |65 -4202851 AR Block plate 2 2
17 |GB/T276 6311 BAF )L BR A 7K Ball bearing 1 1
18  [80J.41.011 BN R SR Driving gear assembly 1 1
19 65 -4202865 14 Thrust ring 1 1
20 GB/T 276 6407 B i) BR & Ball bearing 1 1
21 65 —4202864C sh 1 M sh 55 Driven gear, P.T. O. 1 1
22 65 —4202833 [ 2 Round nut 1 1
23 |65 -4202832 1EHER P Thrust ring 1 1

138



41. B ( TUR)

PTO( Two Speed)

s R s 2 R Part Name 8041 | 8002 &iE
Item Part No. Remarks
24 |GB893.1 120 LA PR R Snap ring 1 1
25 |GB/T276 6213 B ) Lo R AR Ball bearing 1 1
26 |65 -4202831C BhRR £ Bush 1 1
27 |GB3452.1 53 x3.55 O 0O - ring 1 1
28 |GB5781 M8 x16 R Bolt 3
29 GB97.1 10 HhE Washer 4
30 |65 -4202863B AL Thil o Rear top, PTO | |
31 GB93 16 HE Washer 4 4
32 |GB5783 MI16 x50 [V Bolt 4 | 4
33 |GB93 12 8 Washer 4 | 4
34 |GB5780 MI2 x65 AL Bolt 4 | 4
36  |GB/T9877.1 FB75x100 x 10D | 2834 0il seal 1 1
37 |GB3452.1 112 x3.55 0L 0 - ring 1 1
38 65 —4202841 & AE 0il seal seat | 1
39 |GB5781 MIO x35 [y Bolt 2 2
40 |65 -4202862B SE(riZ e Setting bolt 2 2
41 |65 -4202868A ENELE Setting sleeve 1 1
42 (80.41.140 BAABRET Lock bolt 2 2
43 |65 -4202867C Blj4r 2 Guard 1 1
44 GB848 6 SR Washer 2 2
45 GB93 6 H[E Washer 2 2
46 |GB5781 M6 x16 [0S Bolt 2 2
48 |65 -4202853 HIWAL DAL Housing, PTO 1 1

139



41. Zh 71 %0 58 ( E)

PTO( Two Speed)

e K o £ R Part Name 8041 | 8002 &
Item Part No. Remarks
49 | K385435 REH R Needle bearing 2 | 2
50 |65 —4202854 B J786 H AU K Double gear 1 1
51 |65 4202855 EIEZES Spacer 1 1
52 |65 -4202857 1%L Plug 1 1
53 |65 —4202856 UK 15 %6 b Double gear, shaft 1 1
54 65 —4202852 ENI R Fastening plate 1 1
55 |GB97.1 14 e Washer 1 1
56 |GB93 14 H[E Washer 1 1
57 |GB5781 M14 x30 44 Bolt 1 1
59 |65 -4202101(CH) &l 14 B 4 L Boot, power take — off shaft 1 |
60 GB91 4 x20 JF 4 Cotter pin 1
61 |GB882 BI2x35 it Pin with head 1
62 |45B -1602113B R Adjusting fork 1
63 |GB6171 MI2x1.25-6 42} Nut 1
64 |65L—-4202201 PALFF Lever 1
65 |GB879 5x24 I 1 5 B 95 Spring pin 1
66 65.41.101 S 0] 4E Guide seat 1
67 |GB5781 M8 x25 e Bolt 4
68 80.41.201 B A5 IR TFAR Control handle, PTO 1
70 GB91 3.2 x28 48 Cotter pin 1
71 651 -4202203 [E]fE s Spacing washer 2
72 |GB91 3.2 x20 O Cotter pin -
74 |65L -4202230B R B Steering arm assembly 1

140



41. 3 7% B ( TUE)

PTO( Two Speed)

e ®£ = | &
Item Part No. & i part Name ik Qty) 8002 Remarks

75  |65L -4202235 L EE Lever seat 1

76 GB97.1 8 HE Washer 3

77 |65 -4202861B 1000r/min 2 A% (21 ) 1000r/min power take — off shaft 1 1

78 65 -4202859C 540r/min B T HH(6 1) 540r/min power take — off shaft 1 1%

65 —4202866C 540r/min 3 S1% % (8 )  540r/min power take — off shaft 1 1

79 |45 -4607040A ST ECas FAER Ball end assembly 1

80 |72.41.201 B FF Leven 1

81 GB6171 Ml4 x1.5 w2 R Nut 1

82 |36 -4202070C LA AR Vertical shaft assembly 1

HARAEIC « " IFAER T O

Note; The part with mark “

141

”

# " is used for export.



2. ARERE
sl¥La( A
F 7202 800
.8002) i
Hydraulic Lifting Linkage & D
rawbar ( for 720
2,8002)

584

142



2. FRERFS|HA (AT 7202.8002)

Hydraulic Lifting Linkage & Drawbar ( for 7202 .8002)

RS g s #&it
Item Part No. & % ESEE . RO pemarss
1 45B -4605019A EHFEE Ram arm 1 o
2 |45 -4605018B B2 ] Hydraulic lift shaft 1
3 45B -4605017A HhE Bushing 2
45 -4605017(CH) LHESS Bushing 2 [ EH (for export)
4 |45 -4605016D (o] e 2 48 Bracket , hydraulic lift shaft 1
45 —4605016C( CH) [o] 4 5 4n Bracket , hydraulic lift shaft 1 i 11 A (for export)
5 45 -4605021 s Lift arm 2
6 45 -4605023B #H Washer 2
7 45 -4605142 ] Washer 2
8 GB5781 M16 x35 2k Bolt 2
9 GB5781 MI16 x50 e Bolt 4
10 |45 -4605143A HE Coupling bushing 2
11 GB5780 MI16 x60 e Bolt 2
12 JB/T7940.1 MI0 x1 BOEREE MR Grease nipple 3
13 |55 -4605083 T Connecting pin ,stay shaft 1
14 GB91 5 x45 FFO4 Cotter pin 4
15 GB6170 M20 2 Nut 1
16 GB93 20 7 Spring washer 1
17 45 -4605056B [E A Fastening bolt 1
18 60L — 4605047 (EHERRE Thrust washer 2
19 |45 -4605149 HE Washer 1
20 |45 -4605265 HRshiE B Right check chain assembly 1
21 |Q/TB120 MI8 5238 Slotted nut 3

143



Q2. EEERESIHH( AT 7202.8002)

Hydraulic Lifting Linkage & Drawbar ( for 7202.8002 )

e £ = &ix
Item Part No. ® " Part Name i Oty Remarks
22 |GB91 4x36 FF 44 Cotter pin 21
24 |45 -46050408B, HAC R A SR S Front screw rod assembly 1
25 45 -4605111 FihE Handle washer 1
26 |45B -4605106 Fr O R AT A TR Handle, top link scrwe tube 1
27 |45 -4605043B LRI Screw tube, top link 1
28 45 -46051048B A1 R Lock nut 1
29 |45 —4605049A s H R Pin, top link 1
30 |45 -4605113A 20 Ring 1
31 55 -4605121 ikt Linch pin 6
32 45 -4605122 iR EL0 Ring, linch pin 6
33 45 -4605123 /NS Chain, linch pin 4
34 |55 -4605120 e 5 A Linch pin with ring and chain 3
35 |45 -46051308B, 5 AT 2 S Rear screw rod assembly 1
37 GB91 3.2 x30 O Cotter pin 1
38 |Q/TB118 M20x1.5 FFHE i SR 5 Slotted thin nut 1
39 80J).56.013 -1 T 3 7 b AR Cylinder, stay rod assembly 1
42 Q/TB120 M20 -5 351 Slotted nut 2
44 GB91 6.3 x40 H 4 Cotter pin 10
45 GB97.1 18 o E Washer 8
46 45 — 4605061 TR Connecting pin, lift arm 2
47 |45 -4605062 S AR Connecting pin ,stay lug 2
48 |45 -4605096A SRR SR Adapter, stay lug 2
49 |45 -4605031B SESCRE_FRFT Upper screw rod ,stay lug 2

144



2. FRERFESINMA( AT 7202.8002)

Hydraulic Lifting Linkage & Drawbar ( for 7202,8002)

e g = &it
Item Part No. & . Part Name m Q Remarks

50 |45 -4605089B AL SCHE IR Adjusting screw tube, stay lug 2

51 GB6173 M24 x2 Bl g R Lock nut 4

52 |45 -4605059C S 3HE T IRAT Lower screw rod , stay lug 2

53 |45 -4605027B I Lower yoke 2

54 |Q/TB122 HALIBFE  MI8 x95 Bolt with hole M18 x95 2

55 45 -4605076 A T S 2R E Y Fixing pin,ram cylinder bracket |

56 45 —4605077B i A Lock plate 1

57 GB93 I 16 Spring washer 16 10

58 GB5781 e M16 x40 -5.8 Bolt MI16 x40 -5.8 4

59 55 - 4605082 TR T [ S AR Fastening bolt, ram cylinder 1

60 |45 —4605108 g Washer 2

61 45 -4605107B A A Thrust washer 1

62 45 -4605080C FE MG S Bk Bracket assembly ,ram cylinder 1

63 |45 -4605079B YL Shaft, lower link 1

64 45 - 46050788 1 HE Left thrust washer 1

65 80J.56.121 [Rzh&s A e Left braket check chain 1

66 |80J.56.111 PR shiE A S 48 Right bracket, check chain 1

67 |45 -4605109 R MR Clevis 6

68 |45 -4605041A [ zh i 2 Link ring,check chain 4

69 45 -4605112 RN Clevis pin 6

70 | R279989 PR Bl B p e T Front serew, check chain 2 J5 45 - 4605034 A
71 R279986 PR ke 3 Y s A Adjusting screw tube 2 J5 45 —4605039B
72 GB6170 - 86 2 M16 -6 Nut MI16 -6 2

145



2. FRERES| M ( FT 7202,8002)

Hydraulic Lifting Linkage & Drawbar ( for 7202 .8002)

Ka;: :;tart o L Part Name R Qv Rj:-ks
73 | R279988 PRz 4 f WL T Rear screw, check chain 2 J5 45 —4605039B
74 |45 -4605037A PR B8 [ 36 Fixing ring, check chain 2
75 |45 —4605026 SHART Lower link :

76 |45 -4605148 e iR Slotted nut 2
77 45 -4605102A AP ER L Spherical adapter ,lower link 4
78 |55 -4605103 EFIES Sleeve 4
79 45 —4605150A Fox EiR 29 =N Right lower link assembly |

45 —4605160A ZENFIAT B Left lower link assembly 1
80 |45 -4605070 5| R B Draw bar assembly 1
81 45B -4605146A PR 7 Pin,draw bar 2
82 |45 —4605151B, 28| Hly T Pin,, towing hook 1
83  |45B -4605136 5|8 Towing hook 1
85 GB5783 M16 x50 -10.9 2 Bolt 4
8 |GB5782 M16 x80 -10.9 e Bolt 4




43. FEHERES| VI ( BT 7201.,7241 .8041) Hydraulic Lifting Linkage & Drawbar ( for 7201,7241,8041 )

\.m LY BN
T VgAY
il ¢ 4 g &
. /

Lan)
3

147



43. FRERES| YA ( AT 7201,7241 .8041)

Hydraulic Lifting Linkage & Drawbar ( for 7201,7241,8041)

=) K = &%
Item Part No. & w BNy e sl Qty Remarks
1 55 -4605120 S5 B Linch pin with ring and chain assembly 3
2 45 -4605113A H Ring 1
3 65 -4605235 AT B Top link assembly 1
4 45 - 46051308, S5 R 2 R Rear screw rod assembly 1
5 45 - 4605049 A LTl R Pin, top link 1
6 |45 -4605104B Bl IR A Lock nut 5
7 65 —4605245 HrU LR T IR A AR Serew tube assembly, top link 1
10 |45 -4605040B, O PRI B Front serew rod assembly , top link 1
11 45 - 4605047 1R Thrust washer 2
12 |Q/TBI20 Mi18 [ S Nut 1
13 GB91 4 x36 SAREE::] Cotter pin 13
14 |65 -4605001B EHIFFSCR Bracket, top link 1
15 |65 —4605212A 5| # [ E Fixing pin, towing hook 2
16 |65 -4605036 NsEoxay: Vi Bolt , top link 1
17 65 —4605120 KAFEY Sk Lock pin assembly 1/2°
18 GB5781 MI16 x50 e Bolt 4/8"
19 45 -4605142 5] Washer 2
20 |45 -4605143A HE Coupling bushing 2
21 GB93 16 RN E Spring washer 6/10°
22 GBS5780 MI16 x60 e Bolt 2
23 55 -4605125 A E FES B Ring and linch pin assembly 5

WA AR " RBOR T

Note : The quantities with mark “ * " are used for option.



43. [FRAER B 5| HUH ( AT 7201,7241.8041)

Hydraulic Lifting Linkage & Drawbar ( for 7201,7241 ,8041 )

R £ 5 &
Item Part No.

24 |65 -4605014 a3
26 |65 -4605140B A 5| B FEAL S AT
27 |65 —4605063 HEEG T
28 |65 — 4605002 HEES|H

29 |GB5781 MI18 x60 24

30 |GB93 18 FFEH

31 |GB6170 MI8 [R5

32 |65 —4605006 i

34 |80.35.111 AR

35 |GB5780 MI8 x90 L8

36 |65L —4605003( BH) g HL22 5| 4

37 |65 -4605007 R EA 5| H

38  |45B -4605146A BRE

39 |65 —4605004 KREAG|H

41 |45 —4605070 A% 5| B SR
42 |45 -4605151B, BE5| HHT

43 |45B -4605136 A5

46 |65 -4605091 A ETLIRTR S5
47  |GB91 6.3 x40 I 14

48 |65 -4605040B 2 RO ER
49 |65 — 46050308 A F R R
50 |65 —4605022 N R AR

R

Part Name

Lift link assembly
Towing support assembly
Pin, trailer towing hook
Trailer towing hook

Bolt

Spring washer

Nut

Stop pin

Spring retaining pin

Bolt

Towing pin, implement
Towing board , implement
Pin, draw bar

Towing hook , implement
Draw bar assembly

Pin, towing hook

Towing hook

Extension spring, lower link
Cotter pin

Left lower link assembly
Right lower link assembly

Connecting bolt, vertical lift link

T
B Qty

2

e
1
1

n W

#

[ S5 I o N o T S R )
* o= =

I S R
®

~d

B =

it

Remarks

T A BRC” « " IR T k% o

Note; The quantities with mark * # "

149

are used for option,



43. FRERES| A (AT 7201,7241,8041 )

Hydraulic Lifting Linkage & Drawbar ( for 7201,7241 ,8041 )

Rs £ = &iE
Item Part No. & # ot Nowe ik Oty Remarks

51 65 -4605037B B zh 6 [ & ¥ Fixing ring, check chain 2

52 | R279990 R M Clevis 4 | JEL 65 -4605109B
53 45 -4605108 HE Washer 2

54  |R279991 i pin 4 Ji 65 -4605114
55 R279988 PR zhE 5 hEET Rear serew, check chain 2 J& 45 —4605033A
56 GB6173 M24 x2 2y Nut 2

57 R279986 PRz s 8 A A Adjusting screw tube, check chain 2 J 45 — 46050398
58 R279989 PR zh i g ET Front screw, check chain 2 J5 45 -4605034 A
59 GB5783 M16 x50-10.9 A Bolt 4

61 GB5782 MI16 x80-10.9 2 e Bolt 4

62 65 —4605068F PR sha A= & Left bracket,check chain 1

63 |65 —4605069F PREhEA 28 Right bracket ,check chain 1

64 Q/TB120 M20 [ Nut 4

65 |45 -4605148 TR Soltted nut 2

66 GB91 5 x45 4 Cotter pin 172°

67 |65 —4605027 THEREX Lower yoke 2

68 |65 -4605059 SLICHE T 1B Lower screw rod , lift link 2

69 65 — 4605089 S S T A Adjusting screw tube,lift link 2

70 |65 —4605020 SESOHE SR EOR Upper screw rod assembly , lift link 2

71 65 —4605070 VETERY MO Connecting pin assembly . 2

72 65 —4605008 | & A Towing pin 1"

73 65 — 4605009 REET| T Towing seat, implement 1°

A ARC « " HBOR T e

Note : The quantities with mark “ #

150

are used for option.



43. FRERES|H149 ( AT 7201,7241,.8041) Hydraulic Lifting Linkage & Drawbar ( for 7201 ,7241,8041)

e | £ = | &it
Item Part No. & % Part Name i Qty Remarks

74 Q/TB120 M27 x1.5 HE AL Nut 1°

75 GB97.1 20 i jE Washer 2

76 |65.56.012 H R E AR Clamping plate, top link 1

77 65.56.123 % Spring 1

78 GB91 3.2 x20 H 55 Cotter pin 1

79 65.56.011 [#] 52 48 Bk Clamping bracket assembly 1

80 Q/TB122 MI10 x 16 2 Bolt 2

81 |GB93 10 U [ Spring washer 5

82 65 -4605260B PR shékE B Check chain assembly 2

A RRDS = TSR T, Note: The quantities with mark “ * ” are used for option.
151



4. BIERS ( BT 7201.7241 .8041) Hydraulic System ( for 7201,7241,8041)

152



44. HIEZ% (BT 7201.7241 8041)  Hydraulic System ( for 7201,7241,8041)

. i8 #HE Qty
" £ % z2 ® Part Name 7201 s
Item Part No. 8041 Remarks
7241
1 |65.55.015 B SERRES A Single selective control valve 1 1 I SCV
65.55.011 X i A B Two selective control valves 7 1° I Scv
65.55.012 = i R S Three selective control valves I 14 Mscv
2 |65L -4607130 [ FE = EKmE SRR Long pipe assembly, third valve 12 J&
3 ]B982 18 HEeHEHRE Combination sealing washer 4/6°/10* [4/6" /10"
65 —4607102 HBEK = EES Long three — way bolt, selective| 1/2°/3% | 1/2°/3%
control valve
5 |65 -4607125A T REHE R Short pipe assembly, second valve 1* ]
6 (45 -1013108A PlLihsEh s = FEs Three — way bolt, oil cooler 12525 [ 12522
7 |GB6173 M20x1.5 A Thin nut 4/6°/10*|4/6" /10*
8 165 -4607120 R E R Long pipe assembly, second valve : B 1=
9 65 —-4607110 F—EENE SR Short pipe assembly, first valve 1 1
10 |65 -4607115 F—E TR Long pipe assembly, first valve 1 1
11 |65L -4607104B BElEsmE Ly Hydrautic output pipe bracket 1 B |
] : oil pipe joint, selective control
12|65 —4604107B1 B E Rk 2/3*/5% | 2/3° /5"
13 |NF100909 &24 x3.1 FEE %aelx‘iering 2/3%*/5% | 2/37 /5% | 65 -4607106
14 |Q/TB123 KZ-EI0-F |HLE Disconnect coupler 2/3* /5% | 2/3° /58
15 |GB93 14 i HE Spring washer 12 12
16 |Q/TB/122 M14 x20 R Bolt 2 2
17 165.55.010 BERE AR B Hydraulic rockshaft assembly
18 |GB5781 MIi4 x45 2k Bolt 10 10

AL « "HBREHTREREI T RER R AR A7 RBEMTER = RS .
Note: The quantities with mark * # 7 are used for option [[ SCV;The quantities with mark “ A” are used for option [ SCV.
153



4. BEFRSG ( BT 7201.7241 8041 )

Hydraulic System ( for 7201 ,7241,8041)

- 8 & Qty
i £ % £ Part Name 7201 i
Item Part No. 8041 Remarks

7241

19 |65 -4607056 EXER Left bracket 1 1

20 |65 -4607086 AR Right bracket 1 1

21 |45 -4605077B i B Lock plate 2 2

22 |GB93 16 HEHRE Spring washer 4 4

23 |GB5780 MIl16 x100 2 Nut 6 6

24 |65 -4607059 KR Thrust pin 2 2

25 |65 -4607062BZ FATNTERFEE Housing , draft control sensing 2 2

26 |65 —4607064 J1iRE Y T Rod, draft control spring 2 2

27 |65 -4607063B 28 FE e Spring seat 2 2

28 |65 —4607067A TR Draft control spring 2 2

29 |65 -4607074 MEE Pressure plate ,spring 2 2

30 |65 -4607068 BhH Gasket 2 2

31 |65 -4607071 W Pressure cover, spring 2 2

32 |65 -4607073 B Dust ring 2 2

33 |65 -4607072 Rk Sensing adapter 2 2

34 |GB91 3.2 x50 O Cotter pin 2 )

35 |65 —-4607052 L Sensing pin 2 2

36 |GB93 10 R Spring washer 8 8

37 |GB5781 MI0 x35 2 Bolt 8 8

38 |GB91 4x36 FFOE Cotter pin 4 4

39 |GB91 3.2x20 FOH Cotter pin 2 2

40 |65 -4607046 Sk Pin with head 2 2

154



4. BWIEZSG ( AT 7201.7241 8041 )

Hydraulic System ( for 7201,7241 ,8041 )

. i, #HE Qty
&5 t % % & Part Name 7201 .
Item Part No. 8041 Remarks

7241

41 |65 -4607042 SNEFF 43k Upper adapter, outer push rod 1 1

42 |65 -4607041 SMERF Outer push rod 1 1

43 |GB6I73 Mi4 x1.5-ZnD R Thin nut 1 1

44 |65 -4607043 SNEFF T3k Lower adapter, outer push rod 1 1

45 |GB6170 MIl6 B} Nut 2 2

46 |65 —4607075 ERAFIAF B Left sensing lever assembly 1 1

47 |GB1099 6x25 [ Woodruff key 2 2

48 |65 -4607077 TR Thrust washer, lower link axle 2 2

49 165 -4607044 EAFATEEEE Bolt,L,and R. Lever 2 2

50 |65 4607079 AR Lower link axle 1

65 —4607079B LAl Lower link axle 1

51 |GB5781 M8 x16 2 Bolt 3 3

52 |GB93 8 -ZnD HERE Spring washer 15 15

53 |65 —4607047 ERIT R Sensing bent plate 1 1

54 |65 —4607080 AT B R Right sensing lever assembly 1 1

55 |JB982 30 HEHhHE Washer 2 2

56 |65 -4607049 HuESralvis Inlet bolt, oil pump 1 1

57 |65 -4607101A e Rk Union fitting, selective control valve 1 1

inlet pipe

58 |65 -4607103 &25x2.5 |HHE Seal ring 1 1

59 |65.58.012 HhE e Bk Long outlet pipe assembly 1 1

155



4. BEZRS ( AT 7201.7241 .8041)

Hydraulic System ( for 7201,7241,8041)

T 2 ] #&E Qty
e ® % % W Part Name - 7201 Wi
Item Part No. 8041 Remarks

7241
65.58A.012 H A Bk Long outlet pipe assembly 1 1 s

60 |GB70 M8 x35 -ZnD |PN/NMAIELT Hexagonal socket head screw 4 4

61 |72.58.024 H g A S Short outlet pipe assembly 1 |

62 |Q/TB115 26x2.4 0 JEHE O - ring 2 2 [7] (as)GB1235 -76

63 |65L -4607400 PES TR BB AETiE) Hydraulic oil gear pump assembly 1 1

(left hand)

64 |GB70 M8 x45 -7ZnD |/ AEZET Hexagonal socket head screw 8 8

65 |65.58.011 PEm A A ROk Short inlet pipe assembly 1 1

66 [65.58.010 SE A B Long inlet pipe assembly 1 1

73 |65 —4607088 FRiAF A e Left bracket, lower link axle 1

74 |65 —4607089 THiA A Right bracket, lower link axle 1

75 |65 —4607060A 1T 5 IR B Darft control sensing assembly 2 2

E o ATRC « " HEF(65. 58A. 012) AITHER M A 8 = Fr U4 i .
Note; The part with mark “ * 7 (65.58A.012) is used for option [ SCV or MMSCV.

156



45. BIERSG ( BT 7202.8002) Hydraulic System ( for 7202,8002 )

i
.
)

I
1 A
I I
y 2
1l 3
1
|
i
:
|
!

|
6

9

i
L

ta

157



45. WIEZS( AT 7202.8002)

Hydraulic System ( for 7202 ,8002)

s £ 5 #ix
Them Part No. & ® Fort: Nowse HREQY  pomarks

1 B '—72. 58.011 P HE SRR Long inlet pipe assembly 1

2 GB70 M8 x45 W 7S FIEET Hexagonal socket head screw 8

3 |GB93 8 i S B Spring washer 20

4 165.58.011 SETME T E B Short inlet pipe assembly 1

5 |Q/TB115 26x2.4 0 KE O - ring 2 [Fl(as)GBI1235 - 76
6 |65L -4607400 PrEeim A B (A2 0E) Hydraulic oil pump assembly( left hand) 1

7 |65L -4607012 i T A R Short outlet pipe assembly 1

8 |GB70 8 x35 7S LT Hexagonal socket head screw 4

9 [72.58.013 R AE B Long outlet pipe assembly 1

16 |GB6170 MI10 i £} Nut 2

17 |GB93 10 g SEE R ] Spring washer 9

18 |55 —4607020 VAR AT 48 B Front bracket assembly, hydraulic oil tank 1

19 [GB5781 MIO x25 B2 A Bolt |
20 |45B -4607078 —E R Three — way blot 3
21 |JB982 20 HE Washer 6
22 |72.58.012 A T Bk Short outlet pipe assembly 1
23 A1 Beas B E B Return oil pipe assembly, distributor 1
24 |45 -4607016 ArEC ARl s 2 Return oil pipe flange, distributor 1
25 |45 -4607018B [y A Gasket, return oil pipe flange 1

26 |72.58.015 ATECAS BRI TFAR B Control lever assembly, distributor 1
27 |45 -4607040A FHER K Ball end assembly 1
28 |45B -4607051B —EER Three — way blot s,

158



45. WIE &% ( BT 7202.8002)

Hydraulic System ( for 7202 ,8002)

R £ 5 - &
Item Part No. & " Kot Name M Qty Remarks

29 |JB982 20 HenE Washer 6

31 |72.58.162 Sricas b EE M Fixing plate, distributor I

32 |Q/TB122 MI10 x16 L Bolt 6

33 |GB5781 M8 x20 e e Bolt A

34 |GB5781 M8 x16 HE A Bolt 4

35 |GB97.1 8 g Washer 6

36 |GB5781 MI10 %30 [ Bolt 1

37 |45 -4607212 W B Dual pipe clamp 2

39 |45B -4607055B R B Main cylinder hose assembly 2

40 |45B -4607350 22 phiE L SRk Damp valve assembly 1

41 |45B -4607211 By A5 e 3k Connector, hydraulic hose T

42 |GB5781 M8 x25 2 e Blot 2

43 |45B -4607092 AL e B AR Clamping plate, top link 2

44 |GB6170 M8 R Nut 7

45 |GB5781 MIO0 x25 B2 e Blot 2

46 |55 -4607030B T e f5 7 28 B Rear bracket assembly, hydraulic oil tank 1

50 |45B -4607100 FP,75A 4rBC8s 5% FP,75A distributor assembly 1

159



46. B IERNZ T 25 ( AT 7201.7241 8041 ) Hydraulic Control & Seal System ( for 7201,7241,8041 )

160



46. WIERHNZH R4 ( AT 7201,7241 .8041)

Hydraulic Control & Seal System ( for 7201,7241,8041 )

s £ = #&iE
Item Part No. & . REEECNe i Qty Remarks
1 |80.55.066 FAEE A Handle assembly 1
2 65.55.021 - R TR SRR Handle assembly, frist selective control 1
valve

3 65.55.103 = Plug plate 1

65.55.106 FALR Plug plate 1
4 GB91 2.5x16 SARNE: Cotter pin 5
5 GB882 B8 x26 il Pin with head 5
6 GB97.1 8 8 Washer 5
7 GB70 M8 x20 bawiil: L) Screw 4
8 GB93 8 L A Spring washer 8
9 65.55.202 B R, S 48 Control bracket, single selective control ]

valve

10 65.55.027 WE T T AR Adjusting screw assembly |
11 GB6170 M8 [ 381 Nut I
12 165.55.204 W Adjusting fork 1
13 65.55.203 Bk Hinged plate 1
14 sB97.1 6 HE Washer 3
15 |GB93 6 i1 3 4 P Spring washer 5
16 GB5781 M6 x 16 e Bolt 5
17 65.55.024 S A AR R Assembly, vercical plate 1
18 65.55.201 AR AR Seal collar for bracket 1
19 65.55.210 Y\ Control plate 1
20 |65L.45.917 2 Bolt 1

161



46. T EIRNZE R 5 ( BT 7201,7241,8041)

Hydraulic Control & Seal System ( for 7201,7241,8041)

s £ = &ix
Item Part No. & # Tort Nmme i Qty Remarks
21 65L.45.916 E=0al Stop plate 1
22 |65.55.035 FIRE S Lock nut 1
23 GB5781 M8 x 16 HE A Bolt 4
24 65.55.104 R Seal gasket 1
25 GB96 6 [ Washer 2

162



47, BB R G5 (%, W, FETF-7201,7241 8041)  Hydraulic Control & Seal System(Option, two SCV, for 7201,7241,8041)

163



47. BIESRNEE R G (13, T, AT 7201.7241 8041

Hydraulic Control & Seal System( Option, two SCV, for 7201,7241 ,8041)

=S £ = &t
Item Part No. & " Pt Nioe iR Qty Remarks
1 80. 55. 066 FE LA Handle assembly 2
2 65.55.021 o — R TN B Handle assembly, frist selective control
valve
65.55.022 5 R TN B Handle assembly,second selective con- 1
trol valve

3 65.55.103 ¥ Plug plate 1
4 GB91 2.5x16 SAn ek Cotter pin 10
5 GB882 B8 x26 il Pin with head 10
6 GB97.1 8 H[E Washer 10
7 GB70 M8 x20 NS s Screw 4
8 GB93 8 TR Spring washer 8
10 |65.55.027 P R Adjusting screw assembly 2
11 GB6170 M8 2 FF Nut 2
12 65.55.204 P X Adjusting fork 2
13 |65.55.203 B Hinged plate 2
14 GB97.1 6 | Washer 3
15 GB93 6 i Spring washer 5
16 |GB5781 M6 x16 [y Bolt 5
17 165.55.024 SEARTHR B, Assembly, vercical plate 1
18 65.55.201 Y s Seal collar for bracket 1
19 165.55.210 ) FE R Control plate 1
20 |65L.45.917 B A Bolt 1
21 |65L.45.916 4 Stop plate 1

164



47. BIERNFE R Ge (%3, W, AT 7201,7241 8M1) Hydraulic Control & Seal System(Option, two SCV, for 7201,7241 ,8041)

RS £ S ik
Item Part No. & d Part Name s Qty Remarks
22 |65.55.035 FEEER Lock nut !

23 |GB5781 M8 x16 e Bolt 4

24 65.55.104 mER Seal gasket 2

25 65.55.208 BRI R Control braoket, two selective control 1

valve
26 GB9% 6 #JE Washer 1

165



48. BIERNEE 2 G (£33, =18, T 7201,7241 841) Hydraulic Control & Seal System(Option,three SCV ,for 7201,7241,8041)

166



4. BUERNEE RS (153, =8, AT 7201.7241 8041 )

Hydraulic Control & Seal System(Option,three SCV ,for 7201,7241,8041)

s £ = &t
[tem Part No. # # Part Name ok oty Remarks
1 80.55.066 FHE AL Hand']e assembly 3
2 65.55.021 O R T A Handle assembly, frist selective control 1
valve
65.55.022 55 B T4 R AR Handle assembly ,second selective con- I
trol valve
65,55.023 B = IR FH B Handle assembly, thrid selective control 1
valve
4 GB91 2.5x16 H O Cotter pin 15
5 GB882 B8 x26 % Pin with head 15
6 GB97.1 8 HE Washer 15
7 GB70 M8 x20 N 7S AEET Screw 8
8 GB93 8 R Spring washer 8
9 65.55.202 A3 2R Control bracket, single selective control 1
valve
10 65.55.027 VT BT R R Adjusting screw assembly 3
11 GB6170 M8 & Nut 3
12 |65.55.204 VAT Adjusting fork 3
13 [65.55.203 BeER Hinged plate 3
14 GB97.1 6 Erlic: Washer 3
15 GB93 6 Cabgrl] Spring washer 5
16 GB5781 M6 x 16 e Bolt 5
17 65.55.024 SEARARUE AR Assembly , vercical plate 1
18 65.55.201 PR E o Seal collar for bracket 1

167



8. BEENFTH RS (%35, =1, AT 7201,7241 8041) Hydraulic Control & Seal System( Option,three SCV ,for 7201,7241 ,8041)

s £ = &
Item Part No. & W Fart Name R Oty Remarks

19 65.55.210 B FR Control plate 1

20 65L.45.917 [ e Bolt 1

21 650.45.916 A Stop plate 1

22 i65. 55.035 T Sl Lock nut 1

24 65.55.104 R Seal gasket 3

25  165.55.208 MR S 42 Control braoket, two selective control 1

! valve
26 GB9% 6 H#E Washer 1

168



49. W EmE ( BT 7202.8002) Hydraulic Oil Tank ( for 7202,8002)

169



49. W Eim#E ( BT 7202.8002)

Hydraulic Oil Tank (for 7202,8002)

e £ = &i
Item Part No. & # £ Tje HE Qly Remarks

] 72.58.021 -1 VR TR AR AS A S Hydraulic oil tank body assembly 1

2 72.58.025 -1 S AL R Dipstick assembly 1

3 45 - 4608060 4 1 B Safety valve Assembly 1

4 45 - 4608028 U 9 Rl Pressure plate , filter screen 1

5 45 - 4608027 Tk Magnet filter 1

6 |[GB3081 1-2x75 P LB Lock wire i

7 |45 -4608019 ¢85 x5 % Seal ring 1

8 |45 -4608037 8T A i Filter cover 1

9 |GB93 8-ZnD L gl Spring washer 4

10 |GB5780 M8 x50 02 Bolt 4

11 45 -4608087B I [0 il Felt gasket,filter screen 2

12 |45 -4608070 NES B 0il filter element assembly 1

13 |45 4608065 TR A8 A PR B 0il filter body assembly 1

14 |45 —4608076 BaESE Seal gasket 1

15 |45 -4608033 T A B s 2 Fixing flange , filter 1

16 |45 -4608034B BT wr i A Washer for filter 1

17 |GB6170 M8 883 Nut 4

170



50. 7 iR 5 e (I 7201.7241.8041)  Hydraulic Oil Filter ( for 7201,7241,8041)

— 16

171



50. ®EHIE e ( BT 7201,7241 .8041)

Hydraulic Oil Filter ( for 7201,7241,8041)

B £ = &
Item Part No. il Fart Name Lﬂi W B
1 65 —4604223 T4 R R Spring seat, safety valve 1
2 JB982 22 HEFEHNE Combinate seal ring 1
3 GB923 MI10 x1 25 Nut 1
4 65 —4604222 L EE Spring, oil filter safety valve 1
5 JB982 10 HAETEHRE Combinate seal ring 1
6 GB308 9/16 Bk Ball 1
7 |65 -4604201 IETH o5 o Cover,oil filter 1
8 65 —4604202 #E Washer |
9 Q/TB115 38 x3.5 0 JEHE O-ring 1 A](as) GB1235 -76
10 |65 —4604205 T B Oil filter element assembly 1
11 |Q/TBIIS 46x3.5 0 H O-ting 1 [fl(as)GB1235 -76
12 65 -4604219 % B} B B Seal ring seat 1
13 65 —4604218 #E Washer 1
14 |65 -4604217 B Washer seat 1
15 |65 -4604214 EE#E Pressure spring 1
16 |65 —4604203 IEE AR 0il filter body 1
157 JB982 14 HEFHE Combination sealing ring 1
18 65 —4604216 g Bolt 1

172



51. BRIES Bl ( FF 7202 .8002) Hydraulic Distributor ( for 7202 ,8002)




51. BESBECEE ( BT 7202.8002) Hydraulic Distributor ( for 7202,8002)

[
e £ = l #i
Item | Part No. & ﬁ Part Name lﬁa Qty Remarks
1 'FP,75A - 101 SAECES IR Distributor casing | 1
2 |FP,75A-157 ENTE Dowel pin 1
3 |FP,75-911 Lk 1242 Stud 2
4 |FP,75 -104A g Spool valve 1
5 |GB308 -89 7/32 Bk Steel ball 1
6 FP,75 - 105 TR Auto-neutral valve 1
T FP,75 - 106 FHER T A Auto-neutral valve support 1
8 FP,75 - 116 FE R Auto-neutral valve spring 1
9 FP,75 -117 Tt E R e Seat , auto-neutral valve spring 1
FP,75 -107 Tt R Pin , auto-neutral valve 1
FP,75A - 108 S EEE Sliding sleeve 1
FP,75A - 109 HEEE Support sleeve 1
FP,75A -110A E R Locating spring holder 1
FP,75 - 112 TR Upper seat ,spool valve spring 1
FP,75 -113 HimasE Spool valve spring 1
\FP,75 - 114 R E Lower seat, spool valve spring 1
FP,75 119 | (B R Lock washer 1
18 FP,75 -115 BERER R E Plug,spool valve spring 1
19 |FP,75-118 F R g s T T Adjusting screw ,auto-neutral valve spring 1
20 : FP,75 - 120 H A Aluminum seal 1
21 |FP,75A-139 TEHE Lower cover gasket, distributor 1
22 |FP,75A -103 Tz Lower cover 1

174



51. RIESrBLa% ( A F 7202.8002)

Hydraulic Distributor ( for 7202 ,8002)

RS K = &
Item Part No. = " Part Name MR QW Remarks

23  |FP,75A -156 TE A R ] E T Locating spring retaining plug 2 -
24 |FP,75A - 162 wEH Copper gasket 2

25 FP,75A - 111 SE VT Locating spring 2

26 FP,75A - 163 EAV IR R Locating spring seat 2

27 GB308 5 Ek Steel ball 3

28 GB97.1 8 H[E] Washer 2

29 GB93 8§ AR B Spring washer 9

30 GB6170 MR8 -6 -8R Nut ]

31 FP,75 -910 ghdt Lead seal 1

32 |GB3083 Zdl.2 iR 28:1Eea Steel wire 1

33 FP,75 - 134 A4 ) B Lock nut, safety valve 1

34 FP,75 -133 L4 R A E VR Washer, safety valve locating nut 2

35 GB6171 Ml6x1.5-6 [0 Nut 1

36 |FP,75 -132 A R ST R R T Adjusting screw ,safety valve spring 1

37 FP,75 -130 I 4 I oL Safety valve spring 1

38 | FP,75 -131 A [ g S s Seat , safety valve spring 1

39 |FP,75 -907 e 1i3 Stud 3

40 FP,75 - 128 B4 R 3 s Safety valve seat 1

41 FP,75 - 129 Lo EFE S Gasket , safety valve seat 1

42 |FP,75 -901 21 x3 A Seal ring 1

43 |FP75-908 M24x1.5-6g |3 Plug I

4 |FP75-902 17 x2.5 FHE Seil Hiiig 5 |

175



51. & ESr Bl R ( AT 7202.8002)

Hydraulic Distributor ( for 7202 ,8002 )

e £ = &iE
Item Part No. & ® Eaxt:Name ok Qv Remarks
45 |FP,75-909 M20x1.5-6g | Plug 2
46 FP,75 - 123 Bl R SE Guide sleeve, relief valve 1
47 FP,75 -903 24 x3 % 1 e Seal ring 2
48 FP;75 - 127 [ 3 ) 5 [ E Snap ring, relief valve guide sleeve 1
49 FP,75 - 124 [o] 7y ] i 5 e Seat , relief valve spring 1
50 FP,75 - 140 [yl S A Gasket , relief valve cover 1
51 FP,75 =121 GRS Relief valve cover 1
52 GB93 10 i E L Spring washer 2
53 GB5786 MI0 x40 8 Bolt ?
54 FP,75 - 906 e Bolt 2
55 GB5786 M8 x55 24 Bolt 2
56 GB91 3.2 x50 FF 1Y Cotter pin 1
57 | GB1099 3 x16 A [5] g Woodruff key 1
58 |FP,75 -141 B3 gt Ball head lock nut 1
59 FP,75 - 137 FHIFTHB 2 B Dust seal,shifting lever 1
60 FP,75 - 135 FARFLFF Shifting lever 1
61 |FP,75A-102 3 Upper cover 1
62 |FP,75A - 136 FRIFLA Shifting lever fulerum 1
63 FP,75A - 138 L Upper cover gasket, distributor 1
64 |FP,75 —125 =] ik el i 8 Relief valve spring 1
65 |FP,75-122 [} el i Relief valve 1
66 |FP,75-126 (5] 31t e Relief valve seat 1

176



S1. @ ESrECEE ( AT 7202.8002)

Hydraulic Distributor ( for 7202,8002)

WS f S &iE
Part N t
Item Part No. & " “ ame HE Quy Remarks
67 |ZBT32001.6 Z1/8 g

Plug

177



52. W E 4 ECES ( AT 7201,7241.8041) Hydraulic Distributor ( for 7201,7241,8041)

178



52. W [E45 RS ( BT 7201.7241 .8041)

Hydraulic Distributor ( for 7201 ,7241,8041)

ws £ = &iE
Item Part No. ® o ta T ik Qty Remarks
1 GB5781 M8 x25 128 Bolt 3
2 GB93 8 TR Spring washer 3
3 65 -4604028 B 1] [ Cover, check valve 1
4 Q/TB115 35x3.1 0 JZh O - ring 1 [7] (as) GB1235 - 76
5 65 - 4604038 LA E Spring, check valve 1
6 65 —4604027 B[] ] 9 Spring seat, check valve 1
7 GB308 17/32 HER Ball 1
8 65 - 4604026 0] R Sleeve , check valve 1
9 Q/TB115 28 x3.1 0 JEE O —ring 1 [6](as) GB1235 -76
10 |65 -4604049 Kl1/4 HE b gE Conic plug 1
11 |65 -4604048 KI1/8 R ZE Conic plug 2
12 |65 - 4604025 Ayl gs Ak Distributor housing 1
13 Q/TBI1S 18 x2.4 0 JEHE 0 - ring 1 [7] (as) GB1235 -76
14 65 - 4604041 L4 i A Safety valve body |
15 65 - 4604042 g AL Lock ring nut 1
16 |65 -—4604043 HE 1) Conic valve |
17 |65 -4604044 i 5 Spring 1
18 65 - 4604039 ) Cap , safety valve 1
19 Q/TBI115 15x2.4 0 JEHE O - ring 1 [7] (as) GB1235 - 76
20 |65 -4604033 HitE % Front expansion plug |
21 |65 -4604022 ERHEEES Sleeve, relief valve 1
22 65 - 4604024 [] JH &) Relief valve 1
23 |65 -4604034 JGiEE Rear expansion plug 1

179



52. & ESBECRE ( T 7201.7241 .8041)

Hydraulic Distributor ( for 7201 ,7241,8041)

e £ = &ix
Teni Part No. & R Rty HEQY  pomarks
24 |Q/TBl15 24 x2.4 0 K H O - ring 1 [G(as)GB1235 - 76
25 |65 —4604036 PRV AR Setting plate 1

26 GB93 6 Gl K| Spring washer 7

27 |GB5781 M6 x 16 24 Bolt 7

28 |65 -4604035A 8T if Front cover,valve 1

29 |GB308 3 AR Ball 3

30 |65 -4604046 S Support 1

31 65 - 4604047 o Washer 1

32 |65 -4604029 EXtIDE S Spring , main control valve 1

33 |65 -4604021 FEhlE Sleeve , main control valve 1

34 65 —4604023A Estcril Main control valve 1

180



S3. 788 ( FF 7201,7241 8041) Rockshaft ( for 7201,7241,8041)

181



53. 12 F28( AF 7201.7241 .8041)

Rockshaft ( for 7201 ,7241 ,8041)

L) £ S #iE
Item Part No. & # Fas R B Qty Remarks

1 65 - 3405128 — 3 B Three — way bolt 1

2 GB5781 M8 x25 B2t Bolt 14
3 GB93 8 aifl i Spring washer 17
4 651 -4604277 b AR Cover, rockshaft 1

5 JB982 12 A R E Combination sealing washer 2

8 GB93 6 i S B Spring washer 12
9 GB5781 M6 x 16 e Bolt 12
10 65.55.028 ol R R R, Dipstick assembly, vent 1
14 GB5781 MI10 x 30 [ Bolt 4
15 |GB93 10 SRR Spring washer 20
16 65 -4604016B LA R T Y Position control cam 1
17 |65 - 4604094 [BIfRE( =) Spacer I 1
18 GB97.1 6 Hl# Washer 10
19 |65 -4604012B SR Inter lift arm 1
20 65 -4604013B 4% Pin with head 1
21 GBIl 2x16 T4 Cotter pin 4
22 65 -4604112A 7] % it ol = Bushing , rockshaft 2
23 65 -4604109 $73 x6 s ] Seal ring 2
24 65 —4604108 P4 Check ring 2
25 65 -4604101 AN TR Outer lift arm 2"
26 45 -4605023B HEE Washer 2
27 |GB93 16 i S A Spring washer 8
28 GB5781 MI16 x35 T Bolt 2

182



53. #2728 ( AF 7201.7241 .8041)

Rockshaft( for 7201,7241,8041)

S f S P Part Name HE #ix
Item Part No. Qty Remarks
29 65 —4604107B [a] & 5h Rockshaft 1
30 65 —4604096 3 Plug 1
31 JB982 24 HE % EHAE Combination sealing washer 3
32 65 —4604097 TR A R B Drain tube assembly 1
34  45B -4607078 =i Three — way bolt 1
35 Q/TB115 20x2.4 0 EE O -ring 4 7] (as) GB1235 - 76
36 |65 -4604103 ] ¥ A Return oil pipe 1
37  |65L -4604276 Il R AR Air way pipe assembly 1
38 |65 -4604200 TE T A% 8 A Filter assembly 1
40 GB1099 2.5 x10 e 5] gt Woodruff key |
4] 65 —4604120C RGeS L sy Handle shaft assembly, position control |
assembly
42 GB97.1 8 i Washer 1
43 65 -4604072 L 1 Roller 2
44 165 -4604071 A RT AR 28 Lever, position control 1
45 65 —4604073 BRH Roller pin 1
46 65 - 4604008 AR AR AT A 3 Spring, position control lever 1
47 65 - 4604009 N7 1Y o i AR Anchoring plate , position control spring 1
48 |Q/TBI1S 12x1.9 0 &8 0 - ring I Jdl(as)GBI235 - 76
49 |65 -4604115 J1V8 T FARHE A Handle shaft assembly ,draft control 1
50 65 —4604069 HEAFLFF Lever,draft control 1
51 |65 -4604113 JIHASAAE R Stop plate 1

183



53. 87128 ( B F 7201.7241 .8041)

Rockshaft ( for 7201,7241,8041)

RS
Item
52
53
54
55
56
57
58
59
60)
6l
62
63
64
65
66
67
68
69
70
71
72
73

K * = FR Part Name i ol

| Part No. Qty Remarks
GB6170 M8 21 Nut 2

65 — 4604059 AR I RIEAREE A Extension spring 1

GB5781 M6 x 12 [P Bolt 1

65 — 4604019 3R 3 AR Anchoring plate 1

65 — 4604056 INHEFFE R (—) Joint [ 1

GB6172 M8 g Nut 1

65 — 4604057 N HEFT Inner push rod 1

65 — 4604058 INHERFHE S () Joint I |

(GB882 B6 x 18 % Pin with head 2

65 - 4604087 e R Stop plate 1

65 — 4604090 Tl AR 4 B Turning shaft assembly 1

Q/TB115 15x2.4 0 & Bl 0 - ring 2 [dl(as)GB1235 -76
65 —4604014 1 IR Py i Inner turning arm 1

GB97.1 10 HJH Washer 4

GB6170  M10 {881 Nut 1

65 —4604111 |- sh 5T Lock screw 2

45 -1104102 Bl ] Sealing washer 2

GB5781 MI10 x25 (A Bolt 6

65 — 4604161 ik A PR Seat , suction tube 1

65 —4604063B W R Hose 1

(GB65 M5 x8 58 £ Sk 24T Screw 3

565 - 46041658 087 91k 7 0 e e Filter screen assembly 1

184



53. @728 ( AT 7201.7241.8041)

Rockshaft( for 7201,7241,8041)

s £ 5 P " P Name #HE &iF
Item Part No. Qty Remarks

74  |65.55.322 nim g 0il filling pipe 1

75 80.58.015 T 5 S Oil filling cap assembly 1

76 GB6170 M6 85 Nut 10

77  |GB62 M6 L3 35 Wing nut 2

78 65 —4604127 R Spring 2

79 GB9% 6 KA Washer 2

80 |65 -4604146 A BB Quadrant , draft control 1

81 GB5780 M6 x40 LR Bolt 2

83 |65 —4604106 TE R AR Solt plate 2

84 65 — 4604088 T8 B Lock nut 1

85 GB879 5x24 38 Spring pin 1

86 GB5781 10 x20 g Bolt 3

87 80.55. 066 F4E B Handle assembly 2

88 65.55.032 TR FAR SR Lever assembly, draft control 1

89 65.55.031 -1 AT FAH B Lever assembly, position control 1

90 65.55.313 -1 IvA i RiDhIA Quadrant, position control 1

91 Q/TB115 26 x2.4 08| O —ring 1 A (as) GB1235 -76
92 |65 -4604148B By s Control bracket 1

94 GB70 MI10 x25 A7 f AT Hexagonal sockel screw 4

95 Q/TB115 22 x2.4 0 JEE O —ring 3 f) (as) GB1235 -76
96 |65 -4604118 GG AR Inlet oil pipe 1

97 [65.55.015 VR A AR A Selective control valve 1

185



53. @A ( AT 7201.7241 .8041)

Rockshaft ( for 7201 ,7241 ,8041 )

e « b8 P a— HE #ix
Item Part No. Qty Remarks

98 GB5780 MI12 x75 2 Bolt 1

99 GB93 12 I B Spring washer 2

100 |GB5781 MI12 x40 8 Bolt 1

101 |65 —4604020A AL 8s B Hydraulic distributor assembly 1

102 [Q/TB115 18 x2.4 0 JE 8 O - ring 6 [7] (as) GB1235 - 76
103 |65 -4604125 A BC A% % e Connecting seat 1

104 | GB5780 MI10 x70 4 Bolt 2

105 |65 —4604040 THEL 24 18 8 K Safety valve assembly 1 WESMS G mark G
106 [GB5781 M8 x 16 R4 Bolt 2

107 |65 -4604152 I PR A Clamping plate, falling speed valve 1

108 |65 —4604084 T AR R TR Adjusting rod, falling speed valve 1

109 |65 —4604086 TG S 2T Bolt, ram cylinder cover 5

110 |65 -4604081B WET S Cover, ram cyilinder 1

111 |65 —4604085 i 25 K BRET Bolt, ram cylinder cover 1

112 [GB308 17/32 WEK Ball 1

113 |65 —4604082 T PR e 5 S Spring, falling speed valve 1

114 |65 —-4604083 LR S TR AR Spring retainer 1

115 |Q/TBI15 110x3.1 0 JEE O - ring 1 [d] (as) GB1235 - 76
116 |Q/TB115 125 x3.1 0 JEHE 0 —ring 1 [7](as) GB1235 - 76
117 |65 —4604003 EANE] Cylinder 1

118 |80.55.188 F Seal ring 1

119 |65 —4604006C PR Piston 1

186



53. 1R 728 ( FF 7201.7241 8041

Rockshaft( for 7201 ,7241 ,8041)

e £ = gif
Item Part No. & # Part Name i Qty Remarks
120 |65 —4604007 T FE Piston insert 1

121 |65 —4604011 E SERT Piston rod 1

122 [65.55.303 -1 PETH a5 A A Rockshaft Housing 1

123 |80.55.187 HEF Slinding ring 1

124 |65 -4604114 6] fa A Spacer 1

187



54. W EH 4 18 ( B 7201.7241 8041)  Hydraulic Selective Control Valve ( for 7201,7241,8041)

188



54. W E%H & ( AT 7201,7241.8041)

Hydraulic Selective Control Valve( for 7201 ,7241,8041 )

RS £ 5 &iE
Item Part No. i Fart Name R peans
1 DL -E12 -025 PR e R Stud assembly, (for one piece) 1
2 GB6170 MI10 e Nut 2
3 GB93 10 SR ] Spring washer 3
4 DL -E12 =131 A3 2 A Stud (for one piece) 2
5 Q/TB115 Al4 x1.25 el Check ring | [A](as) GB1235 - 76
7 DL -E12 -108A S e g Plug, oil inlet valve 1
8 DL -E12 - 101Bl i 44 Valve housing, inlet |
9 Q/TB115 20x2.4 0 JEH O - ring 10 [d]l(as)GBI1235 -76
10 Q/TB115 16 x2.4 0 JE O - ring 1 [A](as) GB1235 - 76
11 |DL-EI2-102B A4 R Seat, safety valve 1
12 |DL-EI12-103B A Cartridge, safety valve 1
13 DL -E12 -104B 44 IR Spring, safety valve 1
14 DL - E12 - 106B W s Regulating nut 1
15 JB982 30 HAE Combination sealing washer 2
16 DL -E12 - 109B Al Lock nut I
17 DL -E12 - 105B B Lock nut |
18 GB70 M8 x16 AT Serew 5
19 GB859 8 A T i FE A ] Spring washer 6
20 65.55.102 B Front covet 1
21 DL-E12-119 P4t Arrester 2
22 Q/TB115 B20x1.6 et Snap ring 1 ] (as)GB1235 =76
23 Q/TBI15 25x2.4 0 O - ring 1 | (as) GB1235 - 76
24 DL -E12 -111 i) {4 Valve 1

189



54. % E5H @ ( AT 7201,7241.,8041 )

Hydraulic Selective Control Valve( for 7201,7241,8041 )

s £ = &if
Item Part No. & " oot Wik Qty Remarks

25 GB308 12 HER Steel ball 1

26 DL -E12 =122 B[] e 0 Spring, check valve 1

27 DL -EI12 -121 PfL] (R Plug, check valve 1

28 DL-EI12 -116 L0 Spring seat 2

29 |DL-EI2-115 P ) 9L Spool valve spring 2

30 DL-EI2 -114 LS R Pivot, spring 1

31 DL -EI12 -117 5 Rear cover 1

32 |GB70 M8 x12 BRET Screw 1

34 |DL-FEI12-129 (6] 3yt i iz Side plate, oil relief 1

35 DL -E12 -112 FHE Fe 1) Double — acting spool valve 1

190



55. R Eid &L ( T 7202.8002) Hydraulic Ram Cylinder ( for 7202,8002)

191



55. i E T ( B F 7202 .8002)

Hydraulic Ram Cylinder ( for 7202,8002)

RS g =S &ix
Item Part No. & w Ll W Qty Remarks
1 YG90 -119 AR Spring retaining pin 2
2 YG100 =011 15 BEFF B Piston rod assembly 1
3 YGO0 - 118 T GL A Connecting pin,ram cylinder 1
4 GB5780 M6 x40 Tt Bolt 1
5 YG100 - 111 BN Rl B Half ring, locating clamp 1
6 GB91 2 x10 I 4 Cotter pin 1
7 YGI00 - 110 FE VLR i B Block, locating clamp 1
8 GB93 6 b A Spring washer 1
9 GB62 M6 S TA Wing nut 1
10 YG90 - 112 SE AV R i Y Pin, locating clamp 1
11 GB5780 M6 x 12 2 A% Bolt 5
12 YGIO0 =117 B2k 3= 4 Dust seal cover 1
13 |YGIO0 -905 &9 x2 % 3 ] Seal ring 1
14 |YG90 -904 15.5x%3.2 9 &) Seal ring 3
15 YG100 - 108 TE A iR s Seat, stroke control valve 1
16 YG100 -012 SEAV R Stroke control valve assembly 1
17 YG100 - 116 B2k H Dust seal 20
18 |YGIO0 -903 $39.4 x5 5% 4 8] Seal ring 3
19 |GB6170 MIl6 2 A) Nut 4
20 |GB93 16 A Spring washer 4
21 |YG100 - 102 T BT A Front cover, ram cylinder 1
22 |ZBT32001.4 Zl1/4 [ Plug 3
23 YGI00 -901 93 x3 %5t E Seal ring 2

192



55. WEREL( AT 7202.8002)

Hydraulic Ram Cylinder ( for 7202,8002)

=S g = &
Item Part No. & ﬁ N M Quy Remarks

24 YG100 - 104 15 3E Piston 1

25 YGI00 -121A i ZE b Leather ring 2

26 |YG100-902 &91 x5 5 1 B Seal ring 1

27 GB6173 M30 x2 UL S5 Thin nut 2

28 YG100 -910A 5k 9 Lock washer 1

29 YG90 -115 MR Gasket, oil conduit 2

30 YGO0 -114 N HAR TR R Oil conduit, cylinder 1

31  |GB93 12 R Spring washer 1

32 YGI100 - 101 HHARYN Cylinder body |

33 YG100 - 103 MElE = Rear cover, ram cylinder 1

34 | YG100 -907 WO -3 Stud 4




56. 25 priver’s Seat

194



56. B

Driver’s Seat

s £ S &ix
Item Part No. ® - Part Name R Qty Remarks
1 55 -6801030B %3585 Cushion assembly 1
2 GB5781 M12 x35 02 ke Bolt 2
3 55 -6801050B EH B Back rest assembly 1
4 55 -6801006B i Roller 2
5 GB97.1 8 H#E Washer 4
6 GB5781 M8 x 16 [ Bolt 4
7 |GB875 4 x28 Jii F- k225 L BET Rivet 1
8 55 -6801035 V{0 FC 2R S RE Seat frame assembly |
9 GB9l 3.2x16 FF F144 Cotter pin 2
10 |55 -6801070 i B o i Shock absorber assembly 1
11 55 - 6801007 Sirho e Extension spring 2
12 55 -6801065 2% phi SR B Bracket assembly, extension spring 1
13 |55 -6801003 SmES Guide roller 2
14 |55 -6801004 SEREHE Bushing, guide roller 2
15 |55-6801011 $2ET Screw 2
16 | GB896 6 JF O #E Snap ring 5
17 |55 -6801085 S HGE 358 Guide bracket assembly 1
18 |55 -6801060 1 E R F AT Adjusting handle assembly 1
19 |55 -6801002 Pin with head 2
20 |55 -6801075 Frame bracket assembly 1
21 GB9% 10 Large washer 2
22 |55 -6801095 BERATERSEN Adjusting handle assembly 2

195



56. B¢ RE

Driver’s Seat

s £ = #iE
Item Part No. & # Part Name i Oty Remarks
23 GB889 MIO 1 BYHE 4 @ foe (F 8 A Non — metallic nut 2
24 55 -6801019 Fipik s Expansion cover, handle 3
25 55 - 6801008 SR A Shaft, support bracket 1
26 |GB97.1 12 ] Washer 4
27 GB879 4 x26 e (8] A A Spring pin 2
28 55 -6801014 EfideHr Locating pawl 1
29 |55 -6801013 e ohay Setting pin 1
30 |55 -6801012 L Torsional spring I
31 55 - 6801009 Vg shih Sliding rail 4
32 |55 -6801100 FELLTFWN Handle assembly, pivot 1
33 |GB93 10 PP Spring washer 2
34 |GB5781 MI0 x20 e Bolt 1
35 55 -6801018 1 IR Rubber gasket 2
36 |GB975 5x12 EAREET Hollow rivet 2
37 |GB889 MI2 I U G o 48 B Non - metallic nut 2
38 |55 -6801020 B2 2058 Support arm assembly 1
39 |55 -6801017 HhE Bushing 2
40 55 -6801105 JEE A i i Lower plate assembly 1
41 55 -6801016 SEnhir Bumper 1
42 55 -6801001 T Support roller 2
43 GB93 12 AL B Spring washer 4
44 GB5781 MI12 x25 L Bolt 4

196



56. BopEE( AT 7201,7202,7241,8002,8241) Driver’s Seat( for 7201,7202,7241,8002,8041 )

e R 5 =i
Part N t
Item Part No. & # “ ame Wi Qty Remarks
GB5781 MI12 x30 e Bolt 4 *

A RIS " BELER T JDT7202 ,JDT8002 HLAY, Note : The parts with mark “ * " are used for model JDT7202 . JDTS002.

197



198



57. ERSHE TR AL

Engine Hood & Mudguard

- - #HE Qty
- £ = 2 ® Part Name 7202 &
Item Part No. 7201 7241 | 8041 | Remarks
8002

1 65.47. 307 L7 g Medallion 1 1 1 |

2 65.47.030 I 5 AR L R Front hood assembly 1 | 1
72.47A.030 BB bR Front hood assembly 1

3 |GB9 5 K8 Washer 2| 2|2 |2

4 |GB65 M5x12 LiEsSH - $3) Screw 212 |2 |2

5 651 - 8400015 R % Side line 1 1 1 1

6 65.47.080 HACEE B Right bracket assembly 1 1 1
72.47A.080 HACEE B Right bracket assembly 1

7 65.47.040 3 XL o] S S Ventitator assembly 2 2 2
72.47A.040 18 JRL o 6 Ventitator assembly 2

8 65.47.060 A A 55 R Right hood assembly 1 1 1 1

9 65.47.104 -1 IS Label 1 1 1 1

10 [|72.47A.104 -1 Finim gk Label I 7202 H( for 7202)
72.47.102 - 1 A Dl 2% Label 1
80J.47.102 -1 £ i 4 Label 1
80J.47A. 101 A i % Label 1 8002 H( for 8002)
72.47B.104 - 1 Al & Label 1

11 72.47A.217 -1 K FE P E Protecting sleeve 1 1 1 1

12 |65.47.020 R AR B Uppeer hood assembly 1 1 1
72.47A.020 AR E L Uppeer hood assembly 1

13 72.4TA.218 -1 EyE Protecting sleeve 1 1 1 |

14 |65.47.208 B & Rubber strip 1 1 1 1

199



57. SRS RR B2

Engine Hood & Mudguard

- HE Qty
o £ = Z2 ® Part Name 7202 &t
Item Part No. 7201 7241 | 8041 Remarks
8002
15 GB97.1 8 S B Washer 12 20 12 12
16 |GB93 8 FHER Spring washer 12 |20 | 12 | 12
17 GB5781 M8 x25 2 ke Bolt 8 8 8 8
18 GB61760 M8 1Ay Nut 12 4
19 72.47A.093 JEXu(—) Rear bracket assembly( —) 2
20 [72.47A.092 JE X BEM( =) Rear bracket assembly( —) 2
21 |72.47A.091 R Bracket assembly 2
22 72.47A.215B e E Control bracket 1
65.40.109 -2 Pyl e E Control bracket 1 1 1
23 55 - 8400036B1 AR AF 77 Shift lever leading label 1 1 1
60LA —8400036A A5 AT I o Shift lever leading label 1
24 GB5781 M8 x 30 e 4 Bolt 2 2 2 2
26 |GB97.1 6 T Washer 4 | 8 | 4 | 4
27 GB93 6 60 Spring washer 4 8 4 4
29 GB5781 M6 x20 |iE# Bolt 4 8 4 4
30 GB5781 MI0 x20 |#E# Bolt 4 4 4 4
31 |GB93 10 LR Spring washer 4 4 -4 4
32 |GB97.1 10 T Washer 4 4 4 4
33  |65.47.070 FEFEZR SR Left bracket assembly 1 1 1
72.47A.070 ZEFESR B Left bracket assembly 1
34 65.47.050 J A 5 Left hood assembly 1 1 1 1
35 72.47A.103 -1 Je i 4= Label 1 7202 A (for 7202)

200



57. RS R E A

Engine Hood & Mudguard

. - #E Qty
i " % % ® Part Name 7202 e
Item Part No. 7201 7241 | 8041 Remarks
8002
72.47.101 -1 Fe A 2 Label |
80J.47.101 -1 el i g Label |
80J.47A.102 ZE i 2% Label 1 8002 F{ ( for 8002 )
72.47B.103 -1 JEi 2% Label 1
36 135009 AR & Liner 6 6 6 6
37 GB5781 MI12 x25 | Bolt 5 5 3 3
38 GB93 12 L Spring washer 5 5 3 3
39 |GB97.1 12 8 Washer 5 3 |3 | 3
40 GB67 M8 x30 el Sk R ET Screw 8 8
41 458 - 8403021 RS Front mudguard 2 2
43 72.47. 111 iRyt F e Lower support, front mudguard 2 2
45 GB93 16 EfL Spring washer 2 2
46  |45B -8403014B AR Upper support, front mudguard 2 2
47 GB5781 MI16 x30 | Bolt 2 2
48 651 - 8402205 B o 28 5 Rk Front bracket assembly 1
49 651 — 8402220 J& S4B Bk Rear bracket assembly 1
50 |65L —8400024] R Label 1 1 1
51  |GBI2618 3.2 x11 |filuiseiss Rivet 4 4 | 4
52 |55 -6000510B J& P4 B RY Real view mirror assembly 1
53 GB5781 M6 x25 8 Bolt 1
54 72.45. 105 o Rubber washer 1
55 |72.45.011 JE ARG AR Bl Bracket assembly rear view mirror 1

201



57. EREEHERE K

Engine Hood & Mudguard

. & Qty

G k2 £ ®Wm Part Name 7202 Eix

Item Part No. 7201 7241 | 8041 Remarks
8002

6 |GB%.1 6 o4 [ Washer ]

57 |GB6170 M6 42 Nut 1

202



Mudyuard & Mat Frame ( for 7202 .8002)

58. iRt B Hh AR ( A F 7202.8002)

203



58. $iRtR K iR ( AT 7202.8002)

Mudyuard & Mat Frame ( for 7202 .8002)

e £ = #&iE
Item Part No. & * Pz Onme HR Qu Remarks
2 GB5781 M6 x 16 0 Bolt 8
4 GB93 6 i P 4 P Spring washer 8
5  |65L-6000548 EHENF Handle 1
6 65L.45.067 -1 Je BAT HE AR B Left rear lamp seat assembly 1
7 GB97.1 6 R Washer 4
8 72.53.190 A Right bracket 1
9 GB97.1 16 P Washer 4
10 GB93 16 i P Spring washer 4
11 GB5781 MIl6 x40 2 Bolt 4
12 72.53.010 -1 6 P b AR R SRR Floor frame assembly 1
13 GB5781 M8 x25 B A Bolt 5
14 GB97.1 8 Hh[E Washer 12
15 |GB93 8 LA Spring washer 25
16 GB6170 M8 w2 Fy Nut 9
17 |72.53.012 SeHR R R Bricket asssiably I
18 65L.45.068 -1 A RAT AR B Right rear lamp seat assembly 1
19 80J.53.051 F YR AR R B Right mudyuard assembly 1
20 GB5781 M8 x20 (o3 Bolt 13
21 GB96 8 FoaE Washer 16
24  |GB93 12 ik Spring washer 1
26 GB5781 M8 x35 124 Bolt 4
27  |72.53.191 [a] R Spacer 1
28 72.53.020 -1 H R R SO Steps frame assembly 1

204



58. iRt B bR ( A F 7202.8002)

Mudyuard & Mat Frame ( for 7202 .8002)

e ft = #iF
Item Part No. & ® Pt e i Qty Remarks

29 GB93 14 E S ] Spring washer 2

30 GB5780 MI14 x70 o Bolt 2

31 GB5780 MI12 x60 0 A Bolt 1

32 |72.53.014 -1 i He R Bl Right floor frame assembly 1

33 72.53.013 -1 TedEHUE 2 B Left floor frame assembly 1

34 |80].53.041 Ze P4 B4 B Left mudyuard assembly 1

36 GB96 6 g washer 2

37 GB862.1 6 H g Washer 2

205



59. W= (HT 7201) Cab ( for 7201)




59. Zup s (AF 7201)

Cab (for 7201)

RS g = #ix
Item Part No. 5 K S e

65.45A.001 2 0 5 R SO Driver room assembly 1
1 80.45E. 043 ZE B R Steps assembly 1
2 GB6170 MIl6 2 i} Nut 8
3 65L.45. 581 #hH Washer 4
4 55 - 6000227 F= Lower cover 4
5 80.45E.178 -1 Y& Lower rubber mount 4
6 GB5781 MI16 %35 i385 Bolt 12
7 GB93 16 ELE ] Spring washer 12
8 75.45.091 Zr R S 2R Bk Left bracket, front assembly 1
9 80.45E.177 -1 Nl Upper rubber mount 4
10 80.45E.179 S5 Tube 3
11 65.45.020 B b HE2R R Bk Cab frame assembly 1
12 GB5780 MI16 x 190 e Bolt 3
13 GB5781 MI2 x25 e Bolt 4
14 GB93 12 LRS! Spring washer 5
15 GB97.1 12 -1k Washer 5
16 |80.45E.042 -1A iEapra et FsNi Right bracket assembly, front 1
17 GB5780 MI14 x60 [ Bolt 2
18 80.45E.039 e T R AR 2k Left front window assembly 1
19 80.45E. 040 A5 T AU AR Right front window assembly I
20 GB9% 6 FEH Washer 37
21 GB93 6 6 Spring washer 82
22 GB5781 M6 x 16 =i Bolt 35

207



59. 3= (AT 7201)

Cab (for 7201)

s £ 5 #&ix
Item Part No. & " roes: e i Qv Remarks

23 GB5781 M8 x20 T Bolt 38
24  |GB93 8 ] Spring washer 77
25 GB9% 8 KP4 Washer 38
26 80.45E.102 -1 BN S Rubber strip, small front window 2
27 |80.45E. 141 i Clamp 5
28 |GB93 10 G Spring washer 26
29 GB5781 MI0 x20 2 pe Bolt 24
30 GB97.1 -10 S Washer 14
31 80.45E. 101 HIlNGE 2 Glass, small front window 2
32 [GB93 14 iR Spring washer 4
33 GB5781 M8 x 16 -8 Bolt 19
34 GCB97.1 8 S Washer 24
35 80.45E. 825 B o e Seal washer 1

36 |80.45E.087 -1 £ P ) Nut 8

37 |80.45E.711 e 5 Rubber strip 2
38 80.45E. 105 P i B Glass, front window 1

39 80.45E. 134 B e 4% Rubber strip, front window 1

40 GB6170 MI10 [ Nut 5
41 GB5781 MI10 x25 8 U Bolt 1

42 GB97.1 16 4R Washer 9
43 80.45E. 142 #hh Washer 1

44  |80.45E. 140 S Clamp 1

45 80.45E. 814 R Y Seal washer 21

208



59. Byp= (AT 7201)

Cab (for 7201)

e £ = &iF
Item Part No. & - Ear S R Oty Remarks
46 |80.45E. 721 £ HET Screw 1
47 80.45E. 139 O Washer 1
48 80.45E. 818 TR Seal washer 14
49  |80.45E.088 -1 T Screw 2
50 80.45E. 108 P e 3 Glass, rear door 1
51 GB6170 M8 2 Nut 3.
52 GB97.1 6 SR Washer 51
53 80.45E. 052 3 BH A g Sun visor assembly 1
54  |65L.45E.079 3] 42 S e Bracket assembly, rear view mirror 2
55 |65.45.080 i 0 B B 2 Rear view mirror assembly 2
56 80.45.085/086 & A DB FAR R Handle assembly, left right window 1
57 80.45E. 150 7 & 5 Pin, side window 2
58 |GB89%4.1 5 il 5 snap ring 2
59 80.45E.103 -1/104 -1 o At B R Glass, left right side window 1
60  |80.45E.083 -1 4 LB Nut 12
61 80.45E. 892 i 74 e i Pivot, side window 4
62 GB5781 M6 x12 e Bolt 4
6?3 80.45E. 891 ] 5 12 4% Rubber strip, side window 2
64 |80.45E.951 SR B FEAR Nut plate 4
65 80.45E. 055 R AT S 3R A Front lamp bracket assembly 2
66 |80.45E.620 -2 G2 T iR G2 Top upholstery 1
67 80.45E.061 -1 G2 TiiE = R8s Bk G2 cap roof assembly 1
68 |65L.45.502 IPRLF R Washer 16

209



59. B¢ =( BT 7201) Cab (for 7201)
ws | £ =8 &it
Item Part No. ® " e R Remarks
69 65L1.45.055 MR Plasties screw 16
70  |80.45E. 901 IS0 &S Rubber strip, rear window 1
71 80.45E.245 -1 Sl Right upholstery 1
65.45D. 245 A i Right upholstery | *
72 80.45E.046 -1 Feii i g 42 SR Left upholstery assembly 1
73 65.45. 040 PR 2 b Control cover assembly 1
74 GB5781 M6 x20 W Bolt 36
75 65.45.013 2 0 e Sl R Driver seat auporting plate 1
76 65L.45.563 & P Hbofr ) 35 Alter floor side cover 1
77 GB5781 M8 x25 [y Bolt 11
78 GB6170 M6 L SN Nut 16
79 GB818 M6 x 16 [y Bult 5
80 |GB879 5x18 S R Spring pin 1
81 NF100454 J& 7 AR Handle, rear window 1
82 80.45E. 098 Tty Az B Shaft seat assembly 1
83 NF101844 J&5 T A Air spring, rear window 2
84 80. 45E. 829 o Bracket 2
85 80. 45E. 106 -1 Ji 1l B 5 Glass, rear window 1
86 GB819 M8 x25 HEET Screw 2
87  |80.45E.097 Ji& e B A A Pivot, rear window 2
88 80.45E. 164 % G % B 4% Top seal gasket, rear 1
89 80.45E. 163 oS 3] ff1 % ) 4% Top ring seal gasket 2

A ARIC” * " BF R T i XU LA

210

Note : The part with mark * *

"

is used for option the model with fan.



59. BW=E(HT 7201) Cab (for 7201)

e £ = l &
Ttem Part No. = = Bt Dome MR QY| pomarks
90 80.45E.162 Tt 3% /0 5% 55 5% Top seal gasket, lift side 1

91 80.45E. 161 TsEL & E & Top seal gasket, right side 1

92 80.45E. 160 DERTEH % Top seal gasket, front 1

93 |R202075 LESE S Seal gaskeet 1 |feKER
94  |80.45E.168 AN RREEEZ(—) Seal gasket( 1), right 1

95  |80.45E.170 SRR EE K (—) Seal gasket( ), left 1

96 80.45E.171 LAMERRER & (—) Seat gasket( | ), right 1

97  |80.45E. 165 N RBEE R (—) Seat gasket( 1), left 1

98  |80.45E.167 SRR EE & (—) Seal gasket( 1), right 1

99  |80.45E.172 FeAM SRR EEH (D) Seat gasket( II ), left 1

100 |80.45E.173 AHIMSRRERF( ) Seal gasket( Il ) ,right 1

101 |80.45E. 067 FE B AT R B Left rear lamp seat assembly 1

102 |80.45E. 068 HBEIT R Bk Right rear lamp seat assembly 1

103 | GB862.1 6 HhE Washer 2

104 |GB5781 M6 x25 24 Bolt 36

105 |GB9 10 K Washer 14

106 |80.45E.501 -1 Ze e Left outer mudguard 1

107 |80.45E.503 -1 AR Right outer mudguard 1

108 |80.45E.174 SRR AT E R Front seal gasket, left 1

109 [80.45E.175 MR AR B R Front seal gasket, right 1

110 |65.45.131 -1 BB Rubber mat 1

111  165L.45.626 s Cover 1

112 |65L.45.627 AR EE Shift seat sleeve 1

211



59. 3= (AT 7201)

Cab (for 7201)

e | g = &t
Item | Part No. & * Part Name R Qty Remarks
113 |65L.45.619 Tnm = Oil filler cover 1
114  ]65.45.010 st LiE =5 SRk Hole cover assembly, right pedal 1
115 |65.45.015 IE MR AL w5 M Hole cover assembly, left pedal 1
116 |NF100276 ] sk Upper pivot, left door 1
117 |80.45E. 107 e E Left door glass 1
118 |[NF100277 T Bebs Lower pivot, left door 1
119 |80.45E.714 g Washer 6
120 |NF100281 H 5 Washer 1
121 |80.45E.096 F B Handle assembly 1
122 |NF101843 IR E Air spring, door 1
123 [65.45.017A Jei SR BIR Bracket assembly, rear 2
124 |80.45E.075 Al A AL Lock body assembly 1
125 |80.45E.736 -1 B R Lock pin 1
126 |GB6172 MI2 2 Nut 1
127 | NF100667 Bk 4 Lock bracket 1
128 |NF100902 1B EREAR Lock body plate door 1
129 |GB849 10 o 1T 2 P Washer 6
130 |NF100665 W 6 e Convex rubber washer 1
131  [NF100777 #H Washer 1
132 |NF100776 #H Washer 1
133 |NF100664 i Rubber washer 1
134  |NF100663 S AR B plate assembly, outer handle 1
135 |GB822 M6 x25 AL R 6T Screw 3

212



59. BR=E(BT7201)

Cab ( for 7201)

ws £ = &ix
Ttem Part No. i Part Name s T
136 |NF100662 EETIIM SR Outer handle assembly, left door 1
137 | NF100046 R Support seat 1
138 [GB5780 M6 x 180 2it Bolt 1
139 [80.45E. 169B i Seal block 2
140 |GB5780 MI4 x40 2 Bolt 2
141 |65.45.184 = Tube 1
144 |80.45E. 181 (IE:E2EN Left front sealing block 2
146 |GB5781 M8 x35 i Bolt 4
147 |GB/T17880.1 M6 x16 {35 Nut 14
148 |80.45E.133 GIlEREE R Bracket, front shitld 2
149 |GB923 M8 35 Nut 2
150 |GB70 M8 x20 ik Bolt 6
151 |R199282 BB ER Middle clamping plate 2
152 | R206825 BEE T R Lower clamping plate 2
153 |80.45E. 826 #E Washer 1
154 |60L.45.903 = Cap 1
155 |GB5781 M14 x50 e Bolt 5
156 |GB97.1 14 H#.E Washer 5
157 |GB819 M8 x25 g4 Screw 2
158 |80.45E.072 AENEEBR Right door assembly 1
159 |80.45E.071 AEHETEEE Left door assembly 1

213



Cab (for 7241 ,8041 )

60. 21 ( F3F 7241.8041)

214



60. 509 = ( BT 7241.8041) Cab (for 7241,8041)
RS g = &it
Item Part No. = W _Part fane Rty Remarks
165.45.001 e %k S Driver room assembly ] o
1 80.45E. 043 i Steps assembly 1
2 GB6170 MI6 -85 Nut 8
3 651.45.581 e Washer 4
4 55.6000227 i Lower cover 4
5 80.45E.178 -1 &) Lower rubber mount 4
6 GB5781 M16 x35 e Bolt 12
7 GB93 16 GHLAR Spring washer 12
8 65.45.161 FEi e Left bracket, front 1
9 80.45E.177 -1 A Upper rubber mount 4 |
10 |80.45E.179 G4 Tube §iev]
11 65.45.020 728 I 25 HE SRR Cab frame assembly 1
12 GB5780 M16 x 190 2 e Bolt 3
13 GB5781 MI12 x25 2 4 Bolt 4
14 GB93 12 CLIER Spring washer 5
15 GB97.1 12 A Washer 5
16 80.45E.042 - 1A B4 S 28 S Right bracket assembly, front |
17 GB5780 MI14 x60 I Bolt 2
18 80.45E. 039 ZE T RCEY AL 2 B Left front window assembly 1
19 80.45E. 040 A AT AR AR R SR Right front window assembly |
20 |GBY% 6 R Washer 37
21  |GB93 6 L Spring washer 82
22 |GB5781 M6 x 16 B A Bolt 35

215



60. BIp = ( BT 7241 .8041)

Cab (for 7241,8041)

we £ = &ix
Item Part No. & % R Do sl Qv Remarks
23 GB5781 M8 %20 L Bolt 34
24 GB93 8 [ Spring washer 73
25 |GB96 8 p & Washer 38
26 80.45E.102 B /INGT e 4% Rubber strip, small front window 2
27 |80.45E. 141 o Clamp 5
28 GB93 10 g Spring washer 26
29 |GB5781 MI10 x20 [y Bolt 24
30 GB97.1 10 R Washer 14
31 80.45E. 101 N GE g Glass, small front window 2
32 |GB93 14 GRE Spring washer 4
33 GB5781 M8 x16 B2 e Bolt 19
34 GB97.1 8 ! Washer 24
35 [80.45E.825 e D! Seal washer 1
36 |80.45E.087 -1 EFiiL 38 Nut 8
37 80.45E.711 4% Rubber strip 2
38 |80.45E. 105 il BT 300 Glass, front window 1
39 80.45E. 134 GIRGE S Rubber strip, front window 1
40 |GB6170 MI10 285 Nut 5
41 GB5781 MI10 x25 2 e Bolt 1
42 |GB97.1 16 AR Washer 9
43 80.45E. 142 B Washer 1
44  |80.45E. 140 £F Clamp 1
45 |80.45E.814 eIk Seal washer 31

216



60. B = ( AT 7241.8041)

Cab (for 7241 ,8041)

wes £ = it
Item Part No. & " SN ik Qty Remarks
46 |80.45E.721 & FS2ET Screw 1
47 80.45E. 139 # R Washer 1
48 80.45E.818 A Seal washer 14
49  |80.45E.088 -1 EET Screw 2
50 |80.45E.108 A3 Glass, rear door 1
51 GB6170 M8 2 f) Nut 37
52 GB97.1 6 AR Washer 51
53 80.45E. 052 3% BH A A Y Sun visor assembly 1
54 65L.45E.079 Bl 2B Bracket assembly, rear view mirror 2
55 65.45.080 5 P 23 B Rear view mirror assembly 2
56 80.45.085/086 Ao A R SRR Handle assembly, left right window 1
57  [80.45E.150 ) 7 5 Pin, side window 2
58 |GB89%4.1 5 h Snap ring 2
59 80.45E.103 -1/104 -1 7 A ) o 1 5 Glass, left right side window 1
60 [80.45E.083 -1 LR Nut 12
61 80.45E. 892 ) 25 B ik Pivot, side window 4
62 |GB5781 M6 x12 2 Bolt 4
63 80.45E. 891 ) Bt 4% Rubber strip, side window 2
64 [80.45E.951 B ERE AR Nut plate 4
65 |80.45E.055 AT Sl BB 2 Front lamp bracket assembly 2
66 80.45E.620 -2 G2 T3 A it G2 Top upholstery 1
67 80.45E.061 -1 G2 TiZE S RN G2 cap roof assembly 1
68  |65L.45.502 D Washer 16

217



60. I = ( AT 7241,8041)

Cab (for 7241,8041)

ws £ = &
Item Part No. & w Part Name i Remarks
69 |65L.45.055 R ES5ET Plastics screw 16
70 80.45E. 901 ISl Rubber strip, rear window 1
71 80.45E.245 -1 PRt Right upholstery 1
65.45D.245 -1 FERiiLid Right upholstery 1 ¢
72 80.45E.046 -1 et 184 Bl Left upholstery assembly 1
73 65.45.040 B LM B Control cover assembly |
74  |GB5781 M6 x20 =8 2 Bolt 36
75 65.45.013 o ST R Driver seat suporting plate 1
76  |65L.45.563 & BB =5 Alter floor side cover 1
77 GB5781 M8 x25 28 Bolt 11
78 GB6170 M6 B2 Nut 16
79 GB818 M6 x16 24 Bolt 5
80 GB879 5 x18 g (R A A Spring pin 1
81 NF100454 IEEFW Handle, rear window 1
82 |80.45E.098 A SR Shaft seat assembly 1
83 NF101844 GRS Air spring, rear window 2
84 |80.45E.829 Rt Bracket 2
85 |80.45E.106 -1 JE P Glass, rear window 1
86 |GB819 M8 x25 53] Screw 2
87 |80.45E.097 JG 7 Bt B Pivot, rear window 2
88 |80.45E.164 TEEZE £ Top seal gasket, rear 1
89 80.45E. 163 TisE Rl A% E Top ring seal gasket 2

EFARIC = "HEFHATERERXELIE.,

Note : The part with mark “ =

218

”

is used for option the model with fan.



60. P = ( BT 7241.8041)

Cab ( for 7241,8041)

s R = &
Item Part No. & # Ewrt amse HE Qy Remarks
90 |80.45E.162 - TEA M EEHF& Top seal gasket, lift side 1

91 |80.45 E. 161 TisE A E & Top seal gasket, right side 1

92 80.45E. 160 TERIFH R Top seal gasket, front |

93  |R202075 FE L& Seal gasket Fe ke AR
95  |80.45E.170 FESN TR 2R (—) Seal gasket( [ ), left 1

96 [80.45E.171 AN RREEF(—) Seat gasket( [ ), right 1

99 80.45E.172 MR BRI L (D) Seat gasket( I ), left 1

100 |80.45E.173 AIME R EE R (D) Seal gasket( II ), right 1

101  |80.45E. 067 Fe BAT SR HE B Left rear lamp seat assembly 1

102 |80.45E.068 BT R A Right rear lamp seat assembly 1

103 |GB862.1 6 #HH Washer 2

104 |GB5781 M6 x25 82 4 Bolt 36

105 |GB9%6 10 KO Washer 14

106 |80.45E.501 -1 TSN e AR Left outer mudguard 1

107 |80.45E.503 -1 f AR Right outer mudguard 1

110 |65.45.131 -1 B i Rubber mat 1

111 |65L.45.626 Ex Cover 1

112  |65L.45.627 AR EE Shift seat sleeve 1

113 |65L.45.619 T 0= 0il filler cover 1

114 165.45.010 LAl S B Hole cover assembly, right pedal 1

115 |65.45.015 Ze AR FLEE 35 B Hole cover assembly, left pedal 1

116 |NF100276 L] Bk Upper pivot, left door 1

117 |80.45E.107 1S Left door glass 1

219



60. ZBI¢ = ( f T 7241.8041)

Cab ( for 7241,8041)

s £ = &ix
Item Part No. % * Part Name sk Qty Remarks
118 |NF100277 DT P EchE Lower pivot, left door 1
119 |80.45E.714 i Washer 6
120 |NF100281 H Washer 1
121  |80.45E. 096 FHA B Handle assembly 1
122 [NF101834 TR Air spring, door 1
123 |65.45.017A JE X8 B Bracket assembly, rear 2
124 [80.45E. 075 AR 8RR Lock body assembly 1
125 |80.45E.736 -1 ST AR Lock pin 1
126 |GB6172 MI2 2R Nut 1
127 |NF100667 Al S 4 Lock bracket 1
128  |NF100902 1A E AR Lock body plate door 1
129 |GB849 10 idiagic] Washer 6
130 |NF100665 B & e Convex rubber washer 1
131 |NF100777 e Washer 1
132 |NF100776 H Washer 1
133 |NF100664 et Rubber washer I
134 NF100663 SR R R Plate assembly, outer handle 1
135 |GB822 M6 x25 5] 4F Sk 02 5T Screw 3
136 | NF100662 ZEZE AN Sk Outer handle assembly, left door 1
137  |NF100046 -l Support seat 1
138 |GB5780 M6 x 180 2 Bolt 1
139 |80.45E. 169B % FH Seal block 2
140 |GB5780 MIl14 x40 2 A Bolt 2

220



60. BIP = ( AT 7241.8041)

Cab (for 7241,8041)

s £ =8 &
Item Part No. & # Fad. Nooe K& Qty Remarks
141 |65.45.184 = Tube 1

144 |80.45E. 181 (B EDES Front sealing block, left 2

146 |GB5781 M8 x35 2 4 Bolt 4

147 |GB/T17880.1 M6 x 16 2 £} Nut 14

148 [80.45E. 133 XL [ R FE 2R Bracket, front shield 2

149 |GB923 M8 (24 Nut 2

150 |GB70 M8 x20 [F0S Bolt 6

151 |R199282 I 58 R Middle clamping plate 2

152 | R206825 T E# Lower clamping plate 2

153 |80.45E. 826 #$E Washer 1

155 |80.45E.072 2R 1423 Bl Right door assembly i

156 [80.45E.071 R4 B Left door assembly 1

221



T 7241 .8041)

61. BT 2B (&%, A

Front Axle Assembly ( Option for 7241 ,8041)

|
|

222



61. BIHF BB (iE3E, AT 7241.8041)

Front Axle Assembly ( Option for 7241,8041)

RS £ = &t
Item Part No. ® » et Oty Remarks
1 36 -3003018B R AT L e e Adjusting screw plug, tie —rod end 4
2 45 - 3003020 R Sk Bk Ball face washer, tie — rod end 8
3 36 —3003025B i bFER T Ball stud, steering tie — rod 4
4 |655-3003016 B A ek Right end, tie - rod |
5 65S -3003017 b A ek Left end, tie —rod 1
6 55 -3003033B B EEE Sealing cap, tie —rod 4
7 Q/TB118 M20 x1.5 Fri&g Slotted nut 4
8 GB91 4 x36 F O Cotter pin 5
9 JB/T7940.1 MIOx1 AR Grease nipple 4
10 |GB91 5 x80 O Cotter pin 4
11 458 -3003147 3 Nut 2
12 655 -2304005B e m RS Bl Tube assembly, steering tie —rod 1
13 36 -3003029 FERES B R Lock nut, left screw 1
14 GB3783 MI4 x35x9.8 e Bolt 16
15 GB93 14 i e E Spring washer 20
16 |JB/T7940.2 MI10 x —-45° AR Nipple 4
17 |65S -2300003B EEE Connecting flange 4
18 658 -2300017A EEHRR 0.1 Adjusting shim 0. 1 16
19 658 -2300018A WHESRF 0.2 Adjusting shim 0.2 32
20 655 -2300019A VEEHBKH 0.5 Adjusting shim 0.5 16
21 |GB893.1 32 LA Snap ring for holes 16
22 |65S -2201025 T3 1) 45 Sk il AR B AR Universal joint cross with bearing as-| 4
sembly

223



61. BHF S AL (3%, AT 7241.8041)

Front Axle Assembly ( Option for 7241 ,8041)

e K = s
Item Part No. & % wart. Hame Hi Qty Remarks
23 |65S -2300001D e XL Combination fork 2
24 65S -2300011C BIAFZE 2K %h Left half — axle, front axle 1
25 Q/TB121 PG40 x65 x 10 ES] Oil seal 4
26 36 -3003016C1 ARk Right end, tie —rod 1
27 65S -2300007 b= Expansion plug 4
28 |GB/T297 31307 FCHE A 230 [ 6 TR 73R Bearing 4
29 |65 -2300028 O R4+ EE 0 - ring 4
30 |65S -2300005D, HBF 2627 Left half housing, front axle 1
31 GB5783 MI12x40-9.8 e Bolt 4
32 GB93 12 o A Spring washer 24
33 |65S -2300008D )y S e Bracket, steering cylinder 1
34 655 -2302026 ELE Dowel pin 2
35 |GB5782 MI2x45-9.8 e Bolt 12
36 GB119 D12 x30 [ Cylindrical pin 2
37 GB982 20 G BB Combination sealing washer 3
38  |65S -2300022A 57 Plug 2
39 655 -2300015B, BItF A 5% Right half housing, front axle 1
40 |65S -2300012C1 A EFA 25 Right half axle, front axle 1
41  |65S -2300029 B Lock plate 2
42 |65S -2303001 Bhfndt Lock gasket 2
43 GB93 6 pHE Tl Spring washer 4
44 |GB5781 M6 x16 A Bolt 4
45  |65S -2303017 Ve Adjusting plug 2

224



61. BIHF S AL (3%, AT 7241 .8041)

Front Axle Assembly ( Option for 7241,8041)

WS £ = &
Item Part No. :g i FREL Syaie ik Qty Remarks
46  |65S -2303003 LY Bearing cover 2
47 36 -3001020 IR AT E Bushing, front pivot shaft 2
48 655 —2303002 Bl 35 A Bolt, bearing cover 4
49 |GB/T297 32210 5] e i R Bearing 2
50 655 -2303021B A B HE M S 48 Driven gear, front axle central drive 1
51 65S 2303030 BUFF 245 Bl Differential assembly, front axle 1
52 GB93 10 gE N [ Spring washer 16
53 GB5783 MI10 %25 2 A Bolt 10
54  |65S -2303015B AR S A Differential housing 1
55 36 —3000104B A - HEEA R Thrust washer, front axle 2
56 GB5783 MI12 x30-9.8 Ly Bolt 8
57 |GB119 D12 x30 (B 4 Cylindrical pin 2
58 Q/TB120 M20 x1.5 FET R Slotted nut 1
59  [655 -1800021 ] Washer 1
60  |65S - 1800022 R Rubber washer 1
61 65S - 1800020 MBhEhEE 2 Bl Flange assembly, driven axle 1
62 45 -3000105 il EE A e Lock pin, front axle pivot shaft 1
63 Q/TB121 SG45 x75 x12 HHES) Oil seal 1
64 Q/TB121 PG45 x75 x12 i 0il seal 1
65 GB/T297 32306 [R] HE 78 & Bearing 1
66 655 -2303013 FERGE R R R Adjusting gasket, driving gear front 2

bearing

225



61. BIHF S A (i%3% , AT 7241.8041)

Front Axle Assembly ( Option, for 7241,8041)

g 1
ws £ £ #&iE
Item Part No. & & e D ety Remarks
67 65S -2303012 BRIy AR S LS YA Adjusting gasket, driving gear front 4
bearing
68 655 —2303011 F= B R AT Al AR R R R Adjusting gasket, driving gear front 4
bearing

69 |65S -2303008B [HfEE Spacer 1

70 |GB5783 MI10 x30 2 A Bolt 6

71  |GB93 18 AL AR Spring washer 1

72 |658 -2303014B HiRE Bearing sleeve 1

73 GB/T297 32209 (] 8 Bl R Bearing 1

74 658 -2303016B BT B 4 3= sh ik Driving pinion, front axle central drive 1

75 65S -2303005 F a4 R Adjusting shim, driving pinion 8

76 65S -2303004 FEhiFs R Adjusting shim, driving pinion 16

77 |Q/TB115 100 x3.1 O HU% 1 B 0 - ring 1 [Al(as)GB1235 -76
78 {36 -3001022 EEMEEhE Rear axle bushing, pivot shaft 1

79 55 -3000100 B 12 5h a5 Pivot shaft assembly, front axle |

80 655 -2300002 iRt F591 Plug assembly 1

81 GB6171 MI8 x1.5-6 W2 Nut 1

83 655 -2300027 B3 Dust cover 4

84 655 -2300010X,GY LILi#=0 Front axle assembly 1

85 |65S-2302020D F L AL 5 B Right final drive asembly 1

86  |65S -2302010D Fe AL 5 B Left final drive assembly 1

87 |65 —3405050C 5% 1] T Steering cylinder 1

226



Front Final Drive ( Option, for 7241,8041)

f&zh (&3, AT 7241.8041)

T2

B

62.

227



62. R L4153 (iE£3%, AT 7241.8041)

Front Final Drive ( Option, for 7241,8041)

RS £ 5 #&iE
Item | Part No. A= F fart Name un M Remarks

1 |65S-2302004D BARE EER Driving gear, final drive 2
2 65S -2302023D2 B2 AR EE Right gear box cover, final drive 1
3 65S —2302001D1 ARG AN RES Left gear box cover, final drive 1
4  |GB/T9877.1 FB8O x100 x10D |48+ E 0il seal 2
5 GB/T276 6014 [a O ER A& Ball bearing 2
6 |GB89%41 70 SRR Snap ring 2
7  |GB/T283 NJ307 B Tah& Bearing g
8 |Q/TB105 3/8" F7 3k [ i 22 Plug 2
9 GB93 12 2 Sk B Spring washer 26
10 |GB5783 MI2 x40 ANk ER Bolt 26
11 658 -2302026 ELE Dowel pin 4
12 |65S -2302002D AL VRS Paper gasker, final drive 2
13 |65S -2302024 [ 2.5 Round nut 2
14 GB858 45 1 HEEREE Thrust washer 2
15 |65S-2302018B #H Washer 2
16 |GB/T297 30310 o 51| [ 7R T R Bearing 2
17 |65S -2302031 fei] B4 Spacing washer 2
18 655 -2302005B mEES M ahthie Driven gear, final drive 2
19 655 -2302003DI B2 Ak Gear box housing, final drive 2
21 |JB982 20 HEHE Washer 2
22 658 —2300022A 23 Plug 2
23 |GB297 30312 B R4 Tl Bearing 2
24 |GB/T9877.1 FB75 x100x10D | E4ass4iE 0il seal 2

228



62. B &5 3 (%3, T 7241.8041)

Front Final Drive ( Option, for 7241,8041)

s | g = F &ix
Item : Part No. ] & Etert, Nome BE Qty Remarks

25  |65S8-230207C PR Adjusting shim 8

26 |65S —2302006C S Adjusting shim 24

27 |GB3452.1 140 x3.55 o HE O - ring 2 [Al(as)GB1235 -76

28 65S -2302022C B2 R E Bearing sleeve, final drive 2

29 |GB93 10 HERE Spring washer 12

30 |GB5781 MIO x30 ANALER Bolt 12

31 65S -2302009C B8 Sl Driven axle, final drive 2

32 45 -3103017 HREEER Fixing nut, disk with rim 12

33 |65S-2302012B HifeeEm Bolt, front disk with rim 12

34 |65S8 -2302028B shRS Bearing cover 2

35 |GB93 8 HELE Spring washer 8

36 |GB5781 M8 x25 24 Bolt 8

37 |GB6172 Mil4 21 Nut 2

38 |GB5783 MI4 x35 2 Bolt 2

39  |65S -2302010D RS B Left final drive assembly 1

65S —2302020D HEREAE B Right final drive assembly 1




0€c

(1708° 1PZL 10) ‘uondQ ) PIYM PR APPed Juoaq

(1908° T¥TL B “ 3T ) I E €9



63. Bk B% (%3, A F 7241 .8041 ) Front Paddy Field Wheel ( Option, for7241,8041)

S £ = &iE
Item Part No. 5 B SHEL Sy kil

1 GB6171 MI6x1.5-8 2 Nut 10

2 GB93 16 of EEA Spring washer 10

3 65S -3101025B BE 500 mERE Wheel disk and center-plate assembly 2

4 65S -3101020B B EEE AR Rim weldment assembly, front drive wheel 2

5 655 -3101017B [ E e Fastening bolt 10

6 65S -3101012 HiE 9.5-24 Inner tube, front drive wheel 9.5 -24 2

7 45 - 3106052 HESIER Inner tube valve cap 2

8 655 -3101011 7K HE R AMG Front paddy field whee tyre

9 65S -3101015B1 CIE S5k 48587 Rim assembly, front drive wheel

10 |72.34.002 i Washer 10

231



64. Sk E# (23, F§F 7201.7241,.8041)  Rear Paddy Field Wheel ( Option, for 7201,7241,8041)

232



64. 57k B% ( AT 7201,7241.8041)

Rear Paddy Field Wheel ( Option, for 7201,7241,8041)

s £ 5 #&ix
Item Part No. & " Fe Hik Qu Remarks

1 |45 -3106027S KRR IMA Rear field wheel tyre 2

2 45 -3106028 12-38 J5% NG Rear wheel inner tube 12-38 2

3 45 -3106052 BESTHEE Inner tube valve cap 2

4 |36-3104019 J&i e R T SR B Rear wheel nut 16

s 45 -3107010A2 Wil x38 [54eie i Fse e,  Disk with rim assembly, rear wheel W11 x 39 2

6 45B -3104028 JECi g R Bolt , rear wheel hub 8

7 |GB93 24 oA P Spring washer 8

8 45B -3104029 BR 1 £ Spherical washer 8

9 458 -3104016 Ja 56 - B Flat key, rear wheel 7)

10 |45B -3104020 JEfe e Cap, rear wheel hub 2

11 45B -3104015 IR Rear wheel hub 2

12 |45B -3104022 5L 53 Rear wheel bolt 4

13 45 -3104021 & FE e 4 Rear wheel bolt 12

233



Rear Paddy

Field Wheel ( Optio

234

n,for 7202 ,8002 )



65. IRk B# (&3, AT 7202.8002)

Rear Paddy Field Wheel ( Option, for 7202,8002)

s £ = &iE
Item Part No. & # tau ese Bk Qv Remarks

1 36 —3104019 5% S A Rear wheel nut 16

2 |72.34.221 W13 x30 %45 W13 x30 Disk, rear drive wheel 2

3 |72.34.030 W13 x30 #8845 SR W13 x30 Rim assembly, rear drive wheel

4 |GB/TI192 14.9 x30S IR Ee AR B Tyre, Rear drive wheel assembly

5  |45B -3104028 BB EEn Bolt rear wheel hub

6 GB6171 Mi16x1.5-10.9 35 Nut 16

7 72.34.002 i Washer 16

8 |GBS785 MI6x1.5x90-10.9 |#&E# Bolt 16

9  |45B -3104020 e ®RE Cap rear wheel hub 2

10 45B -3104015 IR E Cap rear wheel hub 2

11 |45 -3104021 a8 Rear wheel bolt 12

12 |45B -3104022 ERER Rear wheel bolt 4

13 |45B -3104016 ISEima Flat key, rear wheel 2

14  |45B -3104029 ERm A E spherical washer 8

15 72.34.020 HEEEN Rim assembly, rear drive wheel 2

235



9¢C

(IP08° IPTL' TOTL 103 )ISEI[Eq [PAYA T8IY

(1908 IHZL  T0TL B ) EDJEEY "99




66. 53 BLE( AT 7201,7241.8041)

Rear Wheel ballast ( for7201,7241.8041)

s R = &ix
Item Part No. = " wary Hhmse HE Qy Remarks
1 65 —3107041 T [E E AT Ballast bolt 4 PERE 4 (R E A H
36 —3107020C HYLE ERET Ballast bolt 4 3% 2 R E R A
2 |65-3107016A1 WI15L x 34 544618 W15L x 34 Disk , rear drive wheel 1
3 GB6172 M8 18 h) Nut 4
4 |36 -3107018 Jae T Rear wheel ballast 2.l
) GB97.1 18 R Washer 4
6 GB93 18 HhE Washer 4
7  |GB6170 MI8 883 Nut 4
8 65 -3107040 JG ¥ EeE SR Rear wheel ballast

237



31
=l
. %
mi./.
(R
¥
{huy e & = Ve AN Q.—u.. o A

s # 8 u S | 5

p B E 3 2308733180 )

HOAL papest punses 01301 “4511 ‘Hoe1 )




